F A BHA0-65% 74X & R4 @4t

/@ HHIM 4065 SERIES WHEELED TRACTOR PARTS CATALOGUE

B 48 & AR 1A CRIRDNS
Mahindra Yu_tdi.t--{é}' s biEin)) 7



% & i PR
Explanation

G4 B—A40~65 RANE AR T AF B RARYE B "R & WH B s RiAL™ M B i, LRI
ShH PRI FE I 2%, WA B P T % R SR SRR R R

B g ok AR R A B 403K, WA SRR, b SRR

M ) [ G At X FHEORA ], R, 7= SAb T AW st iR R, ARE M iy BB i st 5 )
PREPAA AT ON, SO PR REMA R, FFERENE, 80P %

{Huanghai JinMa—40~65 Wheeled Tractor Parts Catalogue) is complied according to the drawing of
new series products we are developing and manufacturing at present . It serves as a guide to help our
users understand the construction and therelation of assembly.

Every drawing in cataogue is appended with specific parts form including different Part No. , Parts
Name in Chineseand English and Quantity.

As nations and regions have different request of wuse and improvement of product is bound to
be made from timeto time, drawings may not fully conform to the actua parts supplied , please care
for it.If there are some errors in this catalogue,we will modify, please refer to the new edition.

e 3k Bt b (ER ) # B AL A IR 2 A
Mahindra Yueda (Yancheng) Tractor Company Ltd.



B X

T i)
Ser.No. «’Eﬁ: Name page
BEGT S Ly 0 Air Filter Assembly(1) 1-2
2 |SRWEHERERI) Air Filter Assembly(l1) 34
3 |ERWEHRERN Air Filter Assembly(l11) 5-6
4 |BHER B Cooling System Assembly 7-9

5 |HHERER Exhaust System 10-11
6 | REWERIHAE R Control Mechanism Assembly of the Engine 12-14
7 |BERBEAERE) Single stage clutch (A) 15-16
8 |HMEHEASR(D) Single stage clutch (B) 17-18
9 (BHEREAR() Dual Stage Clutch(l) 19-21
10 [ SAERE AR Dual Stage Clutch(l1) 22-24
11 (e REE Bracket and Sleeve 25-26
12 |[NEE REiRH Front Axle Arm and Front Wheedl Hub 27-28
13 (B HiAF DragLink and Tie Rod 29-31
14 |pifcE XY Front Ballast and Braket 32-33
15 |BRPiAF(PUEEIKZD) Drag Link and Tie Rod(Four wheel drive) 34-35
16 |AiHrgaiezh(—) (B 3)) Front Central Drive (A) (Four wheel drive) 36-38
17 |Aidp g8z () (M5 )) Front Central Drive (B) (Four wheel drive) 39-41
\N\ BiA (L5 S (85K 5h) Front Final Drive Assembly (Four whedl drive) 42-45
\L% Gk Directive Wheel 46-47
20 ZhE (UK 5h) Front Driving Whed (Four wheel drive) 48-49
21 |3 Driving wheel 50-52
22 | 5] 2 pk) Drawbar (1) 53-54
23 | %84 % Drawbar (11) 55-56

1




B X

i Name Lik:s
Ser .No. page
Pendulum Drawbar 57-58
Intermediate Axle and Transmission(A) 59-61
Intermediate Axle and Transmission(B) 62-64
Intermediate Axle and Transmission(C) 65-68
Gearbox Assembly with shuttle-Action Gear Change (A) 69-70
Gearbox Assembly with shuttle-Action Gear Change (B) 71-74
Control M echanism of shuttle-Actoin Gear Change 75-77
Rear Axle 78-81
Differential and Differential L ock 82-84
Creeper Control Mechanism 85-86
Power Take-off 87-89
Final Transmission 90-92
Steering Gear and Steering-Wheel Assembly 93-95
96-100
101-105
Case (Four wheel Drive) 106-109
peration M echanism 110-112
113-114
Seat(I1) 115-116
Foldable Protective 117-118
Hood 119-120
45 | HUE Front baffle 121-122
46 | Ze A THRUE ‘M ud Shield (L eft and 123-124

2




B X

0s
oy Name bage
Step (L eft and Right) 125-126
Electrical System(A) 127-130
Electrical System(B) 131-133
Tool Box 134-135
Fuel Tank(A) 136-137
ﬁﬁﬁhﬁ )35l Fuel Tank(B) 138-140
\Es\ Wk B S A e B (1) Pump and Pipe(A) 141-143
54\ B 7R B B i S ( Pump and Pipe(B) 144-146
ES\ B () Hydraulic Take-off pipe (I) 147-148
Hydraulic Take-off pipe (1) 149-150
Hydraulic Take-off pipe (111) 151-152
Lift Assembly 153-158
Suspension M echanism 159-161
Distributor Assembly 162-165
Air Brake Device 166-168
Cooling System Assembly I 169-170




EEEREEH (1)
Air Filter Assembly (| )

1



TREEREH (1)
Air Filter Assembly (1)

5 e o Qy.
EZ Plftio. #H Name 400( 404|450 454 500 504 [ 550 554 | 600 | 604 | 650 | 654
1 |SL2105.11.010 [TY395%% J& 2% Mk TY 395 Air filter assembly 111
SL2105.11.010A-1|K 410023 JE 5% & i K4100 Air filter assembly 1|1
2 |GB/T 5783 12 FEM8x25 Bolt M8x25 2121212
GB/T 93 #E8 Washer 8 21 2




N

FREHBBBH (1)
Air Filter Assembly ([l

3



T —N
==

iEE
e /B

B (1D

Air Filter Assembly (II)

Fa=2 % P Name A Qy.

Ser.No. Part No. 400( 404 | 450 454|500 504 | 550 554 [ 600 | 604 | 650 | 654
1 (700.11.010 K 2503645 Y& 2% & A%, Air filter assembly 1 1(1f1]1
2 |ZBJ15001 4% D90 Clamp D90 2 212 2|2
3 |700.11.102 WS Air hose 1b)[1(b)|1(b)|2b)| 2 | 1

SL4105BT.109 |#S IS Air hose 1@|1@| 1@ 1@ 1@ (1@

4 [SL4105BT.015-1|%% jEas 7 2Ll &1 Support wel dment 11111 1]1(1
5 |GB/T 5783 M 8x20 Bolt M8x20 212212122 2]2
6 |GB/T 93 # 58 Washer 8 212212122 2]2
7 |GBI/T 5783 M 10x25 Bolt M10x25 212212122 2]2
8 |GBI/T 93 #5110 Washer 10 212212122 2]2

a: SL4100BT. SL4105BT
b: YTRA4105T




FRERRDM (111
Air Filter Assembly (111}

5



TRIEERLSHN (D
Air Filter Assembly (II)

ez R P Name & Qty.
Ser.No. Part No. 4001 4041450( 454 500( 504 | 550|554 600| 604 | 650 | 654
1 [GB/T 5783 M 8x20 Bolt M8x20 212121 2|2]|2
2 |GBI/T93 # B8 Washer 8 212121 2|2]|2
3 |GB/T97.1 # B8 Washer 8 212121 2|2]|2
4 |TY395.11.010A |23 58 2 Bk Air filter assembly 1|1 1] 1|1 (19|10
SL4105BT.030A | 53 J& 58 24 5l Air filter assembly 1b)|1| 11 211
5 |ZBJ15001 W4ED70 Clamp D70 4 4] 4| 440|409
2b)|2)) 21 21 2| 2
TY395.104 g ing=g Hose 1@ | 1@
TY395.105-2 |#XE Hose 1@ | 1@
SL3105BT.202 |#S I Hose 1@ 1@
SL4105BT.118 |3k fiees Hose 1)) 2| 1| 1| 1
a495BT/498BT

b:SL4100BT




W RPN Sy

Emﬁng;%?gté%,ﬁsaemhly



REFRBM
Cooling System Assembly

FE| KRB i Name Yk Q.
Ser.No. Part No. 400( 404 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 (zZBJ15001 344 38-50 Clamp D38-50 1(1f(1] 1] 1] 1|1 Lc)f1c)|Lc)
ZBJ15001 M4 35-51 Clamp D35-51 1d)|{1(d)|1(d)|2(d)| 1 | 1
2 |[SL3105BT.201 | /K% Inlet Hose of water tank 1@ 1@ 1@ 1@
495BT.101-2 | E/Kk% Inlet Hose of water tank 1(b)| 1(b)| 1(b)| 1(b) | 1(b) | 1(b)
SL4105BT.105 | kK4 Inlet Hose of water tank 1(c)| 1(c)| 1(c)| 1(c)| 1(c) [ 1(c)
YTR4105T56.015| F7K4% Inlet Hose of water tank D)D) (d)|1(d)f 2 | 1
3 |ZBJ15001 344 38-50 Clamp D38-50 1(1f{1]1]1]1
ZBJ15001 M4 35-51 Clamp D35-51 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)
ZBJ15001 344 50-65 Clamp D50-65 1(d) | 1(d)| 1(d)| 2(d)
4 |GB/T 91 JF 0 £42x16 Pin 2x16 1f1f{1)1)1|2212f(21f1]1
5 |TY395.106 IKFAPIAT Bolt 1@ 1@ | 1(a@ | 1(a)
JD490T.110 IKFAHIAT Bolt 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)
YTRA4105T.100 |k 48 HikF Bolt 1(c)| 1(c)| 1(c) [ 1(c)| 2(c)| 1(c)
6 |GB/T 6170 WEEM8 Nut M8 1d)|{1(d)|1(d)|2(d)| 1 | 1
7 |SL3105.13.130-1 | $4 5 Ak (36 5E) Front skit(Selected by user) 1|1 1] 1 (1b|Lb)
SL4105BT.130-1 | #4 Fi b (i %) Front skit(Selected by user) 10f1c) 22 (1| 1] 1|1
8 |[Y385.10.200 [IKFHPIAFZEE Bracket 1@ 1@ | 1@ | 1(a)
SL4105BT.020 |/Kk4fHitt 7 2e Bracket 1(c)| 1(c)| 1(c) [ 1(c)| 2(c)| 1(c)
9 |GBIT97.1 #uE8 Wsher 8 1f1f{1)]1)1|2212f(21f1]1
10 [SL3105BT.203 | k% Outlet hose kf water tank 1@11@ 1@y @|1c)f1cf 2 [ 2 2] 2
495BT.102 Tk Outlet hose kf water tank 1(b)| 1(b)| 1(b)| 1(b) | 1(b) | 1(b)
11 |SL3105.12.010-3|Y C4008#uas Water tank Assembly 1@ 1@ 1@ 1@
495BT.010-3  |Y C500A #i#hugs Water tank Assembly 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)

aSL3105BT/3105ABT b:490BT/495BT/498BT c:SL4100BT/SL4105BT d:Y TR4105T56

8




GOAHARRR
Cont.Cooling System Assembly

s e P Name HE Q.
SerNo.|  Part No. 400|404 | 450| 454|500 504 | 550 | 554 | 600 | 604 | 650 | 654
SL4105BT.010-4|Y C550B # #iu3 Water tank Assembly 1©)|1(c)| 1 | 1 [1(©)]| 1)
SL4105ABTO010-1|Y C600fHi e Water tank Assembly 1d)|1d)] 1| 1
12 |BL-178 e et Rubber Washer 222222222222
13 [SL3105.12.102 |pji e shield 111 1][ 1 |1p)|rb)

YTRA4105T.12.100 | [ 31 1 shield | 10(10 212 |[1]21]1
14 [495BT.12.100 |pfiprsEl shield | 111 1| 1 |1p)|rb)

495BT.12.101 |Rjig 1l shield I 10(10 2 {121 21]1
15 |GB/T 93 g8 Wsher 8 8| 8| 8|8|8|8|8|8|[8|s8|s8]s
16 |GB/T5783 B2 FEM8x20 Bolt M8x20 8| 8|8|8|8]|8|S8 8 8

aSL3105BT/3105ABT h:490BT/495BT/498BT c:SL4100BT/SL4105BT d:Y TR4105T56




HSARFREM
Exhaust System

10



HSAREM

Exhaust System
lhacs R o Name B Qly.
Ser.No. Part No. 400( 404 [ 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |SL2105.10.010-1|JH 75 28 Muffler 1(1(1]1]19|1@®
700.22.001 T A Muffler Ib)fib)] 21 2| 2 (2| 1] 1
2 |GB/T 5783 M 8x25 Bolt M8x25 41 4| 4| 4 [4d)]4d)
GB/T 5783 12 M 10x25 Bolt M10x25 4b)l4b)| 4| 4| 4| 4] 4| 4
3 |GBI/T93 58 Washer 8 41 4| 4| 4 (43|49
GB/T 93 510 Washer 10 4b)l4b)| 4| 4| 4| 4] 4] 4
4 |Y385.19 VA 2 Muffler washer 1(1(1]1]19|1@®
700.22.103 Hs & A Muffler washer 1(b) | 1(b)
5 VA Ay Muffler elbow 1(1
6 [TY395.10.003 |j4E2ephiirE Protecting sleevel ,Muffler 1(@) | 1(a)
SL4105.10.003 |{H A S & Protecting sleevel , Muffler 1(b)| 1(b)| 1(b)| 1(b) | 1(b) | 1(b)
YTRA4105T.10.003 | yi 75 22 Bl $ &. Protecting sleevel ,Muffler 1(O)|1(C)|1(C)|1(C)
7 |GBI/T 93 56 Washer 6 6| 6| 6| 6|6|6|6]|] 6] 6|6
8 |GB/T 5783 IEEM6%16 Bolt M6x16 6| 6| 6| 6|6|6|6]|] 6] 6|6
a495BT/498BT
b:SL4100BT/SL4105BT
C:YTRA4105T

11




ERIHIRIHLIG R A
Engine Control Mechanism

12



R HHIRHPHAE S

Control M echanism Assembly of the Engine

Eiaas 5 P Name & Qy.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |700.20.101 JiE s AR Foot pedal 1111221 )2f212]212]2f1]12
2 |400.20.023 B RETF H TR Hand throttle assembly 5 T T T T A T A
3 |GBI/T 93 # 56 Washer 6 3131333333 (3]3]3(S3
4 |[GB/T 5783 WEHEM6X16 Bolt M6x16 3131333333 (3]3]3(S3
5 1400.20.127 Fhl ] Cover hand throttle 1121221 )2f212]212]2f1]12
6 |GBI/T 96 #5110 Washer 10 11121121 )2f1}1]12(f1]1
7 |GBIT 5783 M 10x45 Bolt M10x45 1111221 )2f212]212]2f1]12
8 |GBI/T 5783 WM 6%30 Bolt M6x30 31333333 3(3]3]3(S3
9 1700.20.011 TR A Foot throttle rocker weldment i1(1)1f(211212|1212)1f{1]11]1f|1
10 (GB/T 879.1 g R A2 45 5% 20 Spring-type straight pin-slotted5x20 212222212222 2|2
11 (GB/T97.1 # 56 Washer 6 1111221 )2f212]212]2f1]12
12 (GB/T 91 JF O #42x12 Split pin 2x12 212212122222 2]2|2
13 (GB/T 818 BEETM8%20 Screw M8x20 6| 6| 6|6|6[6|6|]6|6]| 6] 6|86
14 (700.20.105 W Thidk 28 Bracket for wire 212212122222 2]2|2
15 [GB/T 93 # 58 Washer 8 6| 6| 6|6|6[6|6|]6|6]| 6] 6|6
16 [GB/T 6170 W EEMS8 Nut M8 TV 7 777|777\ T 7| 7|7
17 |[550.20.015-2 |JHIyhTIhidk Bk Foot throttle wire assembly 1111 1] 1 (1bfLb

550.20.015A  |JAIyh T T hi e Bk, Foot throttle wire assembly 10(10l 2 [ 122 |1]12]1
18 ]400.20.028-1 |higkn Bracket for wire 1@ 1@ 1@ | 1@ 1c) (1) |1c)|1c)f 2 | 2
500.20.028 E RSB Bracket for wire 1(b)| 1(b) | 1(b) | L(b) | 1(b) [ 1(b)
550.20.104 hrk e Bracket for wire 1(d) [ 1(d)
19 (GB/T 882 45%4hB5%20 Pin roll B5x20 1)1
20 |GB/T 6170 WEEEME Nut M6 111

13




& ZEHIRHPHAE

Cont .Control Mechanism Assembly of the Engine

75 R o Name & Qty.

Ser.No. Part No. 40014041 450( 454 500( 504 | 550|554 600| 604 | 650 | 654
21 |700.20.114 FMrIEE Hand throttle rocker 1)1 11121222 ]2]212]1]1
22 1700.50.104 & Torsion spring 1112111212111} 1]1]1
23 (700.20.108 Wi m Throttle bradket T T T T T T T A
24 |700.20.133-1 |SE4T Fastening bolt O T T T T A A
25 |GB/T 5783 W2 HEM8x25 Bolt M8x45 1111111212111} 1]1]1
26 |700.20.107 M gE Rubber plug 11| 1fa]rfaf{a]rfa]2|l1]1
27 1400.20.021 it RS e S Foot pedal rocker weldment 1)1 11121222 ]2]212]1]1
28 1184.20.028 FMH Handle 1111121212121 f1f1]1]1]1
29 |400.20.025A |48 kFigkE K Choke assembly 1222121212121 ]1|1]z1
30 |GB/T5783 WEEM5x16 Bolt M5x16 212121222222 2]|2]|2
31 |184.20.163 JEAR Plate 1111111212111} 1]1]1
32 |550.20.159A  |4E k@bt 4 Shutdown support 1910|101 1| 1

550.20.105 e kR 4 S Shutdown support 1(d)| 1(d) 1)1
33 |GB/T6170 WEREM5 Nut M5 212121222222 2]|2]|2
34 |GB/T 93 #E5 Washer 5 2121212222 2]2]2

a:SL3105BT/3105ABT

b:490BT/495BT/498BT
C:SL4100BT/SL4105BT
d:Y TR4105T56

14




FAEHE AR

Single Stage Clutch (A)

15



BIERESR ()
Single stage clutch (A)

Fa=2 % P Name HaE Qy.
Ser.No. Part No. 400|404 450| 454 [ 500 504 | 550 554 | 600 | 604 | 650
1 |GB/T 6173 BEREM10x1 Nut10x1 313] 3| 31(3a]|3@
2 [130-160.1107 |4y BSALAF 242 B): Adjusting nut.release lever 33| 3] 31(3@]3@d)
3 |130-1601091B |&&asws Clutch Cover 1(1(1]1]191@
4 (130-1601098B |43 BATAF R4k Clamp iron.release lever 33| 3] 313@]3@d)
5 [130-1601095B |43 ZALAF Clutch release lever 313] 3| 31(3a]|3@
6 [130-1601104B |4y BALAF 2244 Adjusting bolt release lever 33 3] 31(3@]3@d)
7 [130-16011038 |43 ZALAF4Y Parallel pin release lever 313] 3| 31(3a]|3@
8 [130-1601093B | &4k Clutch pressure disk 1]1(1] 1|11
9 [NJ130 BB SOk Clutch driven disk assembly 111111191
10 |GB/T 276 B Hh%h K 6204-2LS Rolling bearing 6204-2LS 11111211 1)]212f1)1f1]1
11 (130-1601115 |Z&ssEZmmss Clutch compression spring 9 9 9] 919|93a)
12 (GB/T 93 #]58 Spring lock washer 8 6| 6| 6| 6 |6a|6(a
13 [GB/T 5783 M 8x20 Bolt M8x20 6| 6] 6| 6 |6a]6(a
14 (130-1601096 |43 B ATATF o5& Spring release lever 33| 3] 313@]3@d)
15 |DS300-200 L NZIE 9580 Clutch driven disk assembly 1(b)| 1(b)
16 (550.21.012 DS30085 A 2543 %% Sk Clutch 1(b)| 1(b)
a495BT/498BT
b:SL4100BT

16




Eingil‘ﬁ.ﬁ;m - Gog s
e Stage Clutch (B)

17



BIEABEE®RE (D)

Cont. Single Stage Clutch (B)

hacs R P Name HE Qy.

SerNo|  Part No. 400|404 | 450 454 | 500| 504 | 550 554 | 600 | 604 | 650 | 654
1 |400.21.108 TE Zh & 986911 Bearing 989911 N T A I A A O
2 |400.21S.104-1 |43 35 %l 7k pii Bearing seat 11111 [19|1a

550.21S.104-1 |43 55 4y Ji Bearing seat 1| 1111 |1|1]|1
3 [304.21S.102-1 |BE&3e4rE York T T T T T O
4 (160.21.109 A3 B Bt R R [ o7 Spring 222222222222
5 [400.21S.107-1 | 3542845 B b Y ork shaft T T T A A T T O
6 |GB/T 879 #48x40 Pin 8x40 3(3|3|3|3|3|3|3[3|[3|3]3
7 |GBIT 879 £45x40 Pin 5x40 3(3|3|3|3|3|3|3|[3|[3|3]3
8 |GB/T5783 B2 FEM8x25 Bolt M8x25 41414144 a|a|a|la]|la]a]a
9 |GB/T93 g8 Washer 8 414444l a|a|la|la]|lasa]a)]a
10 [400.21S.124  |(I#hkh&:E Cover 1 (1] 1| 1]|19|10a

550.21.124 | il ol 7 Cover il 1111 |1|21|1
11 [400.21S.125-1 |I#hkh & 36 455 Paper gasket 112 f1]2f1)af1]2f1]1]1
12 |GB/T9877.1  |jj3t40x62x8 Oil seal FB40x62x8 222222222 2|2]2
13 |GB/T 91 #43.2x16 Pin 3.2x16 222222222222
14 |GB/T 97.1 510 Washer 10 222222222 2|2]2
15 |300.21.107 BRI Adjusting fork,clutch push rod 1)1 111222 ]2]212]1]1
16 |GB/T882 H55hB8x30 Axis pin B8x30 T T T A T O
17 [300.21.106 B ST push rod N T A I A A O
18 |GB/T6170 2 HM10 Nut M10 N T T T T O
19 (400.21S.105 BAERSBRE Release rock arm,clutch 1|11 212f{21)2f1]1]2f1]1
20 |GB/T 79401 |jh#FM10x1 QOil cup M10x1 T T T A I T T O
21 (400.21.115 TR B Ao 2 Pedal return spring N T Y A A O
22 (400.21S.015-4 |34 Sesp A1 Clutch pedal assembly T T T A Y T T O

a495BT/498BT b: SL4100BT

18




WiEAESELA (1)
Dual Stage Clutch ()

19



SHERBEER (1)

Dual stageclutch (1)

FS (%) o Name HE Q.
SerNo|  Part No. 400|404 | 450| 454 500| 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |GBIT 276 B 7#6204-2LS Rolling bearing 6204-2L.S 1|11 1f21]1]1
2 |304.21S.013 | Zh 3% B A58 A 2 45 5.5k [PTO clutch disc assy 111111
3 |[304.21S.116  |HIES & 2LE Pressure plate 11211 f1]1
4 (400.21S.118  |RyEass Spring 2(22f2]2]2
5 (304.21S.117 |@E@EE#R: Pressure plate 1({1]1f1]1]f1
6 |400.21S.018  |F:BiA e N Eh#L AR Main clutch disc assy 1111|111
7 |184.21S.121  |jg#kaB4T Adjusting bolt 3(3]3|3]|3]3
8 [304.21S.119 FEERES Main pressure plate 1|11 1]1(1
9 |184.21S.122  |[E|{umasE Spring 3(3]3|3]|3]3
10 [GB/T97.1 g 10 Washer 10 10| 10| 10| 10| 10| 10
11 |GB/ T6173 1AM 10x1 Nut M10x1 6|6|6|6]|6]6
12 |304.21S.120 |g54aes Cover 1121 1]1
13 |[184.21S.123 B EREX Connecting fork 313(3]3]3]|3
14 [184.21S129 |#iE Bush 6|6|6|6]|6]|6
15 [304.21S.130 |4y BSALAT Release lever 3(3]3|3]|3]3
16 |GB/T 879 #48x40 Pin 8x40 3(3]3|3]|3]3
17 |GBI/T 879 A45x40 Pin 5x40 3(3|13|3|3]|3
18 |GB/T 882 #4%4HB10x45 Axis pin B10x45 6|6|6|6]|6]6
19 |GB/T 91 £43.2x16 Pin 3.2x16 8[8|8|8|8]s
20 [400.21S.107-1 |54 5845 B S York shaft 111111
21 (160.21.109 A3 B Sl R [ o Spring 2(22|2]2]2
22 (304.21S.102-1 |FE&5E X York 1111 |1]1
23 [400.21S.104 |43 B HhR P Bearing seat 1111|111

20




FENERBEERR(])
Cont.Dual Stage Clutch (1)

Fa=2 % P Name A Qy.
Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
24 |GB/T301 B & 996713 Bearing 996713 1111121 1(1
25 |GB/T5782 HEFEM10x70 Bolt M10x70 6| 66| 6] 6|6
26 |GB/T93 # 10 Washer 10 6| 66| 6] 6|6
27 |184.21S.125 a5 hZ R Adjusting nut 313]3([3]3]3
28 |184.21S.124 B B Spring 313]3[3]3]3
29 |184.21S.115 HiFF Pull rod 313]3([3]3]3
30 |400.21S.124 |l o 7 Cover 1111121 1(1
31 |400.21S.125-1 |l 36 4t Paper gasket 1112111
32 (400.37.133 oy e E Compound bush 1) 1|1 1|11
33 (400.21S.101 [l et Secondary clutch shaft 1) 1|11 111]|1
34 |GB/T9877.1 T EF40x62%8 Oil seal FB40x62x8 21221 2]2|2
35 |GB/T6170 WEEEM10 Nut M10 1]1(1]1]1(1
36 |300.21.106 B R IEAT push rod 11111 1]1(1
37 |GB/T93 #58 Washer 8 4 (41 44| 4] 4
38 |GB/T5783 M 8x25 Bolt M8x25 4 (41 44| 4] 4
39 |GB/T97.1 #p58 Washer 8 1]1(1])1]1(1
40 |300.21.107 BA AR Adjusting fork,clutch push rod 111 1(21]11]1
41 |GB/T882 45%4hB8x30 Axis pin B8x30 1]1(1]1]1(1
42 400.21S.105 BAER RS Release rock arm,clutch 1111121 1(1
43 |GB/T 7940.1 |ih#FAM10x1 Oil cup M10x1 1]1(1]1]1(1
44 1400.21.115 S BR [A] g g Pedal return spring 111121111
45 1400.21S.015-4 | A& 2SR Sk Clutch pedal assembly 1]1(1])1]1(1

500/504: 495BT or 498BT

21




WMiEHEmswEn (1)
Dhaal Stage Clutch (11)

22



SHERBE &R (I

Dual stage clutch (II)

e R P Name #HE Qty.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GBIT 276 B 7#6204-2LS Rolling bearing 6204-2L.S 111|111 ]1|1|1
2 |E500.21.011  |&JE5 A28 A 5hak Mk PTO clutch disc assy 112222 |21]1
3 |E500.21.104 |EIE&5eE R Pressure plate 111|121 ]1f|21|1
4 |E500.21.102 |mespimss Spring 2122|222 2]2
5 |E500.21.105 |[EEE#L Pressure plate 111|121 ]1|1]1
6 |E500.21.015 |FEAEMEhEE R Main clutch disc assy 112111 f1]1]f1
7 |E500.21.106 FEEREMS Main pressure plate 1112111 ]1(f1]1
8 |E500.21.113 |4} BALAT4Y Axispin 3(3|13|3|3[3]|3]3
9 |E500.21.124  |[m|fu s Spring 3(3|3|3|3[3]|3]3
10 |E500.21.012 |4y BSATAF &1 Release lever 3(3|13|3|3[3]|3]3
11 |E500.21.101  |jg#&sgsT Screw 3(3|3|3|3[3]|3]3
12 |GB/T6173 M 12x1.25 Nut M12x1.25 3(3|13|3|3[3]|3]3
13 |E500.21.013  |@Z&2eat Cover 111|121 ]1|21|1
14 |GB/T97.1 %10 Washer 10 4 ala|l4a]|4a|a|ls] 4
15 |GB/T91 FF 0443.2x20 Pin 3.2x20 3(3|13|3|3[3]|3]3
16 |GB/T 879 #48x40 Pin 8x40 3(3|13|3|3[3]|3]3
17 |GBIT 879 A45%40 Pin 5x40 3(3|3|3|3[3]|3]3
18 |400.21S.015-4 |&5& Se MR a1 Clutch pedal assembly 3(3|3|3|3[3]|3]3
19 |400.21S.107-1 | 5542845 B X York shaft 111|121 1]1f|1|1
20 [160.21.109 A3 B R [ oy b Spring 21212 2|2|2]2]2
21 [304.21S102-1 |BE&REX York 111|111 ]1|1|1
22 [550.21S.104 |43 B dh Bearing seat 111|121 ]1f|1f1
23 7996713 Bearing 996713 111|111 ]1|1|1

23




HENERBEERRD)
Cont.Dual Stage Clutch (II)

Fa=2 % o Name A Qy.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
24 |GB/T6173 BEREM10x1 Nnt M10x1 6| 6| 6|6]|]6([6]| 6] 6
25 |E500.21.107 ER a6 Spring 31313313 ]3(|3]3
26 |GB/T9877.1 T #F40x62%8 Oil seal FB40x62x8 212212122 2]2
27 |550.21S.101 B2 & anth Secondary clutch shaft 1111121 1]1(1
28 ]400.37.133 oy et E Compound bush 12111211 1]1|1
29 [400.21S.125-1 |1 4h#h & 36 4t Paper gasket 112222 |1]1
30 |550.21S.124 |l o 7 Cover 111121211 1]1(1
31 |E500.21.103 FiFF Pull rod 31313313 ]3(|3]3
32 |GB/T5783 M 8x25 Bolt M8x25 4 (414|414 4| 4] 4
33 |GB/T93 #pE8 Washer 8 4 (414|414 4| 4] 4
34 |GB/T91 £43.2x16 Pin 3.2x16 212122122 |2]2
35 |GB/T97.1 # 58 Washer 8 1111121 1]1(1
36 |300.21.107 BA IR Adjusting fork,clutch push rod 111|111 ]1(f1]1
37 |GB/T882 45%4hB8x30 Axis pin B8x30 1111121 1]1(1
38 |300.21.106 B REAT Push rod 1111211 1]1/|1
39 |GB/T6170 WEHEEM10 Nnt M10 1111121 1]1(1
40 [400.21S.105 BAERS B Release rock arm,clutch 1111211 1]1|1
41 |GB/T 7940.1 |ih#FM10x1 Oil cup M10x1 11111211 1]1(1
42 1400.21.115 TR ] A g Pedal return spring 1111|2111 ]1|1]1

500/504: SL4100BT

24




RRELENR
Bracket & Sleeve

25



REREE
Bracket & Sleeve

e R P Name i Qty.

SerNo|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB/T 5785 1 FEM 14x1.5%25 Bolt M14x1.5x25 2 2 2 2 2 2
2 |GB/T93 g 14 Spring lock washer 14 6 6 6 6 6 6
3 [400.31.011 PRI R SO Pendulum shaft weldment assembly 1 1 1 1 1 1
4 400.31.101-3 |#£4m Bracket 1 1 1 1(a) 1 1

550.31.101-1 |[4E42 Bracket 1(b) 1
5 o Jiie Rubber pad 2 2 2 2 2 2
6 |GBI/T 6170 I REM12 Nut M12 4 4 4 4 4 4
7 |GBI/T 5782 1 FEM14x70 Bolt M14x70 4 4 4 4 4 4
8 |GBIT 6175 1AM 16 Nut M16 2 2 2 2 2 2
9 |GB/T93 18 16 Washer 16 12 12 12 12 12 12
10 |GB/T 898 1k AM16x80 Stud AM16x80 2 2 2 2 2 2
11 |GB/T 5782 kM 16x80 Bolt M16x80 4 4 4 4(a) 4
2(b) 2
12 |400.31.103 FRIE R Washer of pendum shaft 1 1 1 1 1 1
13 |GB/T 3452.1  |O%i%54}534.5x3.55 O-rign 34.5x3.55 2 2 2 2 2 2
14 |400.31.123 ¥ Bush of pendulum shaft 2 2 2 2 2 2
15 |400.31.024 EE RS Sleeve weldment assembly 1 1 1 1 1 1
16 |GB/T 7940.1 |ihi#FM10x1 Oil cup M10x1 1 1 1 1 1 1
17 |GB/T 5785 B FEM16x1.5%95 Bolt M16x1.5x95 6 6 6 6 6 6
18 |400.31.105 g Washer 6 6 6 6 6 6
19 |GB/T 6176 1AM 16x1.5 Nut M16x1.5 6 6 6 6 6 6
20 |GB/T 5782 kM 16x135 Bolt M16x135 2(b) 2
21 |700.31.106 ENE Bush 2 2

aSL4105BT b:YTR4105T

26




WE-3-FSHTE A
Fromt Axle Arm & Front Wheel Hub

27



HEERAIRH

Front Axle Arm & Front Wheel Hub

FE| KRB Name 4 Q.

Ser.No. Part No. #Fh 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 ]400.31.014 SRR S CH) Front axle arm weldment assembly(right)| 1 1 1 1 1 1
2 |400.31.015 B 1) 5 B Steering knuckle assembly 1 1 1 1 1 1
3 |GB/T 7940.1 |iH#AM10x1 Oil cup M10x1 4 4 4 4 4 4
4 |[GB/T 3452.1 |OXi%x4fE34.5%x3.55 O-ring 34.5%3.55 2 2 2 2 2 2
5 ]400.31.123 T Bush 4 4 4 4 4 4
6 |[400.31.013 A P4 OB (FE) Front axle arm weldment assembly(Left)| 1 1 1 1 1 1
7 |GB/T 301 H7% 51207 Bearing 51207 2 2 2 2 2 2
8 |GBI/T9877.1 |jEikihE 25 FB50 70 8|Oil seal FB 50 70 8 4 4 4 4 4 4
9 |GB/T 1096 £E10x25 Key 10x25 2 2 2 2 2 2
10 (GB/T9877.1 |jekkih /B 554} B FB55 80 8|Oil seal FB 5580 8 4 4 4 4 4 4
11 |GB/T 297 Hh7% 32207 Rolling bearing 32207 2 2 2 2 2 2
12 |300.39.113 R4 H ENBAET Wheel fixing screw 8 8 8 8 8 8
13 |400.31.102 GRS Front wheel hub 2 2 2 2 2 2
14 300.39.114 ZE4p [ B BB Wheel fixing nut 8 8 8 8 8 8
15 |GB/T 297 Hh7% 32306 Rolling bearing 32206 2 2 2 2 2 2
16 |400.31.111 i Washer 2 2 2 2 2 2
17 |400.31.112 TR REM 24%2 Nut M24x2 2 2 2 2 2 2
18 |GB/T 91 JF 1 445%45 Split pin 5x45 2 2 2 2 2 2
19 |400.31.114 2R Paper gasket 2 2 2 2 2 2
20 |400.31.113 SRS Bearing cap 2 2 2 2 2 2
21 |GB/T 93 56 Spring lock washer 6 6 6 6 6 6 6
22 |GB/T 5783 2 HEM6x16 Bolt M6x16 6 6 6 6 6 6
23 400.31.015 LA RIS AED) Steering knuckle assembly 1 1 1 1 1 1

400.31.015A | A&E )45 B R @ L eft steering knuckle assembly 1 1 1 1 1 1

OMLEE ] B For Machinery Steering @ %% 7] F§ For Hydraulic Steering

28




R ETE
Drag Link & Tie Rod

29



WEHAT
DragLink & Tierod

e R P Name #HE Qly.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB/T91 FF 01443.2x26 Split pin 3.2x26 6 6 6 6 6 6
2 |GBIT 6181 W HREM 14 Nut M14 4 4 4 4 4 4
3 |GBIT97.1 514 Plain washer 14 4 4 4 4 4 4
4 1300.31.104 A5 ) Right steering knuckle arm 1 1 1 1 1 1
5 |300.31.145-2 |4sLihdfe Oil seal boot,joint 2 2 2 2 2 2
6 [400.31.133 PirFEEsk (CHE) Pull rod joint (right) 1 1 1 1 1 1
7 |GBIT 79401 |ihi#FM10x1 Oil cup M10x1 4 4 4 4 4 4
8 |300.31.140-1  |EkL4YpE Ball pin sent 2 2 2 2 2 2
9 |400.31.131 BRLA Ball pin 2 2 2 2 2 2
10 |300.31.141-1  |Ek3L4Y4% Ball pin cap 2 2 2 2 2 2
11 |300.31.142-1 | EEHE Compression spring 2 2 2 2 2 2
12 [300.31.143-1 |ZF#f% Screw cap 2 2 2 2 2 2
13 |GB/T 91 FF 0 442.5%50 Split pin 2.5x50 2 2 2 2 2 2
14 |GB/T 6170 WEREM 12 NUT 12 2 2 2 2 2 2
15 |GB/T 93 HE 12 Spring lock washer 12 2 2 2 2 2 2
16 |GB/T 5782 B REM12x75 Bolt M12x75 2 2 2 2 2 2
17 |GB/T 31.1 1 FEM 14x50 Bolt M14x50 2 2 2 2 2 2
18 |GB/T 6181 W HREM 14 Nut M14 2 2 2 2 2 2
19 |400.31.027-1 | FREFiAFEK Main tie rod assembly 1 1 1 1 1 1

20 |GB/T6173 12 -M20%1.5 Nut M20x1.5 2 2 2 2 2 2
21 |400.31.023 RIBEBLAT S CH) Secondary tie rod assembly (Right) 1 1 1 1 1 1
22 |400.31.022 BIREHLAT SR (7)) Secondary tie rod assembly (L eft) 1 1 1 1 1 1
23 |GB/T 6173 M 20x 1.5( £ e ) Nut M20x1.5(L eft) 2 2 2 2 2 2

30




G YPERIAT
Cont.Drag Link & Tierod

lhacs R HE Q.
Ser.No. Part No. i Name 400 404 [ 450 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
24 (400.31.132 RiAFEESL (22 TiE) Pull rod joint (Left) 1 1
25 (300.31.103 ek Left steering Knuckle arm 1 1
26 1400.31.020 shmhiAFEsL S R (22 E) | Streering joint assembly (Left) 2 2
27 [400.31.130 FiAF Drag link 1(a) 1(a)
500.31.130 PP Drag link 1(b) 1(b) 1(b)
550.31.130 PR Drag link 1(c)
28 1400.31.021 s R AL B (A iE)  [Streering joint assembly (Right) 2 2 2
a:SL3105BT/SL3105ABT
b:490BT/495BT/498BT
c:SL4100BT

31







R ERTER
Front Ballast & Braket

A o Name A Q.
Ser.No. Part No. 400 404 450( 454|500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |[GB/T 6107 2 REM 16 Nut M16 212212122222 2] 2|2
2 |GB/T 93 #1516 Washer 16 6| 6| 6| 6]|]6[6|6|]6([6|6]| 6|6
3 |GB/T97.1 #1516 Washer 16 6| 6| 6|6]|]6[6|6|]6([6|6]| 6|6
4 |400.31.305-1 (24T Screw Lever i1j1(1)1f{1f1)1f1}1)]1(f1]1
5 |GB/T 5783 BEFEM14x35 Bolt m14x35 8|1 8| 88| 8|8|8|8(8]| 8] 8|38
6 |GB/T93 #uE 14 Washer 14 121211212 (12| 12| 12| 12]| 12| 12| 12| 12
7 [400.31.030B  |figmEauieapk Bracket 11| afalalala]|2f2l2]l2]2
8 |GB/T 5783 BEFEM16x35 Bolt M16x35 4 (41414414414 4|4] 4] 4
9 [300E.31.011 |@iEEseE A1k Connect pin 11| afalalala]2f2l2]l2]2
10 |300E.35.020 |@dsssiditsa fk Split pin 11| afalalala|af2l2]l2]2
11 (400.31.304-1 |@ifCEE Front ballast 4 (41414414414 4|4] 4] 4
400.31.304A-1 |RijECE (GE3E) Front ballast ( Selected by user ) 4 (414|144 4|414])4|4] 4] 4
12 |400.31.300 IS Bush i1j1(1)1f{11j1f1}1]1(1]1
13 |400.48.051 LR S L Batter support seat 11| afalalala]|af2l2]l2]2
14 |GB/T898 §2kEAM 14x60 Stud AM14x60 alalalalalalalalalalala
15 |GB/T6170 42 1M 14 Nut M 14 alalalalalalalalalalala

33




HRA (MR,
Tie rod (Four wheel drive)

34




FERLAT (32 IR =)
Tierod (Four wheel drive)

FE| KRB o Name 4k Q.

Ser.No. Part No. 400( 404 [ 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 (304.31.219 2 EWRETM10x1 Set screw M10x1 2 2 2 2 2 2
2 |GB/T 6171 BEAEM10x1 Nut M10x1 2 2 2 2 2 2
3 |GB/T 308 #MEk8.7312 G400b Steel ball 8.7312 G400b 2 2 2 2 2 2
4 |GB/T 119 #jA8x20 Parallel pin A8x20 4 4 4 4 4 4
5 |GB/T91 JF 044 3.2x26 Split pin 3.2x26 2 2 2 2 2 2
6 |GB/T 9459 TR IR RE M16x1.5 Nut M16x1.5 2 2 2 2 2 2
7 |GBIT 95 g 16 Plain washer 16 2 2 2 2 2 2
8 [304.31.186-1 |AHEENE Right steering knuckle arm 1 1 1 1 1 1
9 1300.31.145-1 |4&3LhEE Oil seal boot,joint 2 2 2 2 2 2
10 |JB/T 7940.1 FE Al AAM 10x 1 Oil cup M10x1 4 4 4 4 4 4
11 |304.31.192-3  |#EhifFiEsk CH) Tierod joint (Right) 1 1 1 1 1 1
12 |300.31.140-1  |BR3L45pE Ball pin seat 2 2 2 2 2 2
13 |404.31.131 Rk 4 Ball pin 2 2 2 2 2 2
14 |300.31.141-1  |BRk3L4f== Ball pin Cap 2 2 2 2 2 2
15 |300.31.142-1 | EZHE Compression spring 2 2 2 2 2 2
16 [304YZ.31.134-1 %4125 Hermetic cap 2 2 2 2 2 2
17 |GB/T 91 £§2.5x50 Split pin 2.5x50 2 2 2 2 2 2
18 |GB/T 6173 R M24x1.5 Nut M24x1.5 1 1 1 1 1 1
19 |[404.31.195 EHEATF Connecting sleeve 1 1 1 1 1 1
20 |GB/T 6173 R M24x15 (72) Nut M24x1.5 (Left) 1 1 1 1 1 1
21 (304.31.020-3  |MEhiATHEL B () Tierod joint assembly (left) 1 1 1 1 1 1
22 |GB/T 5781 M 12x35-8.8 Bolt M12x35-8.8 8 8 8 8 8 8
23 |GB/T 93 g 12 Spring lock washer 12 8 8 8 8 8 8
24 |304Y Z.31.155-1 | =ik m g L eft steering knuckle arm 1 1 1 1 1 1

35




PR (=) (mEREh)

Front Central Dnve (A) (Four wheel dove)

36



Al H R AR 3 (—) (IR z)
Front Central Drive (A) (Four wheel drive)

Fa=2 % P Name i Qy.
Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 (404.31.101-3 |4E3e Bracket 1 1 1 1(a) 1
554.31.101-1 |4EZ¢ Bracket 1(b) 1
2 |GBI/T 3452.1 |O#%%$f[E48.7x3.55 O-ring 48.7x3.55 1 1 1 1 1 1
3 |304.31.211 [ 2455 s Dust pipe seat 1 1 1 1 1 1
4 |GB/T 5780 EREMEx12 Bolt M6x12 12 12 12 12 12 12
5 |GBIT 93 #J56 Spring lock washer 6 12 12 12 12 12 12
6 |304.31.144 2R Paper gasket 2 2 2 2 2 2
7 1304.31.123-1 2%} Pendulum lining 2 2 2 2 2 2
8 |304.31.124 9 R Pendulum seat 2 2 2 2 2 2
9 |GB/T 7940.1 |ih#FM10x1 Oil cup M10x1 2 2 2 2 2 2
10 |GB/T 3452.1 |OAI%%3:}E85%2.65 O-ring 85x2.65 2 2 2 2 2 2
11 |[304.31.113 IEHEE Thrust washer 2 2 2 2 2 2
12 |GB/T 810 /N EIMERE (M33%1.5) Nut (M33x1.5) 2 2 2 2 2 2
13 (GBI/T 858 [7] 428 BF ] 1F 2h #4833 Washer 33 1 1 1 1 1 1
14 |GB/T9877.1 |ih#fFB45708 Oil seal FB45708 1 1 1 1 1 1
15 |304.31.122 FRE Supporting sleeve 1 1 1 1 1 1
16 |GB/T 3452.1 |ORI%x%fpE32.5%2.65 O-ring 32.5%2.65 2 2 2 2 2 2
17 (GB/T 297 sl & 32007 Rolling bearing 32007 1 1 1 1 1 1
18 |304.31.106 i Shaft seat 1 1 1 1 1 1
19 [(GB/T 5783 M 10x30 Bolt M10x30 6 6 6 6 6 6
20 |GB/T 93 #5110 Spring lock washer 10 6 6 6 6 6 6
21 |GB/T3452.1 |O#i%%4fFE95%2.65 O-ring 95%2.65 1 1 1 1 1 1
22 |GBIT 297 B Eh 30208 Rolling bearing 30208 1 1 1 1 1 1

37




& ErRRfREN(—) (ML)
Cont. Front Central Drive (A) (Four wheel drive)

A i Name A Q.

Ser.No. Part No. 400 404 [ 450 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
23 |404.31.117 ke Driving gear 1 1 1 1 1 1
24 (304.31.502 R 0.7 Adjusting shim 0.7 A A A A A A
25 (304.31.104-1 |FA&Zh7eik Main drive case 1 1 1 1 1 1
26 (GB.3452.1 O %%} B 10x2.65 O-ring 10x2.65 1 1 1 1 1 1
27 |304.31.152 [E Bevel screw plug 1 1 1 1 1 1
28 g Jiiest Rubber pad 2 2 2 2 2 2
29 |GB/T5783 1M 12x35 Bolt M12x30 8 8 8 8 8 8
30 (GB/T93 g 12 Spring lock washer 12 8 8 8 8 8 8
31 [GB/T119 #D8x16 Parallel pin D8x16 4 4 4 4 4 4
32 (304.31.111 B35 Dust cap 1 1 1 1 1 1
33 |GB/T6170 WERM12 Nut M12 4 4 4 4 4 4
34 (GB/T93 g 14 Spring lock washer 14 4 4 4 4 4 4
35 |GB/T5782 12 #:M 16x80 Bolt M16x80 4 4 4 4 4 4
36 |GB/T6175 WERM16 Nut M16 2 2 2 2 2 2
37 |GB/T93 #uE 16 Washer 16 6 6 6 6 6 6
38 |GB/T898 1AM 16%80 Stud AM16x80 2 2 2 2 2 2
39 |GB/T5782 1M 16x85 Bolt M16x85 4 4 4 4(a) 4

2(b) 2
40 |GB/T5782 1M 16%135 Bolt M16x135 2(b)
41 |(700.31.106 FENE Bush 2

AEH Just right amout

() SL4105BT

38

(b) YTR4105T




BitRMERY (T (PUERIEEh ) <4
Front Central Drivel B Four wheel drive)

39



BI P R{EEN(Z) (MELIRSD)
Front Central Drive (B) (Four wheel drive)

Fa=2 % P Name i Qy.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |GB/T 5781 WEM8x25 Bolt M8x25 10 10 10 10 10 10
2 |GBI/T93 # B8 Sping lock washer 8 10 10 10 10 10 10
3 |304.31.138 RRAT R 4T Limit screw 2 2 2 2 2 2
4 1304.31.130 HE Case cover 1 1 1 1 1 1
5 |[304.31.131 4k Paler gasket 1 1 1 1 1 1
6 |304.31.109 LSRN Adjusting nut 2 2 2 2 2 2
7 |GBIT297 AR 30211 Rolling bearing 30211 2 2 2 2 2 2
8 [304.31.118 MEh k% Driven gear 1 1 1 1 1 1
9 [304.31.119-1 |x%& Bush 1 1 1 1 1 1
10 |304.31.130 SEH Plain washer 2 2 2 2 2 2
11 ]304.31.103 Aeuh i Differential side gear 2 2 2 2 2 2
12 |304.31.102 ITREER Planet gear 2 2 2 2 2 2
13 |304.31.121 R Spherical washer 2 2 2 2 2 2
14 |304.31.107 LB Differential cover 1 1 1 1 1 1
15 [304.31.116-2 |{F7E ik Planet gear shaft 1 1 1 1 1 1
16 |GB/T 879 £46%30 Pin 6x30 1 1 1 1 1 1
17 |GB/T 861.1 PN B 10 Internal toolth lock washer 10 6 6 6 6 6 6

18 |GB/T 5785 1 Am10x1x85 Bolt M10x1x85 6 6 6 6 6 6
19 |404.31.108-1 |4k Differential axle 2 2 2 2 2 2
20 |304.31.105A-3 |}ihEss Differential axle housing 1 1 1 1 1 1
21 (304.31.115-1 |4tk Paper gasket 2 2 2 2 2 2
22 |(304.31.110 ol Rl Bearing seat 2 2 2 2 2 2
23 |GBI/T 72 WEETM8x22 Screw M8x22 2 2 2 2 2 2

40




& P REN(Z) (HELERD)
Cont. Front Central Drive (B) (Four wheel drive)

A o Name A Q.

SerNo|  Part No. 400 404 | 450 | 454|500 | 504 | 550 | 554 | 600| 604 | 650 | 654
24 |304.31.104-1 |EfEEhFEK Front case

25 |[304YZ.31.105A-1| 4 il &4 Differential axle housing

26 |GB/T 899 EREAM12-M12x1.25x30  [Stud AM12-M12x1.25x30 28 28 28 28 28 28
27 |184.31.030 B R SR Dipstick assembly

28 |GB 3452.1 O 2% 4118 13.2x2.65 O-ring 13.2x2.65

29 |GB/T 93 H]E 12 Spring lock washer 12 28 28 28 28 28 28
30 |184.31.060 WP 25 Vent pipe

31 |184.31.125-1 |[s@&iZE% Vent pipe plug

32 |GB 3452.1 O 2% 4118 112x2.65 O-ring 112x2.65

33 |GB/T 6176 B REM12%1.25 Num M12x1.25 28 28 28 28 28 28
34 |GB/T119 £4B10x25 pin B10x25 2 2 2 2 2 2

41




BIRGE MR B (TR

Front Final Drive Assembly (Four wheel drive)

42



AR ImIEEN 2R (T4 IR 3h)
Fornt Final Drive Assembly (Four wheel drive)

F a2 R o Name & Qty.

Ser.No. Part No. 400] 4041450 454|500 504 [ 550| 554 600| 604 | 650 654
1 (300.39.114 LR [ B NE R Whesl fixing nut 12 12 12 12 12 12
2 |GB/T 7940.1 THAFM 10x1 Qil cup M10x1 4 4 4 4 4 4
3 [304.31.179-3 | RiuKzhh Front driving shaft 2 2 2 2 2 2
4 (300.39.113 2 [ SEWEAT Wheel fixing screw 12 12 12 12 12 12
5 |[GB3452.1 Ol 5% 4 5] 46.2x3.55 O-ring 46.2x3.55 2 2 2 2 2 2
6 |304.31.178-2 |#E Liner 2 2 2 2 2 2
7 |304.31.180 By iRES) End face oil seal 2 2 2 2 2 2
8 [304.31.151 AR 2 38 Front drive end cover 2 2 2 2 2 2
9 |304.31.173 PR 0.2 Adjusting shim 0.2 A A A A A A

304.31.174 0.5 Adjusting shim 0.5 A A A A A A
304.31.175 PHEEHEH 1.0 Adjusting shim 1.0 A A A A A A

10 [GB/T 3452.1 |OFi%%$fpE258%5.3 O-ring 258x5.3 2 2 2 2 2 2
11 |GB/T 5783 M 10%x35 Bolt M10x35 16 16 16 16 16 16
12 |GB/T 93 #5110 Spring lock washer 10 28 28 28 28 28 28
13 |GB/T 9877.1 |jettih/E %41 FB65 90 10|Oil seal FB65 90 10 2 2 2 2 2 2
14 |GBIT 276 % 2 #6310 Rolling bearing 310 2 2 2 2 2 2
15 [GB/T 893.1 41110 Circlip for hole 110 2 2 2 2 2 2
16 (304.31.153 BIARSE S K55 Large gear,front final drive 2 2 2 2 2 2
17 |GB/T 283 B2 N208E Rolling bearing N208E 2 2 2 2 2 2
18 |304.31.182 EMR Clamping plate 2 2 2 2 2 2
19 |304.31.181 RIS Safety washer 2 2 2 2 2 2
20 |GB/T 5783 W2 M 8x20(40Cr i i) Bolt M8x20 (40Cr,hardened and tempered) 20 20 20 20 20 20

A\JE & Just right amount

43




4 BIRimEE 2 (TELIESD)
Cont. Fornt Final Drive Assembly (Four wheel drive)

Fa=2 % P Name A Qy.
Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
21 |304.31.150 A R SRR Right side reduction housing 1 1 1 1 1 1
304.31.154 Feill PR e AR L eft side reduction housing 1 1 1 1 1 1
22 |GB 3452.1 ORI Z=4:+ 5 10x2.65 O-ring 10%2.65 2 2 2 2 2 2
23 (304.31.152 g Plug 1 1 1 1 1 1
24 |GB/T5783 WM 10x25 (40Cr i J5i) Bolt M10x25(40Cr,hardened and tempered 12 12 12 12 12 12
25 |304.31.172-1 | Fups% Lower end cover 2 2 2 2 2 2
26 |GB 3452.1 O Zx 451 15 90%2.65 O-ring 90%2.65 2 2 2 2 2 2
27 (304.31.169 B 0.2 Adjusting shim 0.2 A A A A A A
304.31.170 P B 0.5 Adjusting shim 0.5 A A A A A A
304.31.171 B 1.0 Adjusting shim 1.0 A A A A A A
28 |GB/T 297 A& 30210 Rolling bearing 30210 2 2 2 2 2 2
29 |304.31.167 HIAR UG/ N5 Pinion gear,front final drive 2 2 2 2 2 2
30 [GB 3452.1 O 25451 15 63%5.3 O-ring 63x5.3 2 2 2 2 2 2
31 (304.31.215-1 |FxkE Supporting sleeve 2 2 2 2 2 2
32 (304.31.217 Nl Dust ring 2 2 2 2 2 2
33 (304.31.177 ot Boot 2 2 2 2 2 2
34 (304.31.161 LB Left Kingpin housing 1 1 1 1 1 1
304.31.187 AL EhES Right Kingpin housing 1 1 1 1 1 1
35 [304.31.183 A Kingpin 2 2 2 2 2 2
36 |(304.31.165 == Supporting sleeve 2 2 2 2 2 2
37 |304.31.184 Hetise () Bevel bearing (2) 2 2 2 2 2 2
38 |GBI/T 297 B Zh%h 7% 30208 Roalling bearing 30208 2 2 2 2 2 2

A E Just right amount

44




S AIRImERNE A (HERIRE))
Cont. Fornt Final Drive Assembly (Four wheel drive)

pEl RE o Name 2 oy
Ser.No. Part No. 400|404 | 450 454|500 504 | 550 | 554 | 600 | 604 | 650 | 654
39 |GB 3452.1 O 25451 15| 85x5.3 O-ring 85x%5.3 2 1 1 1 1 1
40 |(304.31.157 P[5 0.2 Adjusting shim 0.2 A A A A A A
304.31.158 P[5 0.5 Adjusting shim 0.5 A A A A A A
304.31.159 P g 1.0 Adjusting shim 1.0 A A A A A A
41 (304.31.160 3 4 Kingpin shaft seat 2 12 12 12 12 12
42 |304.31.216-1  |3F=4Y4hL Kingpin shaft head 2 2 2 2 2 2
43 |GB 3452.1 O 22451 15| 37.8x3.55 O-ring 37.8x3.55 2 2 2 2 2 2
44 (304.31.156-1 |xj#= Bush 2 2 2 2 2 2
45 |304YZ.31.155-1| Akt g L eft steering knuckle arm 1 1 1 1 1 1
304.31.186-1 | AEENE Right steering Knuckle arm 1 1 1 1 1 1
46 |GB/T 93 #]E 8 Spring lock washer 8 20 20 20 20 20 20
47 |304.31.166 HE R (—) Bevel gear (1) 2 2 2 2 2 2
48 |GB/T 276 #EEh & 6209 Rolling bearing 6209 2 2 2 2 2 2
49 (304.31.162 P[5 0.2 Adjusting shim 0.2 A A A A A A
304.31.163 P B 0.5 Adjusting shim 0.5 A A A A A A
304.31.164 P g 1.0 Adjusting shim 1.0 A A A A A A
50 (GB/T 893.1 14585 Circlip for hole 85 2 2 2 2 2 2
51 |GB3452.1 ORI %= 41 15 100x5.3 O-ring 100x5.3 2 2 2 2 2 2
52 |GB3452.1 ORI Bx4:1 B 77.5%2.65 O-ring 77.5%2.65 2 2 2 2 2 2
A& Just right amount

45







FEE

Directive wheel
A “h Name A Q.
Ser.No. Part No. 400|404 450( 454 (500|504 | 550| 554 | 600| 604 | 650 | 654
1 |(400.32.011 SRR EES DO Rim assembly directive wheel 2 2 2 2 2 2
400.32.011A SRS Rim assembly directive wheel 2 2 2 2
(i%%) (Selected by user)
2 |GBIT 2979 6.00-16 5[ 4 N 5D Tube 6.00-16 2 2 2
GB/T 2979 6.50-16 [ 5 N G D Tube 6.50-16 2 2
31x9.5-16 B ia I iE Q) Tube 31x9.5-16 2 2 2
(i%%) (Selected by user)
3 |GB/T 2979 6.00-16 5[ 4 4Mia D Tyre 6.00-16 2 2 2
GB/T 2979 6.50-16 [ 5 AMED Tyre 6.50-16 2 2
31x9.5-16 B A AMIE D) Tyre 31x9.5-16 2 2 2
(i%%) (Selected by user)

47







AISRZhEE (MEIEEh)
Front driving wheel ( Four wheel drive)

el RE o Name A Q.
Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |[304.32.011B GIE Rt A cEE YLD Rim assembly,fornt driving wheel
454.32.011 HERZh B HIESHQ@@ [Rim assembly,fornt driving wheel 2 2
554.32.011 GIE Rt A CEYEIQ)) Rim assembly,fornt driving wheel 2 2
304.32.011A GIE Rt At ] CEE Y L0 Rim assembly,fornt driving wheel
2 |GBI/T 2979 7.50-16F; 2K sh % N iR Tube 7.50-16
GB/T 2979 8.3-20Ri s # N IED Tube 8.3-20 2 2
GB/T 2979 8.3-24Ri M BN IED Tube 8.3-24
GB/T 2979 8.3-20/k HAEN @D Tyre8.3-20 (for paddyfield tractor) 2 2 2
31-9.5x16 5 HIE N E® Tube 31-9.5x16(for gardening tractor) 2 2 2
3 |GB/T 2979 7.50-16%H1 2K Zh & AP e D Tyre 7.50-16 2 2 2
GB/T 2979 8.3-20R WK Zh #AMIED Tyre 8.3-20 2 2 2
GB/T 2979 8.3-24Ri M B AMED Tyre 8.3-24
GB/T 2979 8.3-20/Kk HAGAMIED Tyre8.3-20 (for paddyfield tractor) 2 2
31-9.5x16 5 HI G AP IE® Tyre 31-9.5x16(for gardening tractor)

49




0 5 4

Driving Wheel

a0



X =hEe

Driving wheel

Fa=2 % o Name HE Qly.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |GB/T 6170 WM 16 Nut M16 1212|112 1212|112 12| 12| 12| 12| 12| 12
2 |GBIT 93 # 516 Washer 16 1212|1212 12| 12| 12| 12| 12| 12| 12| 12
3 [400.34.108-1 | Washer 16 12121121212 12| 12| 12| 12| 12| 12| 12
4 [400.34.105-3 |FidE4%k Ballast 4 (414|444 4|4]4|4] 4] 4
5 1400.34.102-1 |#Kzh#iHEKROOB Spoke,driving wheel 21221 2]2]|2

550.34.102 W IRRD Spoke,driving wheel 21221 22|02
6 |GBIT 12 M 16x95 Bolt M16x95 1212|112 1212|112 12| 12| 12| 12| 12| 12
7 |GBIT 2979 11.2-288 % M D Tube 11.2-28 2| 2
12.4-28% 4 NG Tube 12.4-28 212212122 2]2
13.6- 289K 5 N AR D Tube 13.6-28 21221 22|02
12.4-32% 4 NG @ Tube 12.4-32 21221 2]2|2
11-28’)K G IR ® Tube 11-28(for paddyfield tractor) 2| 2 2 222]2]2
13-205 IR N IR ® Tube 13-20(for gardening tractor) 2| 2 2| 2
8 |GBI/T 2979 11.2-28%K #h % M iE D Tyre11.2-28 2| 2
12.4-28%K 4 AP B D Tyre 12.4-28 212212122 2]2
13.6-289K 5 MR Tyre 13.6-28 2| 2
12.4-32%K 4 AP B @ Tyre12.4-32 2|2
11-28’K H R AMIR® Tyre 11-28(for paddyfield tractor) 22222222
13-205 iR VM IR ©® Tyre 13-20(for gardening tractor) 212|222 2]2]2
9 [400.34.011 WA DG Rim assembly,driving wheel 212212122222 2]2|2
450.34.011 IXZh A RIS HO0 Rim assembly,driving wheel 21212122 2]2]|2
550.34.101 WEh R HIEA 4@ Rim assembly,driving wheel 21221 22|02
400.34.011B-1 |®zh#eE 814G Rim assembly,driving wheel 21212122 2]2]|2

o1




& IR FhE
Cont.Driving wheel

B 5 & Qty.
Py Name
Ser.No. Part No. 4001404450 454|500| 504|550 554 | 600| 604 | 650 | 654
10 |GB/T 13 P2 HEM 16x80 Bolt M16x80 121121212121 12112 12| 12| 12| 12 | 12
11 |GB/T97.1 #E 16 Washer 16 1211211212121 12112 12| 12| 12| 12 | 12
12 |GB/T 93 # B 16 Washer 16 1211212 (12| 12112112 12| 12| 12| 12 | 12
13 |GB/T 6170 2K M16 Nut M16 1211211212121 12112 12| 12| 12| 12 | 12

22







ESIRM(])

Drawbar (1)

A o Name A Q.

SerNo|  Part No. 400( 404|450 454 | 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 (400.35.011 25| RS Drawbar 112 f1)2f1]2f1]2f1]1]1
2 |GBIT93 #]516 Washer 16 1212121212 12| 12| 12| 12| 12| 12| 12
3 |GB/T 5783 1 FEM16x40 Bolt M16x40 121212 12|12 12| 12| 12| 12| 12| 12| 12
4 (160.35.012-1 |Z5|4548E1 Drawbar pin

5 [400.35.102 #y| =4 Drawbar crossing

6 [160.35.107 oA A Lock pin

94




TSR E R
Drawbar( 1)

a3



ESIEA(1)

Drawbar (1)
A o Name A Q.
SerNo|  Part No. 400 404 | 450 | 454|500 | 504 | 550 | 554 | 600| 604 | 650 | 654
1 [400.35.022-1 |5/ Right bracket weldment 11| 1f21]1]1
450.35.022-1  |A5%EHEMR Right bracket weldment 1|1 1f1]1]1
2 |160.56.014 B R Lock pin R T T O T I T A A |
3 |[254.35.112 A2 5|4 Drawbar connecting pin T T T A T T O O
4 |400.35.203 (RS Bush 2122222222 2|2]2
5 [160.35.102-1 |ZB|+5 Drawbar crossing 1112122 1fa]2r|l1]1
6 |160.35.012-1 |Z:B|&5%4&4:(11) Drawbar pin(l1) 1112122 1fa]2r|l1]1
7 1400.35.021-1  |ZeMiEdEAR Left bracket weldment 11| 1f21]1]1
450.35.021-1  |ZefilEsER Left bracket weldment 1112111
8 [160.35.107 PR Lock pin 1|1 1f21]1]1

26




RAFEG RS R

Perndu |l um Drawbar
87




ZERXESIRD

Pendulum Drawbar

FS (%) e Name HE Qty.
Ser.No. Part No. 400( 404 450|454 | 500 504 | 550 554 | 600 [ 604 | 650 | 654
1 |300E.35.019 Ja B A Drawbar connecting pin assembly 111 1(21]11]1
2 |GB/T5782 2 FEM16x70 Bolt M16x70 2121212 2|2
3 |300E.35.203 |#5Z=5 4T Drawbar O T T T T A T A
4 |300.35.103 A |4 Drawbar connecting pin 2122|222
700.53.201 A |4 Drawbar connecting pin 2122 2|2]|2
5 |GB/T6170 ELEIM 16 Nut M16 4 (444141441444 4]4
6 |GB/T93 #1516 Washer 16 8|1 8| 888|888 8| 8| 8| 8
7 |GB/T898 IZ2F:AM16-M16%x35 Stud AM16-M16x35 212121222222 2]|2]|2
8 |GB/T5783 I2FEM16x35 Bolt M16x35 4 (444141441444 4]4
9 1300.35.011-1 |B=5|#)EE4: Pendulum Drawbar assembly 11121111
400.35.011B-1 | g5 |# B -E 14 Pendulum Drawbar assembly 111121111
10 (300.35.104 B Lock pin 22122122222 2]2]|2
11 (300.35.013 B | FFEA Drawbar O T T T T Y A T A
12 |GB/T97.1 516 Washer 16 212121222222 2]|2]|2
13 |300E.35.020 |#fsdayisiaft: Lock pin O T T T T Y A T A

28




Intermediate Axle & Transmission (A)

2%



ﬂ

Intermediate Axle & Transmission (A)

11_1=E:L.~ﬁf.( )

A2 R P Name i Qty.

serNo|  Part No. 400 | 404 | 450| 454 500|504 | 550 | 554 600| 604 | 650 | 654
1 [400.37.101-1 |Zssdsik Gear box 11| afalalala]|af2l2]l1]1
2 [400.37.153 RS B 3L Reverse shift lump 11| afala]a]2]|2f2l2]l1]1
3 |GB/T 879 5% 24 Pin 5x24 77777777 7|7|7]|7
4 |400.37.155 RS R Al Reverse-fork shaft 11| afal2la]2]|2f2l2]l1]1
5 [400.37.146 BIRSHE X Reverse-fork 11| afalalala]|af2l2]l1]1
6 [400.37.151 B4 Pin 11| afalala]2|2f2l2]l1]1
7 [400.37.154 E7 3 L Sub-lump 1|12 falalala]|af2l2]l1]1
8 [400.37.156 B 330k XA Sub-fork shaft 11| afalala]2]2f2l2]l1]1
9 [40037.145-1 |@iAsEiE X Sub-fork 1|12 fala]ala]|af2l2]l1]1
10 [400.38.186 Vo XUl o e Spring alalalalalalalalalalalas
11 |GB/T 308 5MERkS.000G 100 b Ball 8.000 alalalalalalalalalalalas
12 |GB/T75 #E4TM10x13 Screw M10x30 21222222222 2]2
13 (GB/T893.1  |#4m37 Circlip 37 21222222222 2]2
14 |400.37.166 A AT A Sealing cap 2222222222 2]2
15 [400.37.160-1 | gis i kF Sub-selector lever 11| afa|lalala|af2l2]l1]1
16 (GB/T 6170  |##&EM10 Nut M10 2222222222 2]2
17 |400.37.016 £ 3 A Knob 1|12 falalala]|af2l2]l1]1
18 [400.37.015 A A A Knob 11| afala]a]2]|2f2|l2]l1]1
19 (400.37.167-1 |F7Asikr Selector Lever 1|12 falalala|af2l2]l1]1
20 [GB/T5783  |##eM10x30 Bolt M10x30 s8|s|s|8s|s|s8|s|s|s8|s8|s]|s
21 |GB/T 93 #E 10 Washer 10 s|s|s|8s|s8|s8|s|s|s8|s8|s]s
22 [400.37.163-3 |z k% Cover 1|1 afala]a]2]|2f2l2]l1]1
23 [400.37.129 725 A 4R 4 Gasket 1|12 fa|lalala]|af2la]l1]1

60




HIABEERD (—)
Cont. Intermediate Axle & Transmission (A)

A o Name A Q.

Ser.No. Part No. 400 404 450( 454|500 504 | 550 554 [ 600 | 604 | 650 | 654
24 (160.37.183  |aspAramss Spring 21222222 2|2]2|2]2
25 (160.37.184  |AsjdATaasssE Washer 2l 2022222222 2]2
26 [400.37.162  |FAm SR Shift guide plate t{alafalafala]2l2]2l21]2
27 |40037.164  |1kZhHE Washer 4lalalalalalalalalala]a
28 |GB/T 5783 EFEM8x16 Bolt M8x16 4 (41414414414 4|4] 4] 4
29 ]400.37.161 B 3 S AR Sub-shift guide plate i1j1(1)1f{11)1f1}1)1(f(1]1
30 |400.37.147 HI-IV#4$% X -1V Fork i1j1(1)1f{11)1f1}1)]1(f(1]1
31 |400.37.150 -1V A% 3% X [11-1V Fork shaft i1j1(1)1f{11)1f1}1)]1(f(1]1
32 )400.37.152 BIVEE S [-1I Shaft lump i1j1(1)1f{11)1f1}1)]1(f(1]1
33 [400.37.149 -11A% 3% S I-11 Fork shaft 11| afalalala|af2l2]l21]2
34 (400.37.148-1 |(I-11R5$ [-11 Fork i1j1(1)1f{11)1f1}1)]1(f(1]1
35 [400.38.024  |jikimizge Qil drain plug 1l alafala]2l2]2l21]2
36 544820 Seal washer 20 2l 2022222222 2]2
37 |GB/T 921 P41 Circlip 41 212212122222 2] 2|2
38 [800.37.015  |4#R4FFasst Oil sedl 2l 2022222222 2]2
39 [400.38.114-1 |jikimigse Qil drain plug 1l alafala]2l2]2l1]2
40 |GBI/T 6170 EREM 12 Nut M12 i1j1(1)1f{11)1f1}1)]1(f1]1
41 (160.37.402-1 @i Vent screw plug 1{alafalafala]2l2]2l21]2

61




)

—

HHFEEREEAR (
Intermediate Axle & Transmission {B)

62



ﬂ

TR (Z)

Intermediate Axle & Transmission (B)

Fel e o Name Ay

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB/T 5782 1M 12x110-8.8 Bolt M12x110-8.8 2122|222 2|2|2|2]2]|2
2 |GBIT 93 HhE 12 Washer 12 24 (2424|2424 (24| 24| 24| 24| 24| 24| 24
3 |GBIT 6170 IEM 12 Nut M12 8(8|8|8|8|8|8|8|8|[8]|8]|s
4 400.37.101-1  |pbif-Ae e o fh Transmission box 11| 12|21 f{2fa]l1]1|1]1
5 |300.21.111 SRR i1l Gasket 5 I T T T T T O O A Y |
6 |GB/T 5782 1M 12x125-8.8 Bolt M12x125-8.8 21212222222 2]2]|2
7 |GBIT 5782 1242 M12x50-8.8 Bolt M12x50-8.8 T I T T T T T O O A Y |
8 |GB/T 898 1E4$AM12-M12x100-8.8  [Bolt AM12-M12x100-8.8 111221 f{2fa]l21]1|1]1
9 |GB/T 5783 M 12x30 Bolt M12x30 4l ala|la|lalala|la|a]la|la]a
10 |400.37.168 14 Plugging leaf 11| 12|21 f{2rfa]l21]1|1]1
11 |GB/T 119 £#4D12x30 Pin D12x30 2122|222 2|2|2|2]2]|2
12 |GB/T 5783 1 F:M10x20 Bolt M10x20 11| 12|21 f{2fa]l21]1|1]1
13 |GB/T 93 HE10 Washer 10 5(5|5|5|5|5|5|5|5|[5|5]|5
14 |400.37.140 RS R BR AR Plate 112 f1)af1]af1]af1]2f1
15 |GB/T 6171 1EM 12x1.25 Nut M12x1.25 10(10|10|10{ 10| 10| 10| 10| 120| 10| 10| 10
16 |GB/T 899 1AM 12-M12x1.25x40-8.8 [ Stud AM 12-M 12x1.25%x40-8.8 10(10|10|10|({10|(10| 10| 10| 10| 10| 10| 10
17 |400.37.158 B G 2 Bush 2122|222 2|2|2|2]2]2
18 |GB/T 7940.1  [3fi#F M10x1 Grease 21212222 2|2|2]|2]2]|2
19 |GB/T 5783 1M 10x20 Bolt M10x20 4l ala|la|la|lala|la|a]lala]a
20 |GB/T97.1 Hh[E 10 Washer 10 4l ala|la|la|lalas|a]|s]a|ls] s
21 |400.37.178 Ze il 2R Cover plate N T T O T I T A A |
22 400.37.179 ] 22 2R 4R Gasket 11| 12|21 f{2fa]l21]1|1]1
23 |GB/T 5782 122 M12x80-8.8 Bolt M12x80-8.8 11|22 2]1f{2afa]l2]1|1]1

63




HEIABTERDN (Z)
Cont. Intermediate Axle & Transmission (B)

A o Name A Q.

SerNo.|  Part No. 400( 404|450 454 | 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
24 |400.37.165 AV i Bush 1 1 1 1 1 1

25 |400.37.174 75 T A ) 25 Cover plate 2 2 2 2 2 2

26 |GB/T 5783 kM 16x25 Bolt M16x25 1212121212 12| 12| 12| 12| 12| 12| 12
27 |GB/T 93 516 Washer 16 1212121212 12| 12| 12| 12| 12| 12| 12
28 |400.37.175 ) 55 4% 4 Gasket 2212222222 2]2]|2
29 |GB/T 898 EHAM12-M12x190-8.8  |Bolt AM12-M12x190-8.8 3(3|3|3|[3[3|3|3|3|[3]|3]3
30 |400.37.119-1 |11 %k 25 4t 4 Gasket 112 f1)2f1]2af1]2f1]2f1
31 [GB/T119 H5D12x22 Pin D12x22 2122|222 2|2|2|2]2]|2
32 [400.37.120 | it R 25 Bearing cover 11|22 2]1f{2af2]l2]1|1]1
33 [GB/T 93 58 Washer 8 11|12 2]1f{2f2]l2]1|2]1
34 |GB/T 5783 1 FEM8%25 Bolt M8x25 4lala|la|lalala|la|a]lala]a
35 [GB/T6170 1AM 10 Nut M10 11|12 1f{2f2]l2]1|1]1
36 |GB/T5783 kM 10x40 Bolt M10x40 11|12 2]1f{2f2]l2]1|1]1

64




HHfFEREHSR (=)

[ntermediate Axle & Transmission ()

63



BFTEFEDN(Z)

Intermediate Axle & Transmission (C)

e R e Name #HE Qly.

SerNo|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB/T 894.1 41838 Circlip 38 11| 2fa2|2]1f{2afa]l2]1|1]1
2 |400.37.124 €47 I 1 HE FR Washer 2122|222 2|2|2]|2]2]|2
3 |400.37.111 Te4T% I 5 Grar 11|12 2]1f{2fa]l2]1|1]1
4 400.37.125 TE4T RS St o 2 Bush T I T T T T T O O A Y |
5 |400.37.139 F) A 3 i 7k 2 Braring Cover 11|22 2]1f{2af2]l2]1|1]1
6 |GB/T 894.1 4845 Circlip 45 11| 2fa|2]1f{2f2]l2]1|1]1
7 |GBIT 305 1% #£100/106.5 Circlip 100/106.5 11|22 2]1f{2f2]l21]1|1]1
8 |GBIT 276 41 7 6309N Bearing 6309N I T T T T T O O A |
9 |GB/T 894.1 4855 Circlip 55 T T T T T O O A O |
10 |GBIT 276 Hi7%6211 Bearing 6211 I T T T T T O O A Y |
11 |400.37.137 Zh o e Bty Connecting shaft I T T T T T O O A Y O |
12 |400.37.170 et i)l et Bush 1122|212 1f{2af2]l2]1|1]1
13 |400.37.169 B L2 i Shaft 11|12 1f{2fa]l2]1|2]|1

400.37.169A  |EIs sk EEhiEH @ Shaft ( Selected by user ) T T T T T T O O A Y |
14 |400.37.159 HiHRE D Bush 5 T T T T T O O A Y O |
15 |400.37.136 Wi Connecting sleeve T T T T T O O A |
16 |GB/T 3452.1 |OZi%54}1523.6x2.65 D O-ring 23.6x2.65 2122222222 2]2]|2
17 |GBIT 283 Hi7&RN 207 D Bering RN207 11|12 2]1f{2fa]l2]1|1]1

GBIT 276 17%6305 @ Bearing 6305 ( Selected by user ) 5 I T T T T T O O A Y |
18 |400.37.102 15 D | st shaft 11111

400.37.102A (1% @ | st shaft ( Selected by user ) T T T T T T O O A A |

550.37.102 5 D | st shaft 1 111|111
19 [400.37.134 -1V RS G A2 Meshing sleeve 1 (111

O A 2546 2% For Dua stageclutch  Q/ER &4 2% For Single stage clutch

66




HEHTERREEN ()

Cont. Intermediate Axle & Transmission (C)
hacs R & Qty.

SZ.NO. Part No. aH Name 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
20 [400.37.132-1  |111-IV RS & P Meshing sleeve seat T T T T T O O A A O |
21 |400.37.131 RS Zh % 29T gear 1112|212 1f{2fa]l1]1|1]1
22 400.37.130 I[P A2 SRS Bush 11|12 2]1f{2f2]l2]1|1]1
23 |400.37.128 RS 3 i e 22T gear 11| 12|21 f{2fa]l21]1|1]1
24 |400.37.127 IR SRR pRE Bush 11|22 2]1f{2fa]l2]1|2]|1
25 400.37.126 (B vl g 17T gear 11122 1f{2f2]l21]1|1]1
26 |GB/T 894.1 41540 Circlip 40 3(3|3|3|[3[3|3|3|3|[3]|3]3
27 |GB/T 276 476208 Braring 6208 2122|222 2|2|2|2]2]|2
28 |400.37.106 TRIRY 1 5 k2 JR Meshing sleeve seat 11|22 2]1f{2f2]l2]1|1]1
29 |400.37.105 BIRS M 2 15 5 31T gear 11| 12|21 f{2fa]l21]1|1]1
30 |[GB/T 7918 A K 20%26%20 Needle bearing K20x26x20 11|12 1f{2f2]l2]1|1]1
31 |400.37.109 [k 2nd shaft 21212222222 2]2]|2
32 [GB/T 93 #1510 Washer 10 4l ala|la|la|lala|la|a]la|la]a
33 |400.37.108 IV A% K20 1 5 26T gear 111|122 1f{2fa]l21]1|1]1
34 [400.37.110 HI-IVAY S pR s Bush I T T T T T O O A Y |
35 (400.37.112 LIRS M Zh S48 30T gear 11122 1f{2rfa]l21]1|1]1
36 [400.37.113 LRSI 2D 5 %8 32/37T gear 11|12 1f{2fa]l21]1|1]1
37 |400.37.116 - 1R B 14 JE Meshing sleeve seat 1112|212 1f{2fa]l21]1|1]1
38 |400.37.115 [-11RY MG A2 Meshing sleeve 112 f1)2f1]2f1]2f1]1]1
39 (400.37.117 R4 M 2 1 % 32/42T gear 21212222222 2]2]|2
40 (400.37.114 IR Sk Bush 11|12 2]1f{2fa]l2]1|1]1
41 |400.37.118 | it oy e 2% Pl Washer 11| 12|21 f{2fa]l1]1|1]1
42 |GBIT 276 i 7%6307N Bearing 6307N 11|22 1f{2afa]l2]1|1]1

67




S IR TREDNK (Z)
Cont. Intermediate Axle & Transmission (C)

A o Name A Qy.

Ser.No. Part No. 400 404 450( 454|500 504 | 550 554 [ 600 | 604 | 650 | 654
43 |GB/T 305 112 $1:80/86.6 Thrust ring 80/86.6 11| afalalala|af2l2]l21]2
44 |GBJ/T 858 #u 5 30 Washer 30 i1j1(1)1f{11})1f1}1)]1(f1]1
45 |GBI/T 812 BEREM30x1.5 Nut M30x1.5 i1j1(1)1f{11)1f1}1)]1(f(1]1
46 |400.37.122 T4 A% Mk A ok Thrust ring 11| afalalala|af2l2]l2]2
47 |GB/T 8%4.1 440 Circlip 40 3133333333 ]3]3]3
48 [400.37.142  |#pd e I HEER Gear 11| afalalala|2f2l2]l2]2
49 (40037133  |#yddietes Bush 11| afalalala|2f2l2]l2]2
50 [400.37.138 | kBt k- HEFR Thrust ring 11| afalalala|af2l2]l2]2
51 |400.37.107-1 | g% 35 M\ Zh%h Shaft i1j1(1)1f{11)1f1}1)]1(f(1]1
52 [400.37.121 T4 Gear 11| afalalala|af2l2]l2]2
53 |GB/T 93 #u 58 Washer 8 6| 6| 6| 6]|]6[6|6|]6([6|6]| 6|6
54 |GB/T 5783 BEFEM8x30 Bolt M8x30 6| 6| 6|6]|]6[6|6|]6([6|6]| 6|6
55 [GBI/T 276 Hh7%6308 Bearing 6308 i1j1(1)1f{11)1f1}1)]1(f(1]1
56 |400.37.143 5 A 2 1% Washer 1|12 falalala|af2l2]l21]2
57 1400.37.103 A M Zh 48 46T gear i1j1(1)1f{11)1f1}1)]1(f(1]1
58 [400.37.104-1 |giasid kdsitss Bush 11| afalalala|af2al2]l2]2
59 1400.37.168 ¥ 14 Pluggring shaft 14 i1j1(1)1f{11)1f1}1)]1(f1]1
60 [400.37.141  |fR% ek Shaft 11| afalalala]af2al2]l2]2
61 [400.37.171  |misisseiss Bush 11| afalalala|af2l2]l2]2
62 [400.37.172  |fmiR%eh e 27T gear 1|12 falalala|af2l2]l2]2
63 |GB/T 5783 B2FEM10x30 Bolt M10x30 4 (41414414414 4|4] 4] 4

68




EiITHEEAGA (—)
Gearbox Assembly with Shuttle-Action Gear Chanpge{A)

69



BRITETEHES M (—)
Gearbox Assembly with Shuttle-Action Gear Change(A)

e RE i Name B Qly.
serNo|  Part No. 400[ 404 450] 454] 500] 504 [ 550 554] 600] 604 [ 650 654
1 |400.37S101  |Zs3sik Gear box 11| afrlalala]|af2l2]l1]1
2 [400.37S314  [#eAydraL Shift limp 21222222222 2]2
3 |GB/T 879 5% 24 Pin 5x24 7777777777 7]|7
4 |400.37S.208-1 |#&47RY%E Xkl Reverse-fork shaft 11| afrlalala]|af2l2]l21]1
5 (400375207  |#g4iRsE R Reverse-fork 11| afrlalala]|af2l2]l1]1
6 [400.38.024 |z Oil drain plug 11| afalalala]|af2l2]l1]1
7 |40037S315  |giAs gL shift limp 11| afalalala]|af2l2]l21]1
8 [400.37S.156-1 |gjs pik Xl Fork shaft 11| falalala]|af2l2]l1]1
9 [400.37.145 El A R Fork 11| afrlalala]|af2l2]l21]1
10 |400.38.186 |4k Wi frihss Spring alalalalalalalalalalalas
11 |GB/T 308 5MEkS.000G 100 b Ball 8.000 alalalalalalalalalalalas
12 |GBI/T 93 4810 Washer 10 s8|s|s|8s|s8|s|s|s|s8|s8|s]s
13 [GB/T5783  |i#eM10x30 Bolt M10x30 s|s|s|8s|s8|s|s|s|s8|s8|s]s
14 (40038114  |jgiigse Qil drain plug 11| afalalala]|2f2l2]l21]1
15 54808120 Seal washer 20 21222222222 2]2
16 [400.37.129  |Zsstgt Gasket 11| afalalala]|af2l2]l1]1
17 |400.37.147 -1V RS HE HI-1V Fork 11| afrlalala]|af2l2]l21]1
18 [400.37S.150  |111-1VA%#k Xl 11-1V Fork shaft 11| afalalala]|af2l2]l1]1
19 |400.37S.148-1 [I-11#%4% X I-11 Fork 11| afrlalala]|af2l2]l1]1
20 [400.37.149 -1 A% 3% S I-11 Fork shaft 11| afrlalala]|af2l2]l1]1

70




6

HRiTHTEERSAM ()
earbox Assemnbly with Shutde-Action Gear Change(B)

n



BRITETEHELSM(Z)
Gearbox Assembly with Shuttle-Action Gear Change(B)

e R S5 Name #HE Qly.

SerNo|  Part No. 400|404 | 450| 454 500| 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |GB/T276 41 7% 6208 Bearing 6208 22222222 2|2|2]2
2 |400.37S.203  |MRATAY NI hide Shaft i T A Y A A O
3 400.37.137 2 %6y e Connecting shaft T T T A A T T O
4 |(GB/T984.1 4145 Circlip 45 N T I A A O
5 |GB/T305 1% #£100/106.5 Circilp 100/106.5 5 T T T T T O O A Y |
6 |GB/T276 % 7 6309N Bearing 6309N N T I A A O
7 |GB/T894.1 4855 Circlip 55 T T T A I T T O
8 |GB/T276 Hh 6211 Bearing 6211 N T A A A O
9 |400.37.170 eh Al A Bush T T T T T O
10 [400.37S.169 | gIAs 3k 3= 2 kb Hh Shaft N T Y A A O
11 [400.37.159 T B Bush T T T A T T A
12 ]400.37.136 EE Connecting sleeve 1)1 111222 ]2]212]1]1
13 |GB/T 3452.1 |O%i%54}523.6x2.65 O-ring 23.6x2.65 222222222 2|2]2
14 |GB/T 283 4 RN 207 Bering RN207 N T I A A O
15 [400.37.102 1 | st shaft 11 11f1

550.37.102 E | st shaft 1121|2111 |1]1
16 [400.37.134 -1V RS G A2 Meshing sleeve 112 f1)2f1]2f1]2f1]1]1
17 [400.37.132-1  |I11-IV RS 0EA S Meshing sleeve seat N T Y A A O
18 [400.37.131 HIRS % 29T gear T T T T T O
19 [400.37.130 LR ot 2 Bush N T A A O
20 (400.37.128 A% 3 2 g% 22T gear i T T A T T O
21 (400.37.127 -1 R 1 5 P s Bush 1121|1111l 2|l2|l21]1
22 (400.37.126 RS 32 2 i 4 17T gear T T T A T T O

12




ERITETERELSM(Z)
Cont. Gearbox Assembly with Shuttle-Action Gear Change(B)

e R e Name #HE Qly.

SerNo|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
23 |GB/T 894.1 41840 Circlip 40 2122|222 2|2|2|2]2]|2
24 |GBIT 276 1 7% 6208 Braring 6208 2122|222 2|2|2|2]2]|2
25 |400.37.106 TRIRY 5 5 Wk 25 R Meshing sleeve seat 11|22 2]1f{2fa]l21]1|1]1
26 [400.37S.105  |Eids ik mEA L Meshing sleeve 11|22 2]1f{2af2]l2]1|1]|1
27 |GB/T 7918 A& K 20%26%20 Needle bearing K20x26x20 11|22 2]1f{2afa]l2]1|2]|1
28 400.37.109 14 2nd shaft 2122|222 2|2|2|2]2]|2
29 |400.37.108 IV A% 2D 5 5 26T gear T I T T T T T O O A A O |
30 [400.37.110 HI-IVRS S fR Bush T T T T T T O O A O |
31 [400.37.112 1A% ZD P55 30T gear 11|12 2]1f{2f2]l2]1|2]|1
32 [400.37.113 [1R% M 2 5% 32/37T gear 11|22 2]1f{2fa]l2]1|1]1
33 [400.37.114 -1 RS 55 Bush 2122222222 2]2]2
34 [400.37.116 -1 1R 5 B Jo Meshing sleeve seat 2122|222 2|2|2|2]2]|2
35 |400.37.115 [-11RY MG A2 Meshing sleeve 2212222222 2]2]|2
36 [400.37.117 IR% M2 S % 32/42T gear 2122222222 2]2]|2
37 [400.37.118 | i e 24 P Washer I T T T T T O O A Y O |
38 |GB/T 276 i 7%6307N Bearing 6307N I T T T T T O A A |
39 [GB/T 305 1E5h¥180/86.6 Thrust ring 80/86.6 11|12 2]1f{2f2]l2]1|2]|1
40 |GB/T 858 %30 Washer 30 I T T T T T O O A |
41 |GB/T 812 1 REM30x1.5 Nut M30x1.5 11|22 2]1f{2f2]l2]1|1]|1
42 (400.38S.115 |/ Ee Shaft 11|12 1f{2f2]l2]1|2]1
43 (400.38S.118 |tk i RcHu Adjusting washer AlAlalalalalalalalalala
44 (400.38S.117 %Ak Thrust ring 11|22 2]1f{2afa]l2]1|1]|1
45 |GB/T279 41 7% 32209 Braring 32209 2122|222 2|2|2|2]2]|2

A& Just right amout

73




ZRITEHEERSR(D)

Cont. Gearbox Assembly with Shuttle-Action Gear Change(B)

e R o Name #HE Qly.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
46 |GB/T858 g 42 Washer 42 T T T T T O O A A O |
47 |GB/T812 12 RM42x1.5 Nut M42x1.5 222222222222
48 (304.21S.150 |4 Circlip 11| 2fa|2]1f{2f2]l21]1|1]|1
49 1400.37.143 418 Circlip 11| 12|21 f{2fa]l1]1|1]1
50 [400.37S.205  |#47kS M Eh i EE 26T gear 5 I T T T T T O O A Y |
51 [400.37S.206 |i5#wRtE Bush 1222212121 21]21]1|1]z1
52 [400.37S.202  |#fTRSE LT 30T gear T I T T T T T O O A Y |
53 [400.37S.201 |{EEkEE Bush 111221 f{2fa]l21]1|1]1
54 [400.37S.107 |2 % M Ehkh Shaft 5 I T T T T T O O A Y O |
55 |GB/T276 476308 Bearing 6308 N T Y I A A O
56 [400.37.143 E) A5 388 M Zh S Pl Circlip 5 I T T T T T O O A Y |
57 [400.37.103 75 3 N Zh A 4 46T gear 11| 12|21 f{2fa]l21]1|1]1
58 [400.37.104-1 |g@iAs ik thipHies Bush 11|12 2]1f{2afa]l21]1|1]1
59 |GB/T5783 kM 6x20 Bolt M6x20 222222222222
60 |GB/T93 |56 Washer 6 2122222222 2]2]|2
61 [400.37S.209 |44 BRI AR Limiting plate 11122 1f{2fa]l1]1|1]1
62 [400.37S.210  |#4TR4MEIRS i Shaft 11|22 2]1f{2f2]l2]1|2]1
63 |254.37.518 IR Sy 1F 33 R Washer 1112|212 1f{2fa]l21]1|1]1
64 BTl & 27X 32% 24 Bearing 27x32x24 11|22 2]1f{2fa]l2]1|1]1
65 [400.37S.204  |miR4¥ie 17T gear 1112|212 1f{2fa]l21]1|1]1
66 |254.37.559 Bk H J5 1 HEER Washer 11|22 2]1f{2fa]l2]1|1]1
67 [400.37S.211  |#fgs Bush 1112|212 1f{2fa]l21]1|1]1

74




(4

2 @

20 ¥ : .
I_ “i‘ et}
s ™ (200
& — o
= 26)
HHTEHRU Y

Control Mechanism of Shuttle- Action Gear Change
15

e - N



RITHEIRMLH

Control M echanism of Shuttle-Action Gear Change

A2 R P Name i Qty.

SerNo|  Part No. 400 | 404 | 450| 454 500|504 | 550 | 554 600| 604 | 650 | 654
1 (400375033 |FAsmFHm Knob 11| afalalala]|af2l2]l1]1
2 |GBIT6170 2 FM10 Nut M 10 3[3|3|3|3[3|[3]|3]|3|3|3]3
3 [GB/To7.1 HhyEs Washer 8 2222222222 2]2
4 |GB/TOl #43x20 Pin 3x20 2222222222 2]2
5 |GB/T8s2 RyHhB8x26 Pin B8x26 2222222222 2]2
6 [400.37S321 |%m: Bracket 11| afalala]2|2f2l2]l1]1
7 [40037s402 |14 Circlip 1|12 falalala]|af2l2]l1]1
8 [GB/T8oal  [#4pm30 Circlip 30 11| afalala]2]2f2l2]l1]1
9 (400375401 |EAsEkiEAT Selector Lever 1|12 fala]ala]|af2l2]l1]1
10 [400.37S.035  |gissFEmiS 1k Knob 1|1 afalala]2]|2f2|l2]l1]1
11 [400.37S.309  |@is s kr Sub-Selector Lever 1|12 falalala]|af2l2]l1]1
12 |400.37S.034  |BiFRIFEMIS 1 Knob 1|12 fala]a]2|2f2l2]l1]1
13 [400.37S.308-1 |h&47 k475 o AT Selector lever 1|12 falalala|af2la]l1]1
14 |400.37S032 |ameon Connecting Sleeve 3[3|3|3|3[3|3]|3]|3|3|3]3
15 |GB/T879 H5%26 Pin 5x26 6|6|6|6|6|6|6|6|[6|6]|6]86
16 [400.37S.305  |#eh4ihslwiee Bush 3[3|3|3|3[3|3]|3]|3|3|3]3
17 |GB/T119 HD8x16 Pin D8x16 2222222222 2]2
18 |400.37S.163  |Asid % Cover 11| afala]a]2]|2f2|l2]l1]1
19 |GB/T3452.1  |O%I% 4 15%2.65 O ring 15x2.65 6|6|6|6|6|6|6|6|[6|6]|6]86
20 [400.37S.302 | @i Ry B SL Sub-lump 2222222222 2]2
21 [400.37S.042-1 |Asihr I Aok Bracket 1|12 falalala]|af2l2]l1]1
22 |GB/T5783 §2 #4M10%20 Bolt M10x20 alalalalalalalalalalalas
23 (GB/T93 8 10 Wsher 10 alalalalalalalalalalalas

76




& RITHIRAN G
Cont. Control Mechanism of Shuttle-Action Gear Change

A o Name A Q.

SerNo.|  Part No. 400( 404|450 454 | 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
24 (400.37S.304  |uAT F e Bush 2122222222 2]2]|2
25 |GB/T5783 1M 10x25 Bolt M10x20 6| 6|6|6|6|6|6|6|6|6]|6]|86
26 |GB/T93 #1510 Washer 10 11|22 2]1f{2afa]l2]1|1]1
27 |400.37S.161  |E|7s ik SR Sub-shift guide plate 5 T T T T T O O A A O |
28 [400.37S.320 | AT 7 ik Bracket T I T T T T T O O A Y |
29 |400.37S.303 |@fig Bush 112 f1)2f1]2f1]2f1]2f1
30 [GB/T308 HBk8.7312G40+0(11/32" ) |Ball 8.7312 11|22 2]1f{2fa]l21]1|1]1
31 [300.37.302 1 FEM10x1 Screw I T T T T T O O A Y |
32 [300.37.301 B Spring 11|22 2]1f{2af2]l2]1|2]1
33 [400.37S304 | FAsiAT T Bush 5 I T T T T T O O A Y O |
34 [400.37S.301 | F:As AT HeAY R L Shift lump 11|22 2]1f{2rf2]l2]1|1]|1
35 [400.37S.162 |FAs i SR Shift guide plate 11|12 2]1f{2af2]l2]1|1]1
36 [400.37S.044-2 | A AT A 1E Selector Lever 11|12 2]1f{2af2]l2]1|1]|1

71




Rear Axle

& e B

18



E‘ﬁl%\)’i

Rear Axle
e R P Name i Qty.
SerNo.|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |400.38.123-1 |Rishsssfh Gasket T T T A T T O
400.385.123 @i iti@ Gasket 11| 12|21 f{2fa]l1]1|1]1
2 |400.38.101-5 |jEifisik Rear axle housing 11|12 2]1f{2fa]l2]1|1]1
400.385.101 |E#HEE® Rear axle housing 11| 12|21 f{2rfa]l1]1|1]1
3 |GBI/T 119 #4D12%30 Pin 12x30 2122222222 2]2]|2
4 |GB/T 6171 1AM 12x1.25 Nut M12x1.25 24 (2424|2424 (24| 24| 24| 24| 24| 24| 24
5 |GB/T 93 g 12 Washer 12 28| 28| 28| 28| 28| 28| 28| 28| 28| 28| 28] 28
6 |GB/T 899 B HEAM 12-M12x1.25x155-8.8|Stud AM12-M 12x1.25%155-8.8 24 (24|24 24| 24| 24
GB/T 899 WEHEAM12-M 12x1.25x160-8.8| Stud AM12-M12x1.25x160-8.8 2424|2424 24| 24
7 1400.38.024 TR TE QOil drain plug 1222212121121 ]21|1]z1
8 544820 Seal washer 20 11|12 2]1f{2f2]l2]1|1]1
9 |400.38.105-2 |54 s} Gasket | 11122 1f{2fa]l21]1|1]1
10 |400.38.106-5 |jgimz4l Rear cover | 11|12 1f{2f2]l2]1|2]1
11 |GB/T 5783 KM 12x35 Bolt M12x35 11122 1f{2fa]l21]1|1]1
12 |160.37.159-1 |Zh Ay tdmn = Guard 11| 1fa|2]1f{2f2]l21]1|1]|1
13 |GB/T 5783 1 kM 8x20 Bolt M8x20 99|l 9|9|9fl9|l9]9|9f[9]|9]o9
14 |GB/T 93 58 Washer 8 T 6 e e A A
15 |400.38.102 J=EAll Rear cover || 11| 12|21 f{2rfa]l21]1|1]1
400.38.102A-1 |3k FE 342 P ( 1635 ) Rear cover || ( Selected by user ) 5 T T T T T O O A O |
16 |400.38.104 JE U 36 | e Gasket 11 11| 12|21 f{2fa]l1]1|1]1
17 |400.38.164 Zh ) S e ek R 3L Shift lump 11|22 2]1f{2fa]l2]1|2]1
18 |400.38.211 B U B PR Board 11| 12|21 f{2fa]l21]1|1]1
19 |GB/T 5783 I REM8x12 Bolt M8x12 2122222222 2]2]|2

79




ERFE R

Cont. Rear Axle
e R P Name i Qty.

SerNo.|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
20 |GB/T 879 H45%24 Pin 5x24 11| 2fa2|2]1f{2afa]l2]1|1]1
21 |GB/T 308 H%$k8.000 0G100 b Ball 8.000 0G100 b I T T T T T O O A Y O |
22 |400.38.186 TE4THY o a4 Spring 11|22 2]1f{2fa]l21]1|1]1
23 |400.38.222 kg Washer 11|22 2]1f{2af2]l2]1|1]|1
24 (400.38.011-2  |Zh i A AT AR &0 Lever 11|22 2]1f{2afa]l2]1|2]|1

400.38.011A-1 |2l 3y Hi s i AR 424 (% 38) | Lever ( Selected by user ) 11|12 2]1f{2fa]l2]1|2]1
25 |GB 3452.1 Ol % 3§ 5 15%2.65 O-ring 15x2.65 11|12 2]1f{2f2]l2]1|1]1
26 |GB/T 6170 2 HM10 Nut M10 5 T T T T T O O A O |
27 |400.38.013 Zh A o A A Handle knob T T T T T O O A |

400.38.014 Zh o 78 3 A A (% %%) [Handle knob ( Selected by user ) 11|12 2]1f{2fa]l2]1|2]1
28 400.38.125 bt Gasket 11|12 2]1f{2f2]l21]1|1]1

400.38S.125 | E3#ERi#D Gasket T T T A T T A
29 400.38.124 k% Upper cover 11|12 2]1f{2f2]l2]1|2]1

400.385.124 | k%@ Upper cover 11|12 2]1f{2f2]l2]1|1]|1
30 |300.37.018 T RS Dipstick assembly 1121 f1)2f1]2f1]2f1]1]1
31 |400.38.126 Jei b e 4R Gasket 112 f1)2f1]2f1]2f1]1]1
32 |GB/T 5783 kM 10x30 Bolt M10x30 4l ala|la|la|lala|la|a]la|la]a
33 [GB/T 93 HE10 Washer 10 1212121212 12| 12| 12| 12| 12| 12| 12
34 |GB/T 894.1 41850 Circlip for shaft 50 2122|222 2|2|2|2]2]|2
35 [404.38.134 B i Gear 1] 1 1|11 1f21]1]1

554.38.134 LR ) Gear 1|11 1f1]1]1
36 |[GB/T 297 41 7% 32209 Bearing 32209 2122|222 2|2|2|2]2]|2
37 [400.38.118-1  |#kk#t st Adijusting washer AlAlAalAlAlAlAlAIAIAlAlA
A& Just right amont

80




&R B

Cont. Rear Axle

}%% ’ﬁ]% %% Name ﬁﬁ Qty'

Ser.No. Part No. 400|404 | 450| 454 | 500 504 | 550 554 | 600 | 604 [ 650| 654
38 [400.38.117 ol i Bearing seat 1)1]1]1}1(1f1f1]1]1]1]1
39 [GBI/T 858 #5142 Washer 42 1)1 1}11f(1f2|212}]1)]1]1)]1
40 (GB/T812 W REM42x1.5 Nut M42x1.5 212212122222 2] 2|2
41 |GB/T 89%4.1 41540 Circlip for shaft 40 1)1 1}11f(1f212|212}]1]1]1]1
42 (400381851 |[esiismiat Sleeve 112222222l 2]2]1
43 |GB/T 283 HAENUP2210 Bearing NUP 2210 1)1 1}11f(1f212f|212}]1]1]1)]1
44 |400.38.115 PNl Shaft R T T T T A O I
45 |GB/T 5783 WM 10%25 Bolt M10x25 4141414141444 4|4] 4] 4
46 |400.38.175 T Lower cover 1)1 1|11f(1f212f|212}]1)]1]1]1
47 |GB 34521 Ol %% 4f 5 136x3.55 O-ring 136x3.55 1)1 1|11f(1f212f|212}]1]1]1]1
48 [300.37.023-1 |[msmEaH: Breather piper weldment R T T T T A O I
49 (300.37.307 A AT Screw ,0il outlet piper R T T T T A O I
50 41 E 16 Compound washer 16 2212|2222 2|2]2]|2]2
51 |184.37.060 W, 35 R Vent pipe R T T T T A O I T

#4744 i For Shuttle-Action Gear Change
QHil8.3-24Ri# ] For Tyre 8.3-24

81




LEERLEE
Titferential & Ddifferential Lock

a2



EEFREERBD

Different & Different L ock

ez R P Name o Qty.

SerNo|  Part No. 400 | 404 | 450| 454 | 500|504 | 550 | 554 | 600 | 604 | 650 | 654
1 |GB/T 5783 M 8x12 Bolt M8x20 alalala|lalalalalalala]as
2 |GB/T93 g8 Washer 8 44| a|l4a|las|a|la]|a|l4a|as)4a]|4
3 [400.38.161 B Locking slice 2122|222 2|2|2|2]|2]2
4 1400.38.151 b Eed v ens Adjusting nut 2122222222222
5 |GB/T 5783 M 10x25 Bolt M10x20 12|12|12|12|12|12| 12| 12| 12| 12| 12| 12
6 |GB/T93 4810 Washer 10 14|14 (14|14 | 14| 14| 14| 14| 24| 14| 14| 14
7 |400.38.177 FER R s Right differential bearing seat 12122222222 ]21]1
8 |GBIT 297 7% 30212 Bearing 30212 2122|2222 |2]2]|2|2]2
9 [400.38.147 et A B Washer 2122|222 2|2|2|2]|2]2

400.38.147A  |phiidise i (Hh3) Washer ( Selected by user ) 2122222222222

400.38.147B  |hfigiab s (%) Washer ( Selected by user ) 2122|222 2|2|2|2]|2]2
10 [400.38.144 1 e 4 Right differential side gear 1{a2fafafjaja]2]2|2]2]1]1
11 |GB/T 6170 EHEM10 Nut M10 10|10/ 10|10/ 10| 10|/ 10| 10| 20| 10| 10| 10
12 |400.38.152 Bl Locking slice alalala|lalalalalalala]s
13 [400.38.146-2 |{7E ¢kl Shaft 12122222222 ]|21]1
14 (400.38.145 TR %R Planet gear 212 2|2|2|2|2|2|2]|2]|2]2
15 [400.38.148-1 |{7E {iptup: Washer 2122|222 2|2|2|2|2]2
16 [400.38.141 PN L3 Large bevel gear 1{a2fafafjaj2a]2]2|2]2]1]1
17 |400.38.150 1EE g Bolt 2122|2222 |2|2|2]|2]2
18 [400.38.149 I B A i A Bolt 6| 6|6|6|6|6|6|6|6|6|6]|86
19 (400.38.142 e 2 % R S A Left differential bearing seat 12122222222 ]21]1
20 (400.38.019 AR Differential lock 12122222222 ]1]1
21 |400.38.143 i o A Left differential side gear I T T T T T O O A Y O |

83




Cont. Different & Different Lock

P e o Name B Qy.
serNo|  Part No. 400[ 404 450] 454] 500] 504 [ 550 554] 600] 604 [ 650 654
22 (40038140 |k Differential case 11| afrlalala]|af2l2]l1]1
23 (16037232 [ Plugging shaft 11| afrlalala]|af2la]l21]1
24 [400.38.160  |2zjHisuinss Spring 1|12 frlalala]|af2l2]l21]1
25 [400.38.159  |zmses v Fork 11| afrlalala]|2f2l2]l21]1
26 [400.38.158 |3 gek W Fork shaft 11| afalalala]|af2l2]l1]1
27 |GB 3452.1 Ol % $:} 18] 15%2.65 O-ring 15x2.65 11| afalalala]|af2l2]l21]1
28 (180.37.305  |uzA Stud 11| afalalala]|af2la]l21]1
29 [400.38.178-1 |jiZEMR Plate 11| afalalala]|af2l2]l21]1
30 |GB/T 879 5x22 Pin 5x22 11| afalalala]af2l2]l1]1
31 [400.38.182-2  |3%ukeHroAF Operation rod 11| afrlalal2]|2f2l2]l1]1
400.38.182A-1 |2 B2 BRAAT (G 35) Operation rod ( Selected by user ) 11| afrlalala]|af2l2]l1]1
32 [184.37.042 | ITFHIAME Handle knob 11| afrlalala]|af2l2]l1]1
33 |GB/T6171  |§EEMI10x1 Nut M10x1 11| afrlalal2]|af2l2]l1]1
34 |GB/T5783  |##:M10x20 Bolt M10x20 21222222222 2]2
35 [180.37.303-1 | 3%ik e A E Seat 11| afrlalala]|af2l2]l1]1
36 [180.37.302-1 |44k Axispin 11| afrlalala]|af2l2]l1]1

84




METTS IR

Creeper Control Mechanism

83



TE1TH IR

Creeper Control M echanism

e R S Name i Qty.

SerNo|  Part No. 400( 404 450|454 [ 500| 504 | 550 | 554 [ 600| 604 | 650 | 654
1 |400.38.015 4TS T h & Handle knob 11| 2fa|2]1f{2f2]l21]1|1]|1
2 400.38.017-1 |JefTR4ERhAT AL 1 Lever I T T T T T O O A Y |
3 |GBI/T 879 £46x30 Ping 6x30 2122|222 2|2|2|2]2]|2
4 1400.38.137 TEDLAR Board 112 f1)2f1]2f1]2f1]1]1
5 |GB3452.1 Ol % 3§ 5 15%2.65 O-ring 15x2.65 T T T T T O O A Y O |
6 |400.38.183 4T RS HR Shaft T T T T T T O O A Y O |
7 400.38.139 47 RS 4 3L Shaft lump 5 O T T T T T O O A Y O |
8 |400.38.138 Te47RS3E X Fork 11|22 2]1f{2f2]l2]1|1]1
9 |400.38.184-1 |sEhid Pin 11|22 2]1f{2fa]l2]1|2]1
10 |400.38.186 R Spring T T T T T O O A A O |
11 |400.38.135 ELIR I} Gasket 11|22 2]1f{2f2]l2]1|1]1
12 |GB/T 93 58 Woasher 8 2122|222 2|2|2|2]2]2
13 |GB/T 5783 1 FEM8%20 Bolt M8x20 2122|222 2|2|2|2]2]|2

86




Bh e
Power Take-off

gy



Zh

Power Take-off

A2 R P Name i Qty.
serNo|  Part No. 400 | 404 | 450| 454 500|504 | 550 | 554 600| 604 | 650 | 654
1 |GBIT9877.1  |jfekifE 544 BFB50 72 8|Oil seal FB 50728 2222222222 2]2
2 |400.38.107-4 |27y % H il (Bk) P.T.O.shaft(6T ) 11| afala]a]2]2f2l2]l1]1
400.38.107A-4 |27 %y H il (Sl P.T.O.shaft (8T) 11| afalalala|af2l2]l1]1
3 [GB/T8931  [p4p21 Circlip for shaft 21 1|12 {22222 f2l2]l1]1
4 |GBIT 276 7% 6308 Bearing 6308 11| afalalala|af2l2]l1]1
5 [400.38.113-2 |2y s il S 4 Block 1|12 {2222 f2l2]l1]1
6 [400.37.114 -1 A e det s Bush 2222222222 2]2
7 [400.38.109 21 A2 %6 (720%%)  [P.T.O. driven gear(45T) 1|12 falala]2]2f2l2]l1]1
400.38.110 2715 2 %6 (10004%) [P.T.O. driven gear (41T ) 11| afalalala]|af2l2]l1]1
8 [160.37.232 B Plugging shaft 11| afalala]2|2f2l2]l1]1
9 [GB/T879 5% 24 Pin 5x24 11| afalalala|af2la]l1]1
10 [400.38.132-1 |#h My ihidhik X Fork 1|12 fala]a]2]|2f2l2]l1]1
11 |400.38.131-1 |z Jy%ér b bl Shaft 1|12 falalala|af2l2]l1]1
12 |400.37.115 -1 RS A s Sleeve 1|12 falala]2]|2f2l2]l1]1
13 [400.37.116 -1 RS 2 5 Seat 11| afalalala|af2l2]l1]1
14 |400.38.108 21 A2 %6 (540%%)  [P.T.O. driven gear(48T) 1|12 faal2]2]|2f2l2]l1]1
400.38.109 21 B %6 (720%%)  [P.T.O. driven gear (45T ) 1| 1fafalalala|af2la]l1]1
15 |400.38.111 27356 4 Block 11| afaa]a]2]|2f2l2]l1]1
16 |GB/T 276 7% 6306 Bearing 6306 3[3|3|3|3[3|[3]|3]|3[3|3]3
17 |GB/T9459 MR EM24x2  [Nut M24x2 11| afalala]2a]2f2l2]l1]1
18 |GB/TO1 IF 1 445%40 Pin 5x40 1|12 fa|lalala]|af2l2]l1]1
19 [400.38.136 s Connect knot 1|12 {222 f2l2]l1]1
20 (GB/T894.1 |4 30 Circlip for shaft 30 11| afalalala|2f2l2]l21]1

88




g himh
Cont. Power Take-off

e RE o Name B Qly.

serNo|  Part No. 400[ 404 450[ 454] 500 504] 550 554] 600 604 650] 654

21 |400.38.129  |Zh kit EEYiHE(72045) |P.T.O.driving gear(16T) tlalafalaf|a|a]2|2]2|l1]12
400.38.130 |z Y4 (1000%4%) |P.T.O.driving gear (20T) tlalafalaf|a|a]2|2]2|l1]12

22 |400.38.116 s Block 1l afalaf|a|a]2|2]2|l1]12

23 [400.38.128  |Zh Ay 46 (5404%) |P.T.0.driving gear(13T) tlalafalaf|2|a]|2|2]2|l1]12
400.38.129  |zh ki EEYH(720%5) |P.T.O.driving gear (16T) tlalafalaf|a|a]2|2]2|l1]12

24 |400.38.103-3 |4yt 2k P.T.O. driving shaft 1l afalaf|a|a]2|2]2|l1]12

89




B e Eh SR
Final Transmission

80



RAERE X

Final Transmission

e R o Name #HE Qly.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 (400.39.108 W2 B R Gear ring seal cushion 414l a)lalala|lalala)la|las] s
2 400.39.107 B Gear ring 21212222 2|2|2]|2]2]|2
3 400.39.104-1 |47H%e Planet frame 21212222222 2]2]|2
4 |400.39.101-1  |Zzd Left differential axle 111 1f21]1]1

400.39.102-1 |54k Right differential axle 1|11 1f1]1]1

600.39.101 225 Left differential axle 1121 1]1

600.39.102 pE Right differential axle 1111111
5 1400.39.110-1  |BRzhEmEH Locking slice 2122|222 2|2|2]|2]2]|2
6 |400.39.112-1  |dRzZhHh4H Ik Locking bolt 2122|222 2|2|2|2]2]|2
7 400.39.111 EEEOS Stopper 222222222222
8 |GBI/T 879 £48x25 Pin 8x25 6| 6|6|6|6|6|6|6|[6|6]|6]|86
9 |400.39.106 TR Planet wheel axle 6| 6|6|6|6|6|6|6|6|6]|6]|86
10 |GB/T 5840 B 7KK 30%40% 27 Needle bearing K30x40x27 121212 12|12 12| 12| 12| 12| 12| 12| 12
11 |400.39.103 TR Planer wheel 6| 6|6|6|6|6|6|6|6|6]|6]|86
12 |400.39.121-1  |jgi&di Adjusting shim AlAlalalalalalalalalala
13 |400.39.113-1 |fEE Bush 2122|222 2|2|2|2]2]|2
14 |GBIT 276 BN R 6212 Ball bearing 6212 2122|222 2|2|2|2]2]|2
15 |400.39.115-1 |Z=BRzhémss ik Left driving shaft housing 11122 1f{2fa]l21]1|1]1

400.39.114-1  |#uRzhHFS kK Right driving shaft housing 5 I T T T T T O O A Y O |
16 |GBI/T 276 BN & 6213 Ball bearing 6213 222222222222
17 |400.39.105 T R B Oil seal seat cushion 2122|222 2|2|2|2]2]|2
18 |GB/T 13871  |jijetkl & %2544 fFB70 95 10| Oil seal FB 70 95 10 4141444 a|a|a|la]|a]a]a

A &R Just right amout

91




& RERBMBK

Cont. Final Transmission

R % Neme Bt Q.

Ser.No. Part No. 400) 404 | 450( 454 500] 504 | 550 554 600| 604 | 650 654
19 |400.39.116 T3 R Oil sed 2121212222222 2]|2
20 [400.39.120 JE R BE R Real wheel hub bolt 16| 16| 16( 16| 16| 16] 16| 16| 16| 16 | 16 | 16
21 (400.39.119 Ja e BE R Real wheel hub nut 16| 16| 16( 16| 16| 16) 16| 16| 16| 16 | 16 | 16
22 (400.39.118-2 |3KZh4h Driving shaft 2121212122222 2]|2|2
23 |GB/T 5783 BEFEM12x25 Bolt M12x25 8|18 8|8(8|8]|]8|8|8(|8(|8] 8
24 |GB/T 93 #]E 12 Washer 12 8|18 8|8(8|8]|]8|8|8(|8(|8] 8
25 |GB/T 894.1 434 Circlip 34 2121212122222 2]|2|2
26 [400.39.124 e Bush 2121212122222 2]|2]|2
27 |GBI/T 894.1 141819 Circlip 19 2121212122222 2]|2|2

92




36 37 A8 39 40 41133}

% o) e B 77 1o £ B
Steering Gear & Steering-Wheel Assembly

83



g RARED

Steering Gearing & Steering-Wheel Assembly

FE| RS i Neme Bk Q.

Ser.No. Part No. 400( 404 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 [160.40.015A |77 A1 3% K Steering whee! assembly 1 1 1 1 1 1
2 |GBIT 173 2 HREM16%1.5 Nut M16x1.5 1 1 1 1 1 1
3 FRAh IR R Contact ring assembly 1 1 1 1 1 1
4 |GB/T 93 #pE4 Spring lock washer 4 1 1 1 1 1 1
5 |GBIT 848 WE£TST4.2x9.5%-C-Z Tapping screw ST4.2x9.5x-C-Z 1 1 1 1 1 1
6 |136Y T-3401170|%: 45 Bk Steering sleeve assembly 1 1 1 1 1 1
7 |GBI/T 5783 M 10x30 Bolt M10x30 4 4 4 4 4 4
8 |GB/T93 #5110 Spring lock washer 10 6 6 6 6 6 6
9 THhEF40x25% 10 Oil seal 40x25x10 1 1 1 1 1 1
10 |136NT-3401104|%Em) 28 L35 Steering gear above cover 1 1 1 1 1 1
11 |GB/T 1152 hAR8x1 Oil cup M8x1 1 1 1 1 1 1
12 (BT136-3401108| |35 %4 (GH) Adjusting shim thin,steering gaer above cover| A A A A A A

BY 136-3401108| |- if%df (&) Adjusting shim thin,steering gaer above cover| A A A A A A
13 |136Y T-3401040| % ) %k Steering shaft 1 1 1 1 1 1
14 |GB/T 5782 1M 10x40 Bolt M10x40 2 2 2 2 2 2
15 |136NT-3401251|%#:% Connect cover 1 1 1 1 1 1
16 |GB/T6170 EHM10 Nut M10 2 2 2 2 2 2
17 |GB/T 297 B/ 7206E Rolling bearing7206E 1 1 1 1 1 1
18 |136NT-3401038 | %% ] 2 AF Steering sctew stem 1 1 1 1 1 1
19 |136NT-3401043 % ) 12 £ Steering nut 1 1 1 1 1 1
20 #h7% 9168306 Rolling bearing 9168306 1 1 1 1 1 1
21 (GB/T 308 MERD7.928 ( 5/16" ) Steel ball ®7.928 ( 5/16" ) 66 66 66 66 66 66
22 |BY 1236-3401160 | % i) 2 i R} % Bk S50, Ball canal steering unt 4 4 4 4 4 4

A &R Just right amout

94




FHEEBERTTEED
Cont. Steering Gearing & Steering-Wheel Assembly

FE] RS i Name B Q.

Ser.No. Part No. 400|404 | 450| 454 | 500 504 | 550 554 | 600 | 604 [ 650| 654
23 |BY 136-3401162 |#i b sS 2 REiE ¥k S48+  |Bal cand clip ,steering nut 1 1 1 1 1 1
24 |GB/T 67 EETM6x%8 Screw M6x8 2 2 2 2 2 2
25 |GB/T 93 #JE 6 Spring lock washer 6 2 2 2 2 2 2
26 |BY130-3401171 (/i sE Oiling seal lock 1 1 1 1 1 1
27 |GB/T 6171 EREM22x1.5 Nut M22x1.5 1 1 1 1 1 1
28 |GB/T 93 g 22 Spring lock washer 22 1 1 1 1 1 1
29 |350.40.115 &8 |n) TR Steering rock arm 1 1 1 1 1 1
30 iH#32x44x10 Oil seal 32x44x10 1 1 1 1 1 1
31 [BY 136-3401013|%E[m] g8 Fe 1 & Steering house bush 1 1 1 1 1 1
32 |136YT-3401040| % [m] 2% 7o w44 B Steering gear housing assembly 1 1 1 1 1 1
33 |GB/T 93 g 12 Spring lock washer 12 8 8 8 8 8 8
34 |GB/T 5783 1M 12x30 Bolt M12x30 8 8 8 8 8 8
35 |136NT-3401061 | % [a] $2 /8 4 Steering rock arm shaft 1 1 1 1 1 1
36 |BY 130-3401012A | %& [a] FE 5 i ot = Bush,steering rock arm shaft rolling wheel | 1 1 1 1 1 1
37 |BY 136-3401086 | jjg 1k Adjusting shim 1 1 1 1 1 1
38 |BY 136-3401090 | jjg#& 2 4T Adjusting screw 1 1 1 1 1 1
39 |GB/T 893.1 45520 shield ring 20,hole 1 1 1 1 1 1
40 |BY 136-3401084 ||z Liner,steering gear side cover
41 |136NT-3401081 %% i) 2e41 36 Steering gear side cover 1 1 1 1 1 1
42 |GB/T 6171 EREM12x1.25 Nut M12x1.25

95




g_,—'{\ﬁﬁ‘:

FHENEREEAA (1)

Power Steering Assembly ()
a5



EHREFHBARGEEM ()
Power Steering Assembly(l)

e R o Name #HE Qy.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |[160.40.107-2 |Jil#Ez% Cover 1 1 1 1 1 1
2 [160.40.106 5 B Rubber cushion 1 1 1 1 1 1
3 |GBI/T 6171 B REM16x1.5 Nut M16x1.5 1 1 1 1 1 1
4 |GB/T 93 g 16 Washer 16 1 1 1 1 1 1
5 |160.40.015A  |J7 A4 K Steering whee! assembly 1 1 1 1 1 1

160.40.020 7 1) 5 R (3 2%%) Steering wheel assembly 1 1 1 1 1 1
6 [160.40.104 BiES) Upper oil seal 1 1 1 1 1 1
7 |404YZ.40.013 |k R MK Column 1 1 1 1 1 1
8 |GB/T 5783 kM 10x30 Bolt M10x30 4 4 4 4 4 4
9 |GB/T93 g 10 Washer 10 6 6 6 6 6 6
10 [404YZ.40.108 |%E Ak Column 1 1 1 1 1 1
11 |GB/T 894.1 4120 Circlip 20 1 1 1 1 1 1
12 |GBIT 276 1 7% 6004 Bearing 6004 1 1 1 1 1 1
13 |160YZ.40.131 |$%[8 Circlip 1 1 1 1 1 1
14 |GB/T 5783 kM 10x25 Bolt M10x25 2 2 2 2 2 2
15 |404Y Z.40.011-3| % ] 28 37 L4864 Steering support weldment 1 1 1 1 1 1
16 |GB/T 5783 M 12x25 Bolt M12x25 2 2 2 2 2 2
17 |GB/T 93 g 12 Washer 12 2 2 2 2 2 2
18 |GB 3452.1 Ol %% 3§ 5 10x2.65 O-ring 10x2.65 8 8 8 8 8 8
19 |[160YZ.40.107-2 |3 H jh 11333k Pipe connector 2 2 2 2 2 2
20 5 4B 20 Washer 20 6 6 6 6 6 6
21 |BZZ-80 LUk R ] 2% Power steering gear 1 1 1 1 1 1
22 |300.54.101 e AT Bolt 2 2 2 2 2 2

97




g EREFERRAESH()
Cont. Power Steering Assembly(l)

Fa=2 % A Qy.
Ser.No. Part No. aH Name 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
23 [400Y Z.40.014-1 |y T ih4E B (F2) Pipe assembly,steering cylinder (Left) | 1(a) 1(a)
500Y Z.40.014-1 | j¢h Ty 425 B (ZE) Pipe assembly,steering cylinder (Left) | 1(b) 1(b) 1(b)
550.YZ.40.014-1 | i &L jh 2 S8 (Z2) Pipe assembly,steering cylinder (Left) 1(c) 1(c) 1
554YZ.40.014A-1 | i L H14 S8 (ZE) Pipe assembly,steering cylinder (Left) 1(d) 1
24 |GB/T 6173 EREM20x1.5 Nut M20x1.5 4 4 4 4 4 4
25 |400YZ.40.101 |JHELihes e e &4k Pipe support weldment, steering cylider | 1 1 1 1(c) 1
554Y7.40.019-1 | i T 7 2R 08 A1 Pipe support weldment, steering cylider 1(d)
26 |304YZ.40.121 (ke sk Connector 2 2 2 2 2
27 |184YZ.40.011-2| % n] Jl HL i Bk Steering pipe assembly 2 2 2 2 2
28 [400YZ.40.015-1 | AL e M (H) Pipe assembly,steering cylinder (Right) | 1(a) 1(a)
500Y Z.40.015-1 |yl 5T & S () Pipe assembly,steering cylinder (Right) | 1(b) 1(b) 1(b)
550Y Z.40.015-1 | jh Ty ¥ R () Pipe assembly,steering cylinder (Right) 1(c) 1(c) 1
554YZ.40.015A-1 |y &Lt B (R) Pipe assembly,steering cylinder (Right) 1(d) 1
29 (304YZ.40.204 (jm&FFEE kI Pipeclipll 2 2 2 2
30 (400YZ.40.102 |yh% [ &M Pipe press plate 1 1 1(c)
554YZ.40.202-1 | 4 [E 2R Pipe press plate 1(d) 1
31 |GB/T 5785 WM 16x1.5x110 Bolt M16x1.5x110 3 3 3 3 3 3
32 (400.31.301-1 |k Ff [n) yh 4L = s Back support of hydraulic cylinder 1 1 1 1 1 1
33 |GB/T 93 #uE 16 Washer 16 3 3 3 3 3 3
34 |GBI/T 6176 HEREM16x1.5 Nut M16x1.5 3 3 3 3 3 3
35 (400.31.032-1  |%&[a)hifFEesL Bk Connector assembly 1 1 1 1 1 1
36 [404YZ.40.010B | &L 56 5% Steering cylinder assembly 1 1 1 1 1 1
37 D20 Circlip® 20 4 4 4 4 4 4

98




g EREFERRAESH()
Cont. Power Steering Assembly(l)

Fa=2 % P Name A Qy.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
38 HAHE 16 Washer 16 2 2 2 2 2 2
39 |160YZ.40.030-1|45°7% 3L Elbow 2 2 2 2 2 2
40 |GB/T6173 WEREM24x1.5 Nut M24x1.5 1 1 1 1 1 1
41 |404YZ.31.151 |i-zhijE) Washer 1 1 1 1 1 1
42 |404YZ.31.020A-1 | 35T 3% Bk 3L 2 %, Connector assembly,steering cylinder 1 1 1 1 1 1
43 |GB/T 97.1 #E 16 Washer 16 5 5 5 5 5 5
44 |GB/T 91 JF 1 £44%30 Split pin 4x30 2 2 2 2 2 2
45 |GBJ/T 9495 KM 16 Unt M16 2 2 2 2 2 2
46 |304Y Z.40.212A |Tif i B4 @16 Soft pipe @ 16 1 1 1 1 1 1
47 |304YZ.40.212B | i i iR S @16 Soft pipe @ 16 1 1 1 1 1 1
48 |GB/T 5783 M 8x20 Bolt M8x20 2 2 2 2 2 2
49 (GB/T 93 #E8 Washer 8 6 6 6 6 6 6
50 [DP160.40.010 |zh %% ) s A Power steering tank 1 1 1 1 1 1
51 [404YZ.40.018-1 (% iy e % 1 il 4 5 ok Inlet pipe assembly, steering pump 1(a) 1(a)

504YZ.40.018 % [m) yh g ik i Bk Inlet pipe assembly, steering pump 1(b) 1(b) 1(b)
554YZ.40.018 %k b 38 itk i 2 AR Inlet pipe assembly, steering pump 1(d) 1
554Y Z.40.018B-1 | ] 1 22 13y 42 Bk Inlet pipe assembly, steering pump 1(c) 1(c)
52 |GBI/T 5783 1M 8x35 Bolt M8x35 7 7 7 7
53 |GB 3452.1 OZU %% +f 5 19%2.65 O-ring 19x2.65 1 1 1 1
54 |C901-306-102 |fHifi%E Stable gear pump 1(b) 1(b) 1(b)
C901-306-105 |fE{i%E Stable gear pump 1(a) 1(a)
C901-310-101 |[fHik% Stable gear pump 1(c) 1 1 1

99




g EREFERRAESH()
Cont. Power Steering Assembly(l)

FE| RE i Name B Q.
Ser.No. Part No. 400 404 | 450 | 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
55 (160.54.108 Lok ey Bolt 1(a) 1(a) 1(c) 1 1 1
504YZ.40.102 |&4Ei2Ae Bolt 1(b) 1(b) 1(b)
56 HAHE 18 Washer 18 2 2 2 2 2 2
57 (404Y Z.40.016-1|%& m) g5k i B Inter pipe assembly,power steering gear | 1(a) 1(a)
504YZ.40.016 |%E[mgsatiheE SR Inter pipe assembly,power steering gear | 1(b) 1(b) 1(b)
554Y Z.40.016B-1 | % [f] 2253k 45 K Inter pipe assembly,power steering gear 1(c) 1(c) 1
554Y Z.40.016C-1 | % [] 2253k 45 R Inter pipe assembly,power steering gear 1(d) 1
58 (404Y Z.40.017-1|%& m) 45 B 4 B Oil return pipe assembly,power steering gear| 1(a) 1(a)
504YZ.40.017 |%:[n) 2% m e SR Oil return pipe assembly,power steering gear | 1(b) 1(b) 1(b)
554Y Z.40.017B | % o] 2% 1] i & Sk Qil return pipe assembly,power steering gear 1(c) 1(c) 1
554Y 7.40.017C | % ] 2% 7] 14 SO Oil return pipe assembly,power steering gear 1(d)
59 (304YZ.40.203 |EEE £ 1 Pipeclip I 1
60 |304YZ.40.202 |jh% &t I Pipe press plate I 2

a SL3105BT/SL3105ABT
b: 490BT/495BT/498BT
c: SL4100BT/SL4105BT
d: YTR4105T56

100




EHENE RS (1)

Power Steering Assembly (17}

1M



EREERRGEEA (D
Power Steering Assembly(1I)

e R o Name #HE Qy.

SerNo|  Part No. 400|404 | 450| 454 500| 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |[160.40.107-2 |Jil#Ez% Cover 1 1 1 1 1 1
2 [160.40.106 5 B Rubber cushion 1 1 1 1 1 1
3 |GB/T 6171 B REM16x1.5 Nut M16x1.5 1 1 1 1 1 1
4 |GB/T 93 g 16 Washer 16 1 1 1 1 1 1
5 |160.40.015A  |J7 A4 K Steering whee! assembly 1 1 1 1 1 1

160.40.020 7 1) 5 R (3 %) Steering whee! assembly 1 1 1 1 1 1
6 |[160.40.104 BiES) Upper oil seal 1 1 1 1 1 1
7 |404YZ.40.013 |k A R Column 1 1 1 1 1 1
8 |GB/T 5783 kM 10x30 Bolt M10x30 4 4 4 4 4 4
9 |GB/T93 #$hE 10 Washer 10 6 6 6 6 6 6
10 [404YZ.40.108 |%E[A: Column 1 1 1 1 1 1
11 |GB/T 894.1 4120 Circlip 20 1 1 1 1 1 1
12 |GBIT 276 7% 6004 Bearing 6004 1 1 1 1 1 1
13 [160YZ.40.131 |3%p Circlip 1 1 1 1 1 1
14 |GB/T 5783 M 10x25 Bolt M10x25 2 2 2 2 2 2
15 |404Y Z.40.011-3| % o] 28 37 L4864 Steering support weldment 1 1 1 1 1 1
16 |GB/T 5783 M 12x25 Bolt M12x25 2 2 2 2 2 2
17 |GB/T 93 g 12 Washer 12 2 2 2 2 2 2
18 |GB 3452.1 Ol %% 3§ 15 10x2.65 O-ring 10x2.65 6 6 6 6 6 6
19 |[160YZ.40.107-2 |3 H jh 11333k Pipe connector 2 2 2 2 2 2
20 5B 20 Washer 20 6 6 6 6 6 6
21 |BZZ-80 LUk R ] 2% Power steering gear 1 1 1 1 1 1
22 (300.54.101 AT 14T Bolt 2 2 2 2 2 2

102




g eRERmARGFEM)
Cont. Power Steering Assembly(II)

Fa=2 % A Qy.
Ser.No. Part No. aH Name 400 404 [ 450 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
23 [400Y Z.40.014-1 |y T ih4E B (F2) Pipe assembly,steering cylinder (Left) 1(a) 1(a)
500Y Z.40.014-1 | j¢h Ty 425 B (ZE) Pipe assembly,steering cylinder (Left) 1(b) 1(b) 1(b)
550.YZ.40.014-1 | i &L jh 2 S8 (Z2) Pipe assembly,steering cylinder (Left) 1(c) 1(c) 1
554YZ.40.014A-1 | Jh L i 48 5 (F2) Pipe assembly,steering cylinder (Left) 1(d)
24 |GB/T 6173 EREM20x1.5 Nut M20x1.5 3
25 |400YZ.40.101 |JHELihes T e &4k Pipe support weldment, steering cylider 1(c)
554Y7.40.019-1 | i T 7 2R 08 A1 Pipe support weldment, steering cylider 1(d)
26 (304YZ.40.121 (ikHyhadssk Connector 2 2 2 2 2
27 |504YZ.40.020 |%E1n]hELHE Bk Steering pipe assembly 2 2 2 2(c) 2
304YZ.40.020 | %% i i i 2 SRk Steering pipe assembly 2(d) 2
28 |400Y Z.40.015-1 |yt i S (h) Pipe assembly,steering cylinder (Right) 1(a) 1(a)
500Y Z.40.015-1 | i Ty 45 SR () Pipe assembly,steering cylinder (Right) 1(b) 1(b) 1(b)
550Y Z.40.015-1 |yl T & S i () Pipe assembly,steering cylinder (Right) 1(c) 1(c) 1
554YZ.40.015A-1 | i L H14F S 8 () Pipe assembly,steering cylinder (Right) 1(d) 1
29 (304YZ.40.204 (jm#&FFEE RO Pipeclipll 2 2 2 2
30 (400YZ.40.102 |yh% &M Pipe press plate 1 1 1(c)
554Y 7.40.202-1 | ih % & R Pipe press plate 1(d) 1
31 [GB/T 5783 M 14%35 Bolt M14x35 4 4 4 4 4 4
32 |GB/T 93 #upE 14 Washer 14 4 4 4 4 4 4
33 [GB/T 119 44 D12x25 Pin D12x25 2 2 2 2 2 2
34 |304Y Z.31.301-1 | ik [ [a] yh 5T 57 s Back support of hydraulic cylinder 1 1 1 1 1 1
35 |GB/T6171 EHEM20%1.5 Nut M20x1.5 1 1 1 1 1 1
36 (404YZ.31.022A-1 | % n] hp AP 42K Bk Connector assembly 1 1 1 1 1 1

103




g eRERmARGFEM)
Cont. Power Steering Assembly(II)

Fa=2 % P Name A Qly.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
37 HAHE 16 Washer 16 2 2 2 2 2 2
38 [404YZ.40.010B | &L 5. 5% Steering cylinder assembly 1 1 1 1 1 1
39 F45E®20 Circlip® 20 4 4 4 4 4 4
40 |GB/T6173 WEFEM24%x1.5 Nut M24x1.5 1 1 1 1 1 1
41 |404YZ.31.151 |ikzhiiE Washer 1 1 1 1 1 1
42 |404YZ.31.020A-1| i L34k 3L B, Connector assembly,steering cylinder 1 1 1 1 1 1
43 |GB/T 97.1 #uE 16 Washer 16 2 2 2 2 2 2
44 |GB/T 91 JF 10 £54%30 Split pin 4x30 2 2 2 2 2 2
45 |GB/T 9495 WEHM16 Unt M16 2 2 2 2 2 2
46 |304Y Z.40.212A | it i Ik @16 Soft pipe @ 16 1 1 1 1 1 1
47 |304YZ.40.212B | it i B 916 Soft pipe @ 16 1 1 1 1 1 1
48 |GB/T 5783 M 8x20 Bolt M8x20 2 2 2 2 2 2
49 |GB/T 93 #E8 Washer 8 9 9 9 9 9 9
50 |DP160.40.010 |Zh % ) hAs R Power steering tank 1 1 1 1 1 1
51 (404Y Z.40.018-1 (% |m] jh 28 ik i 5K Inlet pipe assembly, steering pump 1(a) 1(a)

504YZ.40.018 %k i b 3% itk i 2 AR Inlet pipe assembly, steering pump 1(b) 1(b) 1(b)
554Y7.40.018 % [n) jh g ik i Bk Inlet pipe assembly, steering pump 1(d) 1
554YZ.40.018B-1 | %% [ i 42 1k i & B AR, Inlet pipe assembly, steering pump 1(c) 1(c)
52 |GB/T 5783 M 8x35 Bolt M8x35 7 7 7 7
53 |GB 3452.1 O %% 4§ 5 19%2.65 O-ring 19x2.65 1 1 1 1
54 (C901-306-102 |(fH{ii% Stable gear pump 1(b) 1(b) 1(b)
C901-306-105 |[fH %R Stable gear pump 1(a) 1(a)
C901-310-101 |fE{%EE Stable gear pump 1(c) 1 1 1

104




g eRERmARGFEM)
Cont. Power Steering Assembly(II)

FE| RE i Name B Q.
Ser.No. Part No. 400 404 | 450 | 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
55 (160.54.108 Lok ey Bolt 1(a) 1(a) 1(c) 1 1 1
504YZ.40.102 |&4Ei2Ae Bolt 1(b) 1(b) 1(b)
56 HAHE 18 Washer 18 2 2 2 2 2 2
57 (404Y Z.40.016-1 | % m) g5k i B Inter pipe assembly,power steering gear 1(a) 1(a)
504YZ.40.016 |%E[mgsatiheE SR Inter pipe assembly,power steering gear 1(b) 1(b) 1(b)
554Y Z.40.016B-1 | % [f] 2253k 45 K Inter pipe assembly,power steering gear 1(c) 1(c) 1
554Y Z.40.016C-1 | % [] 2253k 45 R Inter pipe assembly,power steering gear 1(d) 1
58 (404Y Z.40.017-1|%& m) 45 B 4 B Oil return pipe assembly,power steering gear 1(a) 1(a)
504YZ.40.017 |%:[n) 2% m e SR Oil return pipe assembly,power steering gear 1(b) 1(b) 1(b)
554Y Z.40.017B | % o] 2% 1] 1 & Sk Qil return pipe assembly,power steering gear 1(c) 1(c) 1
554Y 7.40.017C | % [ 2% 7] 142 SO Oil return pipe assembly,power steering gear 1(d)
59 (304YZ.40.203 |EEEF 1 Pipeclip I 1
60 |304YZ.40.202 |jh%E &M O Pipe press plate I 2

a SL3105BT/SL3105ABT
b: 490BT/495BT/498BT
c: SL4100BT/SL4105BT
d: YTR4105T56

105




}g . | .- )
1'I!ﬁﬂﬁﬂllil ;.;

.i’
2 R 58 ﬂuﬂ srEhia B (MFEEERD)

Transfer Case (Four wheel drive)
106



2 ENFE B

Transfer Case

e R P Name i Qty.

SerNo|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB/T879 A46x45 Pin 6x45 1 1 1 1 1 1
2 |404.42.102-3  |¥5bHh Shaft 1 1 1 1 1 1
3 |404.42.103-2  |1-4EFF Thrust ring 2 2 2 2 2 2
4 |GBIT 276 41 7% 6205 Bush 2 2 2 2 2 2
5 |404.42.125-1 |4yEhssiEse Middle gear 1 1 1 1 1 1
6 |GB/T 5783 kM 10x25 Bolt M10x25 10 10 10 10 10 10
7 |GBIT93 #]510 Washer 10 12 12 12 12 12 12
8 |404.42.101-1 |4pEhiEisik Case 1 1 1 1 1

554.42.101-1  |4Eh5E KD Case 1 1 1
9 |GB3452.1 Ol %% 3§ 5 132x3.55 O-ring 132x3.55 1 1 1 1 1 1
10 |GB/T 119 H5A10%x22 Pin A10x22 2 2 2 2 2 2
11 |GBIT 276 41 7% 6306 Bearing 6306 2 2 2 2 2 2
12 |404.42.112 i 7 25 AR 4R Gasket 2 2 2 2 2 2
13 |404.42.117 Jei il AR Rear cover 1 1 1 1 1 1
14 |GB/T 93 #H[58 Washer 8 24 24 24 24 24 24
15 |GB/T 5783 1 FEM8%25 Bolt M8x25 16 16 16 16 16 16
16 [404.42.114-1 |E{iAR Check dlice 1 1 1 1 1 1
17 |GB 3452.1 Ol %% 3} 5 25%2.65 O-ring 25x2.65 2 2 2 2 2 2
18 |404.42.115 TEMR Check leaf 1 1 1 1 1 1
19 |404.42.113 B Pin 1 1 1 1 1 1
20 |404.38.186 TC4THY 5 or e 4% Spring 1 1 1 1 1 1
21 |404.42.015 LA ES i rass Release handle 1 1 1 1 1 1
22 |GB/T 6170 B REM10 Nut M10 5 5 5 5 5 5

DHil8.3-24Ri % ] For Tyre 8.3-24

107




& 9 ETE

Cont. Transfer Case

e R o Name i Qty.
SerNo.|  Part No. 400|404 450| 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
23 (404.42.014-1  |#YFFILEH: Rod 1 1 1 1 1 1
24 |404.42.116 3L Plugging shaft 1 1 1 1 1 1
25 |GB/T 848 g 12 Washer 12 1 1 1 1 1 1
26 |JB/T 798 FEM12x1.5 Bolt M12x1.5 1 1 1 1 1 1
27 |GB/T 1096 HC6x30 Key C6x30 1 1 1 1 1 1
28 |404.42.119 ANENREER XU Fork shaft 1 1 1 1 1 1
29 404.42.120 ANENREER XL Lump 1 1 1 1 1 1
30 [404.42.104 AN ENFE N R Gear 1 1 1 1

554.42.104 IR D Gear 1 1 1
31 |GB/T 9877 ekl R T 55 4 B FB30x52x 10 [ Oil sealingFB30x52x10 1 1 1 1 1 1
32 |404.42.106 Ik S Front bearing cover 1 1 1 1 1 1
33 [GB3452.1 Ol 254} %] 51.5%2.65 O-ring 51.5x2.65 1 1 1 1 1 1
34 [404.42.105A  |4yEhiss sl Shaft 1 1 1 1 1 1
35 1404.42.207 HEiEbEE Connet spline knot 2 2 2 2 2 2
36 |GB/T 879 A46x40 Pin 6x40 2 2 2 2 2 2
37 |GB/T893.1  |$4E52 Circlip for shaft 52 1 1 1 1 1 1
38 [300.37.302 1 FEM10x1 Bolt M10x1 1 1 1 1 1 1
39 |404.42.021 PENOEE Bush(l) 1 1 1 1 1 1
40 (404.42.013A |2 A1 Support 1 1 1 1 1 1
41 |GB/T 5783 kM 10x20 Bolt M10x20 2 2 2 2 2 2
42 |404.42.140-1 |4 Clamp 4 4 4 4 4 4
43 |GB.3452.1 Ol 254} % 58x3.55 O-ring 58x3.55 4 4 4 4 4 4
44 (404.42.022-1 |0 EE4: Bush(l) 1 1 1 1 1 1

OFECS. 3-24F7% H For Tyre 8.3-24

108




& 9 ETE

Cont. Transfer Case

s e P Name i Qty.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
45 |GB/T894.1  |#%[E30 Circlip for shaft 30 2 2 2 2 2 2
46 |404.42.204 Je R Eh b Shaft 1 1 1 1 1 1
47 |404.42.202-2 |Hh&E Bearing cover 2 2 2 2 2 2
48 404.42.203 AR m R Gasket 2 2 2 2 2 2
49 |GB/T 9877 ekl 5 T 55 44 Bl FB40x55x 10 [ Oil sealingFB40x55x10 2 2 2 2 2 2
50 |GB/T 276 41 7% 6008 Bearing 6008 1 1 1 1 1 1
51 [404.42.201-1 |47k Bearing seat 1 1 1 1 1 1
52 [GB/T7940.1  |#i#FM10x1 Oil cup M10x1 1 1 1 1 1 1
53 |GB/T 5783 kM 8x20 Bolt M8x20 8 8 8 8 8 8
54 (404.42.206-1 |{&EzhihivsEiE Spline connet knot for shaft 1 1 1 1 1 1
55 |404.42.023-1 [P EE 4 Bush(l11) 1(a) 1(a) 1(c) 1(c) 1

504.42.023 PrE0N) A Bush(l11) 1(b) 1(b) 1(b)

554.42.023 PrE0N) A Bush(l11) 1(d) 1
56 (404.42.016 [F & B PS4 Support 1(a) 1(a) 1(c) 1(c) 1

504.42.016-1 | [& & EEraA 1 Support 1(b) 1(b) 1(b)

554.42.016C [F & B P A1 Support 1(d) 1
57 |404.42.024 PENV)EAT Bush(IV) 1(a) 1(a)

504.42.024 PENV)EAT Bush(IV) 1(b) 1(b) 1(b)

554.42.024 PENV)EA% Bush(IV) 1(c) 1 1 1
58 [404.42.205 HiFEZh Shaft 1(a) 1(a)

504.42.205 B2k Shaft 1(b) 1(b) 1(b)

554.42.205A  |@ifEzhih Shaft 1(c) 1(c) 1

554.42.205C  |@ifEzhih Shaft 1(d) 1

aSL3105BT/3105ABT b:490BT/495BT/498BT ¢:4100BT/4105BT d:Y TR4105T

109




Al o T L L H 2 R

Brake and Operation Mechanism

110



i B aE RN B

Brake and Operation Mechanism

Fa=2 % P Name A Qy.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |160.43.147 1 g Spring 1111221 )2f212]212]2f1]12
2 [160.43.023 #lsh AR IR A Plate 1111121 )2f1)1]12(f1]1
3 [GB/T97.1 # 56 Washer 6 111221 )2f212]212]2f1]12
4 (GB/T91 #42x20 Pin 2x20 111111 )2f1]1]12(f1]1
5 1400.43.015-4 | Z=thilZh B ARG L eft pedal 1121221 )2f212]212]2f1]12
6 [400.21S.115 FRE e gy K Spring 212212122222 2]2|2
7 1400.43.016-4 | Az BERIE G4 Righet peda 1111221 )2f212]212]2f1]12
8 [160.43.112 EE TG Washer 1111121 )2f1]1]12(f1]1
9 |GBI/T 8%.1 41525 Circlip 25 1111221 )2f212]212]2f1]12
10 (400.43.130 PR e iy A LV Adjusting york 212212122222 2]2|2
11 [GB/T7940.1 WM 10x1 Oil cup M10x1 1111221 )2f212]212]2f1]12
12 (GB/T879 £48x40 Pin 8x40 212212122222 2]2|2
13 (400.43.019 HIh R AT Rod 212212122222 2]2|2
14 (GB/T 6170 WEEEM10 Nut M10 212212122222 2]2|2
15 [400.43.018-1 |AphAIEE&H: Righet crank weldment 111 1(21]11]1

600.43.018 A AR RS Righet crank weldment 1) 1|11 1|1]|1
16 (GB/T 882 H5hB8x35 Pin axle B8x35 4 (41444444 4|4] 4] 4
17 (400.43.108 EFvETR a3 Adjusting york 212212122222 2]2|2
18 [GB/T 97.1 #[58 Washer 8 4 (414|144 4|4d|4]4|4]] 4] 4
19 (GB/T 91 443.2x16 Pin 3.2x16 4 (414|441 4|4 4]4|4] 4] 4
20 |GB 3452.1 OZiU %% 4§ 5| 20x2.65 O-ring 20%2.65 212212122222 2]2|2
21 |400.43.107 LSS Sleeve 212212122222 2]2|2
22 1400.43.106-1 [¥&Hk Block 212212122222 2]2|2

111




& FEhaE RIRANAE

Cont .Brake and Operation Mechanism

}%% ’ﬁ]% %% Name ﬁﬁ Qty'
Ser.No. Part No. 400 404 | 450| 454 500| 504 | 550 554 [ 600 | 604 | 650 | 654

23 |400.43.122 Fibzh s Righet brake case 111111

600.43.113 Fi s Righet brake case 1{1]1fa1]21]1
24 HAE#HE12 Washer 12 2121212122222 2]2|2
25 |JB/T 798- HEFEM12x1.5 Bolt M12x1.5 2121212122222 2]2|2
26 |400.43.011 il 245 BRSO Friction disc assy 4al4a|la|lalsalale|6|6|6]|6]|6
27 (400.43.105 FE AR Clapboard 212121222444 4] 4|4
28 1400.43.104 Hhlshae B4 Right pressure plate 1)1 11121222 ]2]212]1]1
29 (400.43.101 O 2% 4 5] O-ring 2121212122222 2]2|2
30 (400.43.102 SEH Stopper 12| 1212|1212 12| 12| 12| 12| 12| 12| 12
31 |GB/T 308 #M%k18.000 0G100 b Ball 18.000 0G100 b 12112121212 12| 12| 12| 12| 12| 12| 12
32 |GBI/T 894.1 PLpE 18 Circlip 18 2121212122222 2]2|2
33 (400.43.109-1 |4/ Washer 2121212122222 2]2|2
34 |GB3452.1 Ol 254} 18 18x2.65 O-ring 18x2.65 2122222222 2|2]2
35 [400.43.114A  |phkithatEs Bush 2122|222 2|2|2|2]2]2
36 [400.43.103 2 Zh R A Left pressure plate 11|12 1f{2f2]l2]1|1]1
37 (40043121 e Zhas ks Left brake case 1111111

600.43.111 e Zhas ok Left brake case 1111|111
38 [400.43.014-1 |Z kit Sk Left crank weldment 1111|111

600.46.017 22 AR 1A L eft crank weldment
39 (400.43.017 ZEwlshi g &4 L eft brake rocker arm weldment
40 |400.43.119-1 |@sbrdh Pedal Shaft

112




BUpELM (1)
Seat ([ )

113



BELM ()

Seat (1)

A2 R P Name & Qty.

serNo|  Part No. 400 404 450 | 454|500 | 504 | 550 | 554 600 | 604 | 650 | 654
1 |160.44.011 WA Seat t{alafalaf|a|a]2|2]2|l1]12
2 (16044105  |4&hn Axis pin tlalafala{a|a]a|2]2|l1]1
3 [400.44.113 W5 s 3 2 Support t{alafalaf{2|a]2|2]2|l1]12
4 (16044102  |@frise Rubber cushion 2222|222 2|2]2]|2]2
5 |GB/T97.1 812 Washer 12 alalalalalalalalalalala
6 |GB/T93 12 Washer 12 alalalalalalalalala]ala
7 |GB/T5783 2 FEM12x20 Bolt M12x20 alalalalalalalalalalala
8 [GB/TO1 #43.2x20 Pin 3.2x20 2222|222 2|2]2]|2]2
9 |GB/T97.1 4810 Washer 10 2222222 2|2]2]|2]2

114




WirESE (1)
Seat (1)

115



B (1D

Seat (II)

5 R o Name i Qty.

SerNo|  Part No. 400 404| 450 | 454 [ 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |160.44.901 T A (%) Safety belt (Selected by user) 11l a|afaf2r|a]jaf2|a]2]1
2 |400.44.011A | % K Seat 1222222222 ]21]1

160.44.001A | By o W A R Gk 25) Seat (Selected by user) 11122222 fa]2|l1]1

3 [GB/T 5783 M 12%20 Bolt M12x20 alalala|lalalalalalala]as
4 (GBIT93 Hupg12 Washer 12 alalalala|a|lalala]lala]a
5 [GB/T97.1 Hug12 Washer 12 alalala|lalalalalalala]s

116




rENEsREmK

Foldehle Protective Structure
17



TEARERE

Foldable Protective Structure

Fa=2 % P Name i Qy.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 [GB/T 5782 M 12x40 Bolt M12x40 41 444|444 4|44 4]4
2 |300.45B.011  |EFHZE Canopy 111121222 f1]1]1]12
3 |GB/T 5782 M 12x70 Bolt M12x70 41 444|444 4|44 4]4
4 |180.45.402-1 |JEERHZE &R Connecting plate 2121212122222 2]2|2
5 |GB/T97.1 #5112 Washer 12 8|18|8|8[8|8|]8|8|8|8|8] 8
6 |GBI/T 93 #pE12 Washer 12 8|1 8|88 8|8|8|8(8]|8] 8|8
7 |GBI/T 6170 WREM 12 Nut M12 8|18|8|8[8|8|]8|8|8|8|8] 8
8 [300.45.010 e RS Upper frame 1)1 111222 ]2]212]1]1
9 |GB/T 88 ERM24 Nut M24 2121212122222 2]2|2
10 (GB/T 95 g 24 Washer 24 212212122222 2]2|2
11 |300.45.102 e Bolt 2121212122222 2]2|2
12 |180.45.309 AR Stop pin 2121212122222 2]2|2
13 |300.45.101 ] Pin axle 2121212122222 2]2|2
14 ]400.45.011 HEE RS Right support pipe 1)1 111222 ]2]212]1]1
15 |GB/T 5782 M 14%80 Bolt M14x80 8|18|8|8[8|8|]8|8|8(|8|8] 8
16 (GB/T97.1 #5114 Washer 14 8|1 8|88 8|8|8|8(8]|8] 8|8
17 |GB/T 93 514 Washer 14 16(16| 16| 16| 16| 16| 16| 16| 16| 16| 16| 16
18 [GB/T 6170 WEEEM14 Nut M14 12121121212 | 12| 12| 12| 12| 12| 12| 12
19 |GB/T 5782 WM 14x210-8.8 Bolt M14x210-8.8 41 444|444 444 4]4
20 |GB/T 5782 WM 14x200-8.8 Bolt M14x200-8.8 4 (414|144 4|44]4|4] 4] 4
21 (400.45.012 e ¢=2Cteyis L eft support pipe 1111 ]212212|2f212f1]1]1]1

118




ZINEFTE R
Heod

118



BN EFTE K
Bonnet Assembly

Fa=2 % P Name i Qy.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |(750.47.145 T GES Emblem 1 1 1(1f{1]1]1|1|1|1
2 |400.47.111 HiTH Front plate assembly 1 1 1)1 11121 f1]1
3 1400.47.016-2 | AZEEEEM Right Support 1 1 1(1f{1]1]1|21|1/|1
4 1400.47.221 T R Rubber washer 2 2 2121212122 2]2
5 1400.47.010 MLEEE 1k Hood Assembly 1(d@| 1@ | 1@ | 1(a)

500.47.010A |HLEEESH: Hood Assembly 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)

550.47.010 MLE A1k Hood Assembly 19| 2 (2 {1 ] 1] 1|1
6 [184.47.501 IesEsyiT S Rear packing rubber strip 1)1 111222 ]2]212]1]1
7 |YQL10-330-770 | 3% (300N) Spring for gas (300N) 21 2] 2] 2 |2b)]2(Db)

Y Q10-345-835 | 5#5(400N) Spring for gas (400N) 20|2c)l 2| 2| 2| 2| 2] 2

700.47.650 iR Plate 2121212122 2]2
9 |700.47.064 B0 Sk Lock 2121212122 2]2
10 |400.47.015-2 |Zes7fuiesfk Left Support 1(1f{1]1]1|11|1|1

a SL3105BT/SL3105ABT
b:490BT/495BT/498BT
C:SL4100BT

120




T A R
Front baffle

121



BT RS R
Front baffle

Fa=2 % P Name A Qly.
Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 [700.45.133 B T AR (k) Glass, front lower window 2122222121222 2|2
2 |700.45.134 B N5 B RS B 45 (e 3) Packing strip,front lower window 2122222121222 2|2
3 [400.47.011-3 |RimEHCE S GESE) Front baffle 1111 ]212212|2f2f1]1]1]1
400.47.011A-1 | A ARG Gk 3) Front baffle(Selected by user) 1f1f1j1)2122f2f1]1]1]12
4 |GB/T 5783 1M 16x45 Bolt M16x45 41 444|444 444 44]4
5 |GB/T 5783 M 16x35 Bolt M16x35 8|1 8|88 8|8|8|8|(8|8] 8|8
6 |GB/T93 516 Washer 16 12121121212 12| 12| 12| 12| 12| 12| 12
7 1400.47.541 NEYR Cover plate 11112121222 f1]1]1]12
8 1400.47.054-2 |Z-ESHRIES4E L eft footstep assembly 1111 ]212212|2f2f1]1]1]1
9 |GB/T97.1 #5110 Washer 10 212212122222 2]2|2
10 |GB/T889 EHRM10 Nut M10 2121212122222 2]2|2
11 |400.47.706-1 | )J5PR4E 24T Supporting rod weldment ,rearviewmirror| 2 | 2 | 2 | 2 | 2| 2| 2| 2] 2] 2] 2| 2
12 |200E.47.005 |54 Rearview Mirror 2121212122222 2]|2|2

122




EHFRE R
Mud Shield (Left and Right)

123



EHPWRB MR

Mud Shield ( Left and Right )

Fa=2 % P Name i Qy.

Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
1 (400.47.022 B ASE 8 hi R Kk Limiting chain pull plate 2121212122222 2]2|2

400.47.022B PR EERAR LA (k%E)  |Limiting chain pull plate 21222 2] 2

2 |GB/T 6170 WREM 12 Nut M12 41 444|444 4|44 44]4
3 |GBIT 93 #pE12 Washer 12 1212|1212 12| 12| 12| 12| 12| 12| 12| 12
4 |GB/T97.1 #5112 Washer 12 12121121212 12| 12| 12| 12| 12| 12| 12
5 1400.47.020-2 |ZEPPARIESH: Left mud shield 1f1f1j1)2122f(212f1]1]1]1
6 [400.47.024A |#F HBH(ER) Hand rail (L eft and Right) 1111 ]212212|2f2f1]1]1]1
7 1400.47.021-4 | APIREEM: Right mud shield 1111 )2122f2f1]1]1]12
8 |GB/T 5783 M 12x35 Bolt M12x35 8|18|8|8[8|8|]8|8|8|8|8] 8
9 |GB/T 6170 WEEM14 Nut M14 8|1 8|88 8|8|8|8(8]|8] 8|8
10 |GB/T 93 #5114 Washer 14 8|18|8|8[8|8|]8|8|8|8|8] 8
11 (GB/T97.1 #5114 Washer 14 8|1 8|88 8|8|8|8(8]|8] 8|8
12 |GB/T 5783 M 8%x20 Bolt M8x20 6| 6| 6| 6| 6|6|6|6|6|6]| 6|86
13 [GB/T 97.1 # 58 Washer 8 1212|1212 12| 12| 12| 12| 12| 12| 12| 12
14 |GB/T 93 #E8 Washer 8 6| 6| 6| 6| 6|6|6|6|6|6]| 6|86
15 [GB/T 6170 WEEEM8 Nut M8 6| 6| 6|6|6[6|6|]6|6]| 6] 6|86
16 |GB/T 5782 M 14x200-8.8 Bolt M14x200-8.8 8|18|8|8[8|8|]8|8|8|8|8] 8
17 (GB/T 5783 M 6x20 Bolt M6x20 212212122222 2]2|2
18 |180.47.402 J& R 558 Caution mark 1111 ]212212|2f212f1]1]1]1
19 (GB/T97.1 # 56 Washer 6 212212122222 2]2|2
20 |GB/T 93 # 56 Washer 6 2121212122222 2]2|2
21 |GB/T 6170 WEEEM6 Nut M6 212212122222 2]2|2

124




E RS R

Step (Left and Right)

123



EAMIRE X
Step (Left and Right )

FE| ke o Name W Qty.
serNo|  Part No. 400[ 404 450] 454] 500] 504 [ 550 554] 600] 604 [ 650 654
400.47.041A-3 | # bR LA 1 Right step 11| afrlalala]|af2l2]l1]1
2 [400.47.051A-1 |zt ik Left step 11| afrlalala]|af2la]l1]1
3 |GB/T5782  |#k:M10x25 Bolt M10x25 9lo9|lo|ofloflo|lolo|lo|oaflo]lo
4 |GB/T93 810 Washer 10 9lo|lolofloflo|lo]lo]lo]oa|lo]|o

126




[

Electrical System Assembly{ A )
127



Electrical System Assembly(A)

e R e Name #HE Qly.

SerNo|  Part No. 400|404 | 450| 454|500 504 | 550 | 554 | 600 | 604 | 650 | 654
1 [C110-014 2HE RSB CR1201) Combination instrument assembly 1121121212 f1]1]1
C110-015 HAEER BB (N201) Combination instrument assembly 111 f1)2f1]2f1]2f1]2]1
C110-021 HAE R EB(KR1301) Combination instrument assembly 1121121212 f1]1]1
2 |C303-002 TR A e watch oil transducer T T T T T O O
3 |600.48.015 SR ok (AL ) Engine barness assembly T T T T T O O
400.48.081-1B | 4& il s (D EI4NHLE ) |Engine barness assembly T T T A T T O

4 |QD13L 5 Zh R Eh L Stater 1111f1
QDJ1408 & Zh R Eh L Stater 112221 |1]1
5 |[C301-003 KBRS Water temperature sensor 1|11 2f{2121)2f1]1]1f1]12
6 |[C402-003/0031 |5 k FF3%IK 290A Ignition Lock JK290A T T T T T O
7 |GBIT 818 BATM5x10 Screw M5x10 5(5|5|5|5|5|5|5|5|5|5]5
8 |GB/T 93 HE5 Washer 5 5(5|5|5|5|5|5|5|5|5|5]5
9 |600.48.011 EEE RS RGALER)  [Body harness assembly T T T A T T O
500.48.062A  |ZEXp 4k 3k ik (DAL F) | Body harness assembly T T T A T T A
10 [C302-013 TR A I g Fuel sensor T T T I T T A
11 [C304-003 BETH (B Speed sensor T T T A Y T T O
12 [180.48.027-3 | Wi M T34 4 2h HubL HL 4% [cable T T T A A A T T O
13 (Z203-406 Je LA Adjustable keeper 15(15| 15| 15| 15| 15| 15| 15| 15| 15| 15| 15
14 |GB/T 5783 B FEM6x20 Bolt M6x20 5(5|5|5|5|5|5|5|5|5|5]5
15 |GB/T 93 HE6 Washer 6 5(5|5|5|5|5|5|5|5|5|5]5
16 |GB/T97.1 #Hh[56 Washer 6 5(5|5|5|5|5|5|5|5|5|5]5
17 (160.48.130 o o B S Harness holde 5(5|5|5|5|5|5|5|5|5|5]5
18 |C402-018 HLJE S JFR power supply switch 1)1 1|1f1f2f2f2)]2]2]1]1
19 |GB/T5783 12 FEM8x35 Rubber ring 222222222 2|2]2

128




Cont.Electrical System Assembly(A)

Fa=2 % P Name & Qty.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
20 |300.48.107 I AR Hexagon head bolt 1111221 )2f212]212]2f1]12
21 |GB/T889 1B REM 8 nutM 8 212212122222 2]2|2
22 |GB/T93 # 58 Washer8 9191991919191 9(9]19]9]|29
23 |GB/T97.1 #E8 Washer 9191991919191 9(9]19]9]|29
24 1400.48.201A FHL I B AR i AT Fender 212212122222 2]2|2
25 |GB/T6170 WEEEMS8 nutM 8 4 (414|144 4|4|4]4|4] 4] 4
26 |C202-009 HiLAT van lamp 212212122222 2]2|2
27 [6-QW-90Ah 90/105ANE; Hijih (G31) 90/105Ab-Battrey 1111121 )2f1)1]12(f1]1
28 1160.48.124 g i latex mat 212212122222 2]2|2
29 |GB/T818 + A B SL B 4TM6* 16 Crose recessed pan head screw 4141414144444 4] 4] 4
30 |GB/T6170 I B AR BEM6 Hexagon nut style 1 4 (4144444 4] 4|4] 4] 4
31 |(180.48.027 HU S 2k 2 Ground wire for battery 1)1 111222 ]2]212]1]1
32 |GB/T97.1 # 510 Woasher 10 3131333333 (3]3]3]S3
33 [c201-011 i RATH A B Front lamp unit assembly 122221212121 ]21]1|1]z1
34 (400.48.027-1A |EHEHIEEFFEHEY |Power source wire i1(1)1f(2121212)1212)1f{1]11]1|1
35 |GB/T 5783 M 8%20 Bolt M8x20 1111121 )2f1]1]12(f1]1
36 |400.48.038 L5 R TP o S R A1 bracket jointing 1121221 )2f212]212]2f1]12
37 |GB/T 5783 PEEM8%30 Bolt M8x30 212212122222 2]2|2
38 1250.48.505 BEEESIRE connection latex cover 21212122122l 2]2|2]2]2
39 1400.48.305 1[G Bracket horn 11121121 )2f1]1]12(f1]1
40 |C502-Q280 e Q280-Horn 111221 )2f212]212]2f1]12
41 |500.48.011 B2k R (BEEEANHLE ) Harness assembly front lamp 1)1 111222 ]2]212]1]1

600.48.012 L REGHLER) Harness assembly front lamp 1)1 11f1f2f2f2)]2]2]1]1

129




Cont.Electrical System Assembly(A)

e R ok Name & Qty.
SerNo|  Part No. 400( 404 450|454 [ 500| 504 | 550 | 554 [ 600| 604 | 650 | 654
42 |GB/T 5783 kM 10x20 Bolt M10x20 3 3 3(3]3 3 3
43 |GB/T 93 510 Washer 10 3(3]3 3 3
44 |JF131 R K AL Alternator 1 1
JF151 R K AL Alternator
45 400.47.019 PERBLE K Panel assembly
400.47S.019 |8 E R RTRY ) Panel assembly

130




B RMER (2
Electrical System Assembly| B |

131



REBRRLEH (D)

Electrical System Assembly(B)

Fa=2 % P Name A Qy.

Ser.No. Part No. 400|404 | 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |C702-BX-508 |{#[;22 £ BX-508 Fuse box 1111221 )2f212]212]2f1]12
2 |GB/T818 YRETM6x%25 Screw M6x25 212212122222 2]2|2
3 |GB/T5783 M 8x30 Bolt M8x30 212212122222 2]2|2
4 |[C703-003 g A A fuse box 111111 )2f1]1]12(f1]1
5 [400.48.301A g S e bracket jointing piece 1121221 )2f212]212]2f1]12
6 [C501-002 WL H i 2 Voltage adjuster 11121121 )2f1}1]12(f1]1
7 [C502-002 JE B4k as Relay for starting 1111221 )2f212]212]2f1]12
8 [700.48.032 2k HL 38 2o g S e A Bracket assembly relay 1)1 111222 ]2]212]1]1
9 |[C502-001 F Ak RS Main power source relay 11111111111} 1]1]1
10 (C502-001 ZEYPAAk AR Main power source relay 111122122211 f|1]1
11 [SG163C-12V |HF At Re Electronic flasher 1111221 )2f212]212]2f1]12
12 (GB/T97.1 # 56 Wahser 6 8|1 8|88 8|8|8|8|(8]|8] 8|8
13 [GB/T93 # 56 Washer 6 8|1 8| 88| 8|8|8|8(8|8] 8|8
14 (GB/T 5783 M 6x20 Bolt M6x20 8|1 8|8(8|8|8|8|8(8]|8] 8|8
15 [C203-006 Ja HRAT S Rear light assembly 1111221 )2f212]212]2f1]12
16 [C202-002 Ja KT Bk Rear tail lamp assembly 11121121 )2f1}1]12(f1]1
17 (GB/T 818 BEETM5x35 Screw M5x35 3131333333 (3]3] 3|3
18 [C604-011 Ja 40 Socket rear trailer 11121121 )2f1]1]12(f1]1
19 (GB/T97.1 #E5 Washer 5 3131333333 (3]3]3(S3
20 |GB/T 93 #E5 Wahser 5 31313331333 (3]3]3(S3
21 |GB/T 6170 WEREMS Nut M5 3131333333 (3]3]3(|S3
22 1600.48.014 A e & A Bk Harness assembly rear lamp 1|12 f21 1)1 2]21]1|1]z1

400.48.084A AP R Harness assembly rear lamp 1)1 1|1f(1f2f2f2)]2]2]1]1

132




g ERAKDH (D)
Cont.Electrical System Assembly(B)

e R e Name & Qty.
SerNo.|  Part No. 400 | 404 | 450 | 454 | 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
23 |160.48.130 o of B Harness tighten keeper 4l alalalalalalalalalas] s
24 |IK212 I ZhET TR Switch for brake lamp 1f{1]af1]af1]af1]af1]1]f1
25 |GB/T5783 | 70 F 2 B Hexagon nut style | 2212222222 2]2]2
26 |GB/T93 g Wahser 11 ]af1]af1]af1]af1]1]1
27 |C402-007 BA I EIT clutch switch 1 (1] 1f1)2f1]2f1]2f1]2]f1
28 1400.48.024-1 | zhERBIFF 2 M e MR fE -S4 |Bracket for brake lamp 1)1 11121 f2f21]21]21]1]1
29 [700.48.012A |z PUBELH & TF 4-function switch 1 (1] 2f1]2f1]2f1]2f[f1]2]f1
1204.48.021A  |ZZDUBELH & 7% 4-function switch 11 ]af1]af1]af1]af1]1f1
30 [700.48.013A |47 PUBELH & ¢ 4-function switch 1 (1] 1f1]2f1]2f1]2f1]2]1
1204.48.022A |45 DUBELH &7 % 4-function switch 11 ]af1]af1]af1]af1]1]f1
31 |GB/T618 B2ETM5* 25 Bolt M5x25 4l alalalalalalalalalas] s
32 |250.48.158-8  |JFeiEIEMR switch cartridge 1 (1] af1]af1]af1]af1]1]f1
33 [250.48.158-9 |JF3LiEiEiR switch cartridge 1 (1] 1f1)2f1]2f1]2f1]2]1
34 [180.48D.040 [5+241 & T 5+2-function switch 11 af1]af1]af1]af1]1]f1
35 600.48.013 ERERK Harness assembly rear lamp 11 1f1]2f1]2f1]2f1]2f1
400.48.085-1A | iRz Harness assembly rear lamp 1)1 111222 ]2]212]1]1
36 [C202-009 HIRAT teposition lamp 2122222222 2]2]2

133




o Bl

IRBE
Tool Box Assembly
134



TREZDM
Tool Box Assembly

e RE o Name B Qly.

serNo|  Part No. 400[ 404 450] 454] 500] 504 [ 550 554] 600] 604 [ 650 654
1 [160.49.001  |TH# M Tool box assembly 11| afrlalala]|af2l2]l1]1
2 |GBIT6170 M8 Nut 8 21222222222 2]2
3 |GB/To3 HhJE8 Washer 8 21222222222 2]2
4 |GB/T97.1 HhJE8 Washer 8 21222222222 2]2
5 |GB/T5783 M 8x25 Bolt M8x25 21222222222 2]2
6 |700.49.101 & TR Fixed bracket 1|1 a a2l a2 1]1
7 [GBTo1 Y 6.3x20 Pin 6.3x20 1|12 a2 al 222211

135




immEa (1)
Fuel Tank (1)

136




BRIMFE SR (1)

Fuel Tank (1)

=) =)

s):f:; Pﬁﬁo # Name 400] 404] 450] 454] 500 %{f %g 554] 600] 604] 650] 654
1 [400.50.023A  |WissEa1k Fuel tank cap O T T T O A
2 |160.50.015 JE R4 Screen fuel Filler hole I O T T T O T A O |
3 [300.50.101-2 | Rrubber pad alalala|lalalalalalalala
4 |400.50.013 SR Steel band 2122222222 2|2]2
5 [400.50.011-2 |jlifsiRES 1k Fuel tank O T T T O T A O |

400.50.011F  |ji4s ks o () Fuel tank(Selected by user) O T T T O T O |
6 [40050.017-1 |4t s T auEA 1 Fuel tank real support I O T T O T A O I
7 |GB/T 6170 H2REM8 Nut M8 8|1 8|1 888|888 8| 8| 8| 8
8 [300.50.104 Ja g BB Rear rubber block 212121222222 2]|2]|2
9 5448 12 Washer 12 I O T T T O T A O A
10 |GB/T 5783 M 10%20 Bolt M10x20 8|1 8|1 888|888 8| 8| 8| 8
11 |GB/T 93 #PE 10 Washer 10 8|1 8| 888|888 8| 8| 8| 8
12 |GB/T97.1 #pE 10 Washer 10 4 (444141441444 4]4
13 (304.50.018-1 |#iyhss Fuel pipe assembly 1)11]11]1

550.50.018 s Fuel pipe assembly 1212|222 ]1]1
14 |250.50.020 YLEERR Sedimentary cup I O T T O T A I
15 ]300.50.103 AR B Front rubber block 212121222222 2]|2]|2
16 [300.50.118 TR % Drain plug 1222222222 ]1]1
17 ]400.50.016 N F Tl Y CEAY L Fuel tank front support 1)1 111222 ]2]212]1]1

137




|
MR (1) g N
Fuel Tank ¢ [1 )

138



HRimFE SR (1D
Fuel Tank (II)

haca R P Name 8 Qty.

Ser.No. Part No. 400 404 [ 450 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
1 |(700.50.022 A 3 Fuel tank cap 1f1f1j1]2122|2f2f1]1]1]1
2 ]160.50.015 V8 W 204 Screen fuel Filler hole i1f1f({1j1)]1)1|21f(2f1]1]1]1
3 |300.50.101-2 |40y s Rrubber pad 41444444444 4] 4
4 1400.50.013 R IEA Steel band 2121212222222 2|2
5 1550.50.011-2 |ihfH AR A1 Fuel tank 1f1f1j1)]21222f2f1]1]1]1
6 |400.50.017A-1 |ihff )5 2 e sb1k Fuel tank real support i1f1f({1j1]1)21|1f(2f1]1]1]1
7 |GBI/T 6170 EEM8 Nut M8 8|1 8|18|8(8|8|]8|8|8(|8(|8] 8
8 |400.50.104A  |#licbk Rear rubber block 4|1 444|444 4|44 4] 4
9 [550.50.022-1 |#gyihaE S(1I) Fuel pipe assembly(1II) i1f1f({1j1)]212)2|2f2f1]1]1]1
10 |GB/T 5783 M 10%20 Bolt M10x20 4|1 444|444 4|44 4] 4
11 |GB/T 93 #E 10 Washer 10 41444444444 4] 4
12 |300.50.118 TR R T Drain plug 2121212222222 2|2
13 HAHE 16 Washer 16 2121212222222 2|2
14 ]400.50.016A-1 |jhAH Bl 404824k Fuel tank front support 1)1 11121222 ]2]212]1]1
15 |700.50.106 2R Bolt 2121212222222 2|2
16 HAEHE14 Washer 14 4|1 444|444 4|44 4] 4
16 |300.50.103 G R Front rubber block 2121212222222 2|2
17 |550.50.021 HME B(T) Fuel pipe assembly( 1) 11| 1f2]1f2f{2]1f2]2r]|1]1
18 ]400.20.028A ULTEM 7 B &1 Sedimentary cup support 1@ 1@ 1@ 1@

500.50.013-2  |JLiEh T B8 E4 Sedimentary cup support 1(b) [ 2(b) | 3(b) | 4(b) | 5(b) | 6(b)

550.50.013A-1 |{LIEM % &1 Sedimentary cup support 1(d) [ 1(d)
19 |250.50.020A ULTERR Sedimentary cup 111
20 |GB/T 5783 12 FEM8%20 Bolt M8x20 2| 2

139




. mFE s A (1D
Cont.Fud Tank (II)

Ser.No. Part No. 400|404 450| 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
21 |GB/T 93 # 58 Washer 8 6| 6| 6| 6| 6[6|6|]6|6]| 6| 6|6
22 |GB/T 5783 WM 8%30 Bolt M8x30 4 (414|144 4|4 4]4|4] 4] 4
23 |GB/T 6170 EEEM8 Nut M8 4414|4444 4]4|4] 4] 4
24 |GB/T 97.1 58 Washer 8 Al 414|444 4d]l4]4|4d4] 4] 4
25 |550.50.205 BlhAa L a0y Rear binding strip auxiliary fuel tank 1)1 111222 ]2]212]1]1
26 |700.50.209 LBHK Uper felt strip 212212122222 2]2|2
27 |550.50.028 BIMAARTFL Z a5  |Rear binding strip auxiliary fuel tank 1)1 111222 ]2]212]1]1
28 |550.50.012-4 |@lihiEtE a1k Auxiliary fuel tank weldment 11111121111 f[1]1
29 |[400.47.033/033A |53 55 3 2RI &1k Supper 1@ 1| 1(@)]| 1(a)

500.50.031 BlIhAE S A Supper plate of auxilary fuel tank 1(b)| 1(b)| 1(b)| 1(b)| 1(b) [ 1(b)

550.50.031-1 | g@lih4h % 3 &1 Supper plate of auxilary fuel tank 1(c)| 1(c)| 1(c)| 1(c)| 1(c) | 1(c)

550.50.031A-1 |g@lih4s X 3861 Supper plate of auxilary fuel tank 1d) |2 d)|L(d)|L(d)] 2 | 1
30 (zZBJ15001 M4 10-16 Hoop 10-16 212212122222 2]2|2
31 |550.50.223-1 [@~& Breather pipe 1111121 )2f1}1]12(f1]1
32 |550.50.212-1 |FEIjhsEEREE Oil supply hose 11121121 )2f1}1]12(f1]1
33 (ZBJ15001 45 25-36 Hoop 25-36 212212122222 2]2|2
34 |700.50.207 TEHL Lower felt stip 212212122222 2]2|2

aSL3105BT/3L3105ABT

b:490BT/495BT/498BT

c:SL4100BT/SL4105BT

d:YTR4105T56

140




24

& 18
1

20
%
ﬁ—-m

MEARREELHR])
Pump and Pipe ()

141



BIEMRREWEM(])
Pump and Pipe( 1)

Eiacs R o Name & Qty.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB3542.1 ORI 3§15 11x2.65 O-ring 11x2.65 T T T T T O O A A O |
2 |GB/T 93 g8 Washer 8 12|12 12| 12| 12| 12| 12| 12| 12| 12| 12| 12
3 |GB/T 5783 kM 8%x40 Bolt M8x40 4l ala|la|la|lala|la|a]la|la]a
4 [400.54.022A  |HihaE (D) QOil Pipe 11| 12|21 f{2fa]l1]1|1]1
5 |GB 3542.1 Ol % 3} 5 12.5%2.65 O-ring 12.5x2.65 2122|222 2|2|2|2]2]|2
6 |400.54.124 YEFENE ) Nut 1112|212 1f{2fa]l21]1|1]1
7 |400.54.220A  |ihas e Qil pipe support 11|22 1f{2fa]l2]1|1]1
8 |400.54.123 A L Connector 11| 12|21 f{2fa]l21]1|1]1
9 |500.54.021A  |Hiihas Mk 1) Qil Pipe 1111f1

550.54.021E-1 b H(1) Qil Pipe 1|1 |1of1c)] 1] 1
550.54.021F-1 |4 Ms( 1) Qil Pipe 1(d)| 1(d) 111
10 |GB 3542.1 Ol 4§ 15 19%2.65 O-ring 19x2.65 22| 2] 2 2| 2 2| 2
11 |CBN-E314 ki 95951 Gear pump 11111 1] 1 1] 1
12 |GB/T 5783 kM 8x25 Bolt M8x25 88| 8] 8 8| 8 8| 8
13 |500.54.023A  |kimas HE( 1) Qil Pipe 1111f1
550.54.023E  |HEmE ER( 1) QOil Pipe 1|1 (101 1| 1
550.54.023F  |3EiMAS M( 1) Qil Pipe 1(d)| 2(d)
14 |ZBJ15001 k4 25-38 Hoop 25-38 6 6 6 66| 6
15 |400.54.601 Je i Oil supply hose 3 3 3 3(3]3
16 |400.54.041 TETH 2 K Qil filter assembly 1 1
400.54.041A  |JEB¥E 2% E R Qil filter assembly 1(d)| 1(d) 111
550.54.041 YEVE 2 B Qil filter assembly 1(c)| 1(c)
17 |GB/T97.1 |58 Washer 8 22| 2] 2 2| 2 2| 2

142




FREMREERSMH(]D)
Cont.Pump and Pipe( 1)

5 HE Qty.

SZ.NO. Part No. aH Name 400] 404] 450 454] 500] 504 552)/ 554] 600] 604] 650] 654
18 |GB/T6170 | fEMS6 Nut ol 222222222212
19 |GBIT 93 T E6 Washer 6 21 2121212121212 2]2]2]2
20 |400.54.060 W 5 RIS Pipe clamp and rubber cushion 2122222121222 2|2
21 |GBIT5783  |iBfM6x30 Bolt M6x30 21 2121212121212 2]2]2]2
22 |40054.224A | ifkiiE(1) Oil pipe 1] 1]1]1

550.54.204E |y (1) Oil pipe 1] 11919 1| 1
550.54.004E |4 (1) Oil pipe ()| 1(d) 1] 1
23 [400.54.005A |3 i () Oil pipe 1] 1 1] 1
24 |GB34521  |OmimfjE25%2.65 O-ring 25x2.65 1] 1
(©SLA105BT
(d)YTRA105T56

143




= — @ : ;If|"-=='-+=' 36
- 1 | l'l. ' 2

|
— | 1230130 19 (i) 20

10 1112 13012)

EEAFEBEESAL )
Pummp and Pipe (]|}

144



BERRREERSA()

Pump and Pipe(1l)

ez R P Name & Qty.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |GB3542.1 Ol % 3} 5 23.6%x2.65 O-ring 23.6x2.65 11|12 21]1]2f2]1]1
2 |GBIT 93 /58 Washer 8 1212|1212 12| 12| 12| 12| 12| 12
3 |GB/T 5783 1 FEM8%25 Bolt M8x25 4lalala|la|lalas|la]|a]|a
4 |400.54.111-1 (W3 m4sk Connector 11|12 1]1f2]1]1
5 5 4B 20 Washer 20 212|222 2]2|2|2]2
6 [400.54.114 AR Bolt 1122|221 ]1]1]1
7 |GB3452.1 Ol % 3§ 5 11.2x2.65 O-ring 11.2x2.65 11|12 1]1f2]1]1
8 |400.54.025 Bk B (1) Qil pipe 11|12 1]1f2]1]1
9 |400.54.022 WA M (I) Qil pipe 11|12 1]1f2]1]1
10 |400.54.124 VRN R Nut 11|12 1]1f2]1]1
11 ]400.54.220 MikegR Qil pipe support 1)1 1111121 f12]12
12 |GB 3452.1 ORI 4§18 12.5%2.65 O-ring 12.5x2.65 212222 2]2|2|2]2
13 |400.54.123 WA L Connector 11|12 1]1f2]1]1
14 |DP160.54.205 |7 fqigHE Nut 11|12 1]1f2]1]1
15 |GB3452.1 Ol %% 3§ 5 15%2.65 O-ring 15x2.65 3(3|3|3[3[3]|3]|]3|3]3
16 |DP184.54.130 |34k Connector 11|12 1]1f2]1]1
17 |400.54.024-1  |3kihes SpR (1) Qil Pile 111|121 1]1|1010)] 1] 1
18 |400.54.021A  |Hihss HER( 1) QOil Pipe 11| 1f221]1]1f21]1]1
19 |400.54.129 HEHERR Link plate 11|12 1]1f2]1]1
20 |400.54.028 R Bk Qil pipe 11112 f1]2f1]1]1
21 |250.54.112 JETE LA L Connector 212222 2]2|2|2]2
22 Pk TRAL12.5 Quick release connector TRA12.5 1)1 1111121 f121]1
23 |400.54.026 Ry =g595 Qil pipe 1(a)| 1(a)| 1(a)| 1(a)

145




HRERRBEEREM()
Cont.Pump and Pipe(1I)

ez R Sk Name & Qty.
Ser.No. Part No. 4004041 450( 454 500( 504 | 550|554 600| 604 | 650 | 654

500.54.026-1 | H i1 A5 A Ak QOil pipe 1b)|1b)|1b)|1b)| 1 | 2 [ 1| 1| 1] 1
24 (160.54.108 e Bolt 1111f1
25 & 4rikE 18 Washer 18 22| 2] 2
26 |JIX0811A W A Ik o Y B Filter assembly 11|12l 1]2f2]1]1
27 1ZBJ15001 Mz4iE 25-38 Hoop 25-38 2121212222 ]|]2]2]|2
28 |400.54.023-2 |34 B k() Oil pipe 1(a)| 1(a)| 1(a)| 1(a)

500.54.023D  |kiHias () Oil pipe 1(b) | 1(b) | 1(b) | 1(b) | 1(b) | 1(b)

550.54.023B-2 |34 (1) Oil pipe 10|10 2 [ 11| 1
29 |GB 3542.1 ORI Bx4:1 15| 18%2.65 O-ring 18x2.65 1111211112121 (1f1]1
30 [C901-314-001 |E3145%%E MR Gear pump 1(3)| 1(a)| 1(a)| 1(a)

C901-314-003 |E31415 5% M, Gear pump 101w ||| 2 [ 1| 1] 1| 1|1
31 |400.54.102 e Bush 11111
32 ]400.54.101 +Zig e Cross connector 111 1|1
33 |GB/T 5783 WM 8x40 Bolt M8x40 212121244 4]4]4] 4
34 |GB/T70.1 WEETM8x22 Bolt M8x22 4 (444141444 4]|4
35 |400.54.601A |FArkmmhiReE Oil supply hose 1@ 1@ 1(@)| 1(a

500.54.102 St s Oil supply hose o)1) |id)|ak)| 1 | 1| 1| 1] 1] 1
36 |500.54.030 PETE Se A hE LA Connector 1122|221 ]1]1]1
37 |GB/T 5783 WM 8x25 Bolt M8x25 313|13(3(3]3]3]3]3]33
38 |GB/T97.1 #1518 Washer 8 2121212222 ]|]2]2]2
39 |400.54.035 JETE e S diesel filter bracket 1(a) | 1(a) | 1(a) | 2(a)

500.54.103 PTG e S diesel filter bracket 1(b) | 1(b) | 1(b) | 1(b) | 1(b) | 1(b)

550.54.030 JETE e S diesel filter bracket 1010 2 [ 2| 2]12
(a) SL3105BT/SL3105ABT (b)490BT/495BT/498BT (c)SL4100BT/SL4105BT

146




b2

A SRk (1)
Hydraulic Take-ofl Pipe ( [ )

147



BEEBSA(T)

Hydraulic Take-off pipe(l)

Fe] s i Name Bk Q.

Ser.No. Part No. 400 404 | 450 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
1 P L TRAL125 Quick release connector TRA12.5 212121222 2121222
2 [160.54.220 el L2 (1) Dust cover(1) 2222222 2|2|2]2]2
3 |160.54.025-2  |[a] 34 Ak, Oil pipe (input) A T T T T O T O I T
4 5 4ripE 18 Washer 18 alalalalalaslalalalalala
5 [160.54.108 B g Bolt 2222222 2|2|2]|2]2
6 |400.54.020 W R A A Oil pipe (output) A T T T T O T O I
7 |400.54.134-1 |y thy s I Oil pipe support A T T T T O T I
8 [400.54.135 e EE Plate 112222222l 2]2]1
9 |GB/T93 #]58 Washer 8 212121222222 2]|2]|2
10 |GB/T 5783 WEM6%16 Bolt M6x16 212121222222 2]|2]|2

148




Sy Y B R (T T
Hydraulic Take-off Pipe {11}

149



&=

159 4Q1D)

Hydraulic Take-off pipe(1l)

ez R P Name o Qty.

SerNo|  Part No. 400/ 404 | 450 | 454|500 | 504 | 550 | 554 | 600| 604 | 650 | 654
1 [160.54.220 D N NEA()) Dust cover(l) a4l ala|la|lala|lalalas)alas
2 PfiEsLTRAL12.5 Quick release connector TRA12.5 4141414444444 4] 4
3 |GB/T6171 A I REM27% 1.5 Bolt M27x1.5 4l ala|la|la|lala|la|a]la|la]a
4 1400.54.305A Mike gy Qil pipe support 1)1 111222 ]2]212]1]1
5 [160.54.310 e L Connector 4l 4| ala|la|lala|lalalas)ala
6 |GB/T3452.1 |OFizx4}E11.2x2.65 O-ring 11.2x2.65 44| 4|l 4a|las|a|ls]|a|4a|as)]4a]|4
7 |400.54.034 % B& 1Rk AR QOil pipe 41414144 a|a|a|la]|a]4a]a
8 |GB/T3452.1 |O%i%54}E16%2.65 O-ring 16x2.65 44| 4|l 4a|las|a|la]|a|4a|as)4a]|4
9 |400.54.702-1  |¥s%i iR T4 Control handle 2122|222 2|2|2|2]2]|2
10 |DL-832 XA 1] ) Multi-way valve 1112|212 1f{2rfa]l21]1|1]1
11 |400.54.042A  |% 3% i [ 2 P AL 1 Support 11| 12|12 1f{2f2]1]1|1]1

400.54.042-1 | % i i) ] PR Support 1112112 1fa]21]|1]1
12 |GB/T5783 kM 10x40 Bolt M10x40 3(3|3|3|[3[3|3|3|3|[3]|3]3
13 |GB/T93 4810 Washer 10 313(3|3|3|3|3|[3|3|[3]3]3:3
14 |GB/T6170 1AM 10 Nut M10 3(3|3|3|[3[3|3|3|3|[3]|3]3
15 |GB/T91 FF 1 441.6x16 Split pin 1.6x16 21212222222 2]2]|2
16 |GB/T882 R4 B6%20 Axis pin B6x20 2122222222 2]2]|2
17 [400.54.031-3  |j&EThsN B A1k Qil pipe (input) T T T Y T T T A
18 |400.54.032A |t AN R A 1 Oil pipe (output) T I T T T T T O O A O |
19 |GB/T3452.1  |O%i%54}[E10x2.65 O-ring 10x2.65 21222 2|2]2|2]2]|2|2]2
20 |400.54.701 Sk Connector 2122|222 2|2|2|2]2]|2
21 54822 Washer 22 21222 2|2|2|2]2]|2|2]2

150




- {19)
(20)
e (21}

W B (1T
Hydraulic Take-off Pipe (I11)

151



&=

= A (10D

Hydraulic Take-off pipe(IIl)

ez R P Name o Qty.

SerNo|  Part No. 400/ 404 | 450 | 454|500 | 504 | 550 | 554 | 600| 604 | 650 | 654
1 [160.54.220 D N NEA()) Dust cover(l) 2122222222 2|2]2
2 PfiEsLTRAL12.5 Quick release connector TRA12.5 2122222121222 2|2
3 |GB/T6171 A I REM27% 1.5 Bolt M27x1.5 21212222222 2]2]|2
4 1400.54.305B Mike gy Qil pipe support 1)1 111222 ]2]212]1]1
5 [160.54.310 e L Connector 2122222222 2|2]2
6 |GB/T3452.1 |OFizx4}E11.2x2.65 O-ring 11.2x2.65 2122|2222 |2]2]|2|2]2
7 |400.54.034 % B& 1Rk AR QOil pipe 2222222222 |2]2
8 |GB/T3452.1 |O%i%54}E16%2.65 O-ring 16x2.65 2122222222 2|2]2
9 |400.54.702-1  |¥s%i iR T4 Control handle 5 I T T T T T O O A |
10 |DL-83}1 B A8 ] ] Multi-way valve 1112|212 1f{2rfa]l21]1|1]1
11 |400.54.042A  |% 3% i [ 2 P AL 1 Support 11| 12|12 1f{2f2]1]1|1]1

400.54.042-1 | % i i) ] PR Support 1112112 1fa]21]|1]1
12 |GB/T5783 kM 10x40 Bolt M10x40 3(3|3|3|[3[3|3|3|3|[3]|3]3
13 |GB/T93 4810 Washer 10 313(3|3|3|3|3|[3|3|[3]3]3:3
14 |GB/T6170 1AM 10 Nut M10 3(3|3|3|[3[3|3|3|3|[3]|3]3
15 |GB/T91 FF 1 441.6x16 Split pin 1.6x16 11| 12|21 f{2fa]l21]1|1]1
16 |GB/T882 R4 B6%20 Axis pin B6x20 11|12 2]1f{2fa]l2]1|1]1
17 [400.54.041-3  |j&JHEThAR B A1k Qil pipe (input) T T T Y T T T A
18 |400.54.032A |t AN R A 1 Oil pipe (output) T I T T T T T O O A O |
19 |GB/T3452.1  |O%i%54}[E10x2.65 O-ring 10x2.65 21222 2|2]2|2]2]|2|2]2
20 |400.54.701 Sk Connector 2122|222 2|2|2|2]2]|2
21 54822 Washer 22 21222 2|2|2|2]2]|2|2]2

152




EARERN (—)

Lift Assembly (A}

153



BASBRE (Z)
Lift Assembly {3)

154



R/

Lifter Assembly

Fca R o Name #HE Qly.

SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |400.55.017 LA AT A Swing pole T T T T T O O A A O |
2 |GB/T91 #4D2x16 pin D2x16 5(5|5|5|5|5|5|5|5|5|5]5
3 |GBI/T 848 58 Washer 8 5(5|5|5|5|5|5|5|5|[5|5]|5
4 |400.55.122 A R AT Feed back link 11| 12|21 f{2rfa]l21]1|1]1
5 |GB/T 5781 B HEM10x20-Zn.D Bolt M10x20 4l ala|la|lalala|la|a]lala]a
6 |GB/T93 g 10 Washer 10 4141444 a|a|a|la]|la]a]a
7 |500.55.148 T} Lift arm 2122|222 2|2|2|2]2]2
8 |400.55.116-1 |#fi# Bush 4 ala|la|la|lalas|a]|s]a|ls] s
9 |GBI/T 1235 Ol % 34 5| 50%5.7 O-ring 60x5.7 2122|222 2|2|2|2]2]|2
10 |500.55.101 T} Be K Lifter case 11122 1f{2fa]l21]1|1]1
11 |GB/T 828 14T 8x10x6 Screw 8x10x6 2122|222 2|2|2|2]2]|2
12 |400.55.103 /8 Washer 11| 12|21 f{2fa]l21]1|1]1
13 |400.55.013 T FETRN R Dipstick 11|22 1f{2afa]l2]1|1]1
14 |400.55.151 IR TR Inlet arm 11| 12|21 f{2fa]l21]1|1]1
15 |GB/T 119 A4D5x50 Pin D5x50 T I T T T T T O O A A O |
16 |400.55.152 TRAF Piston rod 11| 12|21 f{2fa]l21]1|1]1
17 |400.55.115 T4y Lift shaft 11|22 2]1f{2fa]l21]1|1]1
18 |400.55.119 AR Plate 11| 12|21 f{2rfa]l2]1|1]1
19 |GB/T 3452.1 |OXi%54:}%90x3.55 O-ring 109x3.55 T T T T T I O A Y |
20 |500.55.102 515 Cylinder 1112|212 1f{2fa]l1]1|1]1
21 |500.55.141 5% Piston 5 I T T T T T O O A A O |
22 |400.55.142 15 ZEER P Piston ball seat 11| 12|21 f{2rfa]l21]1|1]1
23 |GB/T 3452.1  |O%i%54}E90x5.3 O-ring 90x5.3 11| 1f2|2]1f{2f2]l2]1|1]1

135




FRARS

Cont. Lifter Assembly

a2 R P Name i Qty.

serNo|  Part No. 400 | 404 | 450| 454 500|504 | 550 | 554 600| 604 | 650 | 654
24 [520.55.143 P4 Washer 11| afalalala]|af2l2]l1]1
25 [GB/T5783  [##M12x35 Bolt M12x35 9lo|lo|ofloflolo|lo|lo|oflo]o
26 |GB/T 93 HE 12 Washer 12 141414 1414|1414 14 24|24 14| 14
27 [400.55.114 AR Gasket 1|12 fala]a]2a]|2f2l2]l1]1
28 [400.55.112 JR AR 4t Gasket 11| afa|lalala|af2l2]l1]1
29 [400.55.113 JEAR Bottom cover 11| afalala]2|2f2|l2]l1]1
30 |GB/T5782  |#keM12x135 Bolt 1|12 falalala]|af2l2]l1]1
31 |GB/T5782  |#:M8x80 Bolt M8x80 2222222222 2]2
32 |GB/T93 HhJES Washer 8 1717|177 |77 | 7|17 | 27|27 | 17| 17
33 [400.55.123 Ly Bolt 1|12 fala]a]2]2f2l2]l1]1
34 |GB/T5781  |#E#:M8x20 Bolt M8x20 1212|1212 12| 12| 12|12 12| 12| 12| 12
35 [400.55.111 B Washer 21222222222 2]2
36 [400.55.110 i Plug 21222222222 2]2
37 [400.50.020 BRI S Plate 11| afala]a]2]|2f2l2]l1]1
38 |500.55.156 B R Rear adjusting link 1|12 falalala|af2l2]l1]1
39 |GB/T6170  |#E#EM10 Nut M10 11| afalala]2]|2f2l2]l1]1
40 |65.55.123 P s Adjusting bush 1|12 falalala]|af2l2]l1]1
41 |65.55.126 §2 FEM 10(22) Nut M10(left) 1|12 fa|la]a]2]|2f2l2]l1]1
42 |65.55.125 BIAVAT Front adjusting link 1|12 falalala]|afal2]l21]1
43 |400.55.121 E R Connecting pin 1|12 fala]a]2]|2f2l2]l1]1
44 |50055.155 4@ Rocker arm 11| afalalala|af2l2]l21]1
45 |GB/T93 510 Washer 10 1|12 {2222 f2l2]l1]1
46 |500.55.158 Sy R Connecting link 1| 1fafalalala]|af2l2]l1]1

196




HRARS
Cont. Lifter Assembly

e R o Name #HE Qly.
SerNo|  Part No. 400|404 | 450| 454 500| 504 | 550 | 554 | 600 | 604 | 650 | 654
47 |400.55.026 B S Stop pin 2122222212 2]2]|2
48 |JB3616.1 4R 22 345 60 Clamp N T A I A O
49 |400.55.108 RIE# Ball washer T T T A T T A
50 (400.55.107 AR Draft-responsive control spring 1)1 111222 ]2]212]1]1
51 |GBI/T 65 I£TM5x8 Screw M5x8 414444l a|la|la|la]|lasa]a]a
52 |400.55.104 B 2 B8 FE AR Plate 222222222222
53 |400.55.106 oy Washer T T T A T T O
54 |400.55.105 SN Dust-proof bowling N T A A A O
55 [GB/T 34521 |Oj#5+}E6.3x1.8 O-ring 6.3x1.8 T T T A A T T O
56 |400.55.131 5% 3 Plug N T Y I A A O
57 |GB/T 34521 |Oj%& %M 15%2.65 O-ring 15x2.65 i T T T T A
58 |400.55.132 ViR Adjusting washer AlAalalalalalalalalalala
400.55.133 Vi Adjusting washer AlAlalalalalalalalalala
59 |400.55.134 THEL 2 4 R Spring 1 (1)1 f1)2f1]2f1]21f1]1f1
60 [400.55.135 AT 22 4 jRIAK Safety valve T T T T T O
61 [500.55.011 4T3k Cylinder cap T A A A O
62 [400.55.137 LR Adjusting valve i T T T T O
63 [400.55.140 T T e R 5 Handwheel N T A A O O
64 |GB/T 879 #4D5x20 Pin D5x20 T T T T T O
65 [400.55.138 P R AT adjusting valve link N T A A O O
66 |GB/T 75 BATM5x10 Screw M5x10 T T T Y T T O O
67 |GB/T 34521 |OJE254}E11.8x2.65 O-ring 11.8x2.65 N T I A A O
68 [400.55.139 &Y Pin T T T A T T O O

157




HRARS
Cont. Lifter Assembly

FE| RE i Name B Q.

Ser.No. Part No. 400 404 | 450 454 500 | 504 | 550 | 554 | 600 | 604 | 650 | 654
69 1400.55.110 [§e Plug 1|1 1|1 1|1 1|1 1|1 1|1
70 1400.55.111 BB EE Washer 1|1 1|1 1|1 1|1 1|1 1|1
71 |A61101 9e71/8" Taper threaded plug Z1/8" 1|1 1|1 1|1 1|1 1|1 1|1
72 |GB/T 93 #E 16 Washer 16 4 (444141441444 4]4
73 |GB/T 5785 12 3:M16x1.5x50 Bolt M16x1.5x50 444|414 4)4]14]| 4|4 4] 4
74 |GB/T 3452.1 O 22451 15 92.5%3.55 O-ring 92.5x3.55 1|1 1|1 1|1 1|1 1|1 1|1
75 1520.55.144 L Stop ring 1|1 1|1 1|1 1|1 1|1 1|1
76 |GB/T 3452.1 ORI 22 4:1 15 10.6%2.65 O-ring 10.6x2.65 313|3(3(3[3]3]3]13]|3]|]3]|3.3
77 1400.55.109 37 ik Support 1|1 1|1 1|1 1|1 1|1 1|1
78 |400.55.120 PR TRy Rocker arm link pin T T T T T T T T A O
79 |GB/T 5783 WM 12x30 Bolt M12x1.5x30 4 (444141441444 4]4
80 |GB/T 6170 W2REM 14 Nut M14 212121222222 2]|2]|2
81 |GB/T 5787 BEEAM 14%65 Bolt AM 14x65 212121222222 2]|2]|2
82 |GB/T93 #pE 14 Washer 14 212121222222 2]|2]|2

A& Just right amount

158




d

BiEHlHE R

Suspension Mechanism
159



SENMEMK

Suspension Mechanism

e R #HE Qly.

SerNo|  Part No. HH Name 400|404 | 450| 454 500| 504 | 550 | 554 | 600 | 604 | 650 | 654
1 [160.56.118-1 | EHRikF)ei&EdE4 Rear connecting pin 21212122122l 2]2|2]2]2
2 |400.56.041 PEEIRAHE(D) Piperod( 1) 222222222222
3 |160.56.014 B Link lock pin assembly 6| 6|6|6|6|6|6|6|6|6]|6]|86
4 (400.56.043 P IRA (D) Piperod(II) 222222222222
5 |184.56.210 PAESBTAY(TD) Spring pin(1I) 222222222 2|2]2
6 400.56.310 A% Axispin 222222222222
7 184.56.302 4 Plug 222222222 2|2]2
8 |GB/T 882 H4%4HB19x50 Axis pin B19x50 222222222222
9 |GB/T 6179 2 -8:M20 Nut M20 222222222 2|2]2
10 |GB/T 91 #44%x30 Pin 4x30 222222222222
11 |GB/T97.1 5 20 Washer 20 222222222222
12 |GB/T 93 g 16 Washer 16 8| 8|8|8|8|8|8|8|[8|s8|s8]s
13 |GB/T 898 12 FEM 16x45 Stud M16x45 8| 8| 8|8|8|8|8|8|8|s8|8]s
14 [400.56.030 T R AT e PR B Brasket 2(22|2]2]2

450.56.030 T AT e P AL 1 Brasket 2(22f2]2]2

400.56.030A | TFhifFiit o Brasket 2(22f2]2]2

450.56.030A | hiATa A Brasket 2(22|2]2]2
15 [400.56.024-1 |z FHif? Left lower link 1|11 1f21]1]1

450.56.024-1 |2 FhifF Left lower link 1 (1111|121
16 |GB/T 93 %20 Washer 20 222222222222
17 |GBI/T 6170 12820 Nut M20 222222222 2|2]2
18 [184.56.102 PSR T) Spring pin (1) 222222222222
19 [400.56.019 KB FYES A SR |Adjusting nether link 222222222 2|2]2

160




& BRENAER

Cont. Suspension Mechanism

ARG o Name B QY.
Ser.No. Part No. 400 404 | 450 | 454 500 504 | 550 554 [ 600 | 604 | 650 | 654
20 [GB/T 6170 WM 22 Nut M22 2 2 21 2] 2 2 2
21 [JB/T 7940.1 WM 10x1 Gasket M10x1 313 3 3
22 [400.56.105 R IRE Thread pipe 2 2 2| 2
450.56.105-1 [{&F-FFiges Thread pipe 212121 2|2|2
23 |400.56.184 I AR Connecting pin 21212122 2
24 (400.56.018 RIBiAF BV EEE K [Adjusting upper link 21212122 2
450.56.018-1 |RlbiAF BT EREE K [Adjusting upper link 21212122 2
25 |GB/T 6170 WEREM22- 72 Nut M22-L eft
26 |300.56.021 ERAF R AT SRR Front adjusting link
27 (400.56.112 ERiATIRE Thread pipe
450.56.112-1 | EhiffiEss Thread pipe 1111|111
28 |[300.56.020 R SR AT K Rear adjusting link 1111121 1(1
450.56.020 R ISR AT K Rear adjusting link 1(1f{1]1]1]1
29 [300.56.127 bR e A Rear adjusting pin 1(1f{1]1]1]1
450.56.127 bR e A Rear adjusting pin 1(1f{1]1]1]1
30 [400.56.028-1 |4 FHhifF Right Lower link 1(1f{1]1]1]1
450.56.028-1 |4 FHitF Right Lower link
31 |GBI/T 6170 WERM 16 Nut M16
32 |400.56.040A-1 |FRAV4E & (% %E) External limit assembly

161




SE&BK

[Mstributor Assembly
162



SECAREB
Distributor Assembly

e R P Name #HE Qly.
SerNo|  Part No. 400( 404|450 454 [ 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
1 |400.57.121 B FEM6%70 Bolt M6x70 4l ala|la|la|lala|la|a]la|la]a
2 |GB/T 859 /56 Washer 6 71777777777 7|7
3 |400.57.013 R LA Feedback arm 11|22 2]1f{2f2]l2]1|1]1
4 |400.57.109 R Feedback shaft 11| 12|21 f{2rfa]l21]1|1]1
5 |GB/T 3452.1 |O%i%54}%9.5%x2.65 O-ring 9.5x2.65 2122|222 2|2|2|2]2]2
6 |GB/T 879 #45%24 Pin 5x24 4 ala|la|la|lals|a]|s]a|ls] s
7 |400.57.120 N Feedback small arm T I T T T T T O O A Y O |
8 |400.57.122 B Main control valve 5T T T Y Y A T O A
9 |400.57.118 YE Gasket 11|22 1f{2fa]l2]1|1]1
10 |400.57.115 A3 Bt Be 55 A Distributor case 11122 1f{2fa]l21]1|1]1
11 |400.57.104 ERETEEES Qil return valve 11|22 1f{2fa]l2]1|1]|1
12 |400.57.103 Ie] il ) Spring 11| 12|21 f{2fa]l21]1|1]1
13 |GB/T 3452.1 |OZi%s4}521.2x2.65 O-ring 21.2x2.65 2122|222 2|2|2|2]2]2
14 |400.57.102 Ie] o ) 1 2 Plug 1|12 f211]1]2]2]1|1]1
15 |GB/T 65 B4TM6%16 Screw M6x16 3(3|3|3|[3[3|3|3|3|[3]|3]3
16 |400.57.113 FipiE Front cover 11| 12|21 f{2fa]l21]1|1]1
17 |400.57.112 ER L Spring 11|22 2]1f{2fa]l21]1|1]1
18 |GB/T 3452.1 |O%i%s4}E19x2.65 O-ring 19x2.65 5(5|5|5|5|5|5|5|5|5|5]|5
19 [400.57.011 24 1R B A Safety valve support i1(1)1f(2121212)1212)1f{1]11]1|1
20 |400.57.107 B UL Safety valve 1112|212 1f{2fa]l1]1|1]1
21 |400.57.106 Je A IR A Spring 5 I T T T T T O O A A O |
22 |400.57.156 ek e Adjusting wahser AlAalalalalalalalalalala
400.57.157 EE S e Adjusting wahser AlAlalalalalalalalalala

163




o HERE
Cont. Distributor Assembly

s e o Name & Qty.
SerNo|  Part No. 400|404 450| 454 500 504 | 550 | 554 [ 600 | 604 | 650 | 654
400.57.158 ek e Adjusting wahser AlAalalalalalalalalalala
23 |400.57.105 Tz 1] A R Spring support 11|12 2]1f{2f2]l2]1|1]1
24 |400.57.125 HERBR A 24T Limited screw 11| 12|21 f{2fa]l21]1|1]1
25 |400.57.016 BRI S 1 Control plete 11|12 2]1f{2fa]l2]1|1]1
26 |400.57.126 HHRIRAE Limiting bush 112 f1)a2f1]2f1]2f1]2]1
27 |GBIT 62 1 REM6 Nut M6 2122|222 2|2|2|2]2]2
28 |GB/T 859 #hE 10 Washer 10 222222222222
29 |GB/T 5782 12 kM 10x80 Bolt M10x80 2122|222 2|2|2|2]2]|2
30 [GB/T97.1 #158-140HV-Zn.D Washer 8-140HV-Zn.D 3(3|3|3|3|3|3|3[3[3|3]3
31 [400.57.123 TR s Spring 11|22 1f{2fa]l2]1|1]1
32 [400.57.012 BT Control handle 11| 12|21 f{2fa]l1]1|1]1
33 [GB/T91 By2x12 Pin 2x12 2122222222 2]2]2
34 [400.57.124 TR S HR4T Impacted screw 11| 1fa]2]1f{2fa]l1]1|1]1
35 [400.57.137 T W i 2 Plug T T T T T O
36 [GB/T 34521 |O#%Zx%ipE16%1.8 O-ring 16x1.8 222222222222
37 [400.57.140 F W i Spring T T T A I T T O O
38 [GB/T 308 Hi$k5.0000G100b Ball 5.0000G100b N T A Y A A O
39 (400.57.139 NGRS Dropping valve 1111 ]212212|2f212f1]1]1]1
40 |400.57.138 TR RE Bush 11| 12|21 f{2fa]l1]1|1]1
41 |400.57.159 EE S e Adijusting wahser AlAlalalalalalalalalala
400.57.160 EE g e Adjusting wahser AlAalalalalalalalalalala
400.57.161 EE S e Adjusting wahser AlAlalalalalalalalalala
42 (400.57.114 e Pushing pin 11| 12|21 f{2fa]l21]1|1]1

164




H SEHKES
Cont. Distributor Assembly

Pl e i Name B Qly.

serNo|  Part No. 400[ 404 450[ 454] 500 504] 550 554] 600 604 650 654
43 (40057145 |y jRjig e Plug tlalafalaf|a|a]2|2]2|l1]12
44 40057144 | R sk Spring tlalafalaf|a|a]2|2]2|l1]12
45 (40057143 | By Rl Valve seat 1l afalaf|a|a]2|2]2|l1]12
46 (40057142  |EpEik Needle valve tlalafalaf|2|a]|2|2]2|l1]12
47 |GBIT 34521  |O%I%54f B 15%2.65 O-ring 15x2.65 tlalafalaf|a|a]2|2]2|l1]12
48 (40057108  |F-Aidl Handle shaft tlalafalafa|a]2|2]2|l1]12
49 (40057110  |#gE Control level tlalafala|a|a]2|2]2|l1]12
50 (40057129 |4k Pin tlalafalaf|a|a]2|2]2|l1]12
51 (40057119 |44y Swing pole tlalafalaf|a|a]2|2]2|l1]12
52 [400.57.127 b Bush tlalafalaf|a|a]2|2]2|l1]12
53 [400.57.117-1 |mj Cover tlalafalaf|a|a]2|2]2|l1]12

165




SEEEE R
Aur Brake Device

166



SR

Air Brake Device

RBEBK

Eiaas 5 P Name A Qy.
Ser.No. Part No. 400( 404 | 450 454500 504 | 550 554 [ 600 | 604 | 650 | 654
GB/T5783 WM 8x45 Bolt M8x45 1111121212121 f1f1}1]1]1
GB/T93 #E8 Wash 8 18| 18( 18| 18| 18| 18| 18| 18| 18| 18| 18| 18
CT30 = FEAL Air compressor 11111 |1p|rb
Z-0.07/7 7% AL Air compressor 1(©)|1(c)|1(0)| 1) 1 | 1
LT710300D ZEM Air compressor 1(d) [ 1(d) 111
4 |400.80.011A |45 (1) Inlet pipe (1) 1|1 1] 1|1 [1p)|ib)

400.80.011B  [#E54F (1) Inlet pipe (1) 1(d) | 2(d) 1] 1

400.80.011C |45 (1) Inlet pipe (1) 1| 11010 1| 1
5 [300.80.411 il 20 R ke Block 11| 1fa]2r2f{2a]rfa]2|l1]1
6 |GB/T5782 M 8x60 Bolt M8x60 22121222 2]|]2(2|2]2]2
7 |GB/T6170 WEAREM8 Nut M8 14 (1414114114114 14| 14| 14| 14| 14| 14
8 |GB/T91 443.2x30 Pin 3.2x30 2212122222 (2|2]2]2
9 |GB/T97.1 #1518 Wash 8 6|1 6| 6| 6| 6|6|6]|] 6] 6| 6| 6|6
10 |400.80.101 R FERAF Pull rod 1112|211 f{2fa]l1]1|1]1
11 |GB/T882 £5B8x30 Axis Pin B8x30 1112112121211 f1]1]1]1
12 |zDF-001 BT Air brake pump 11|12 2]1f{2fa]l1]1|1]1
13 |400.80.012 WS Deflation pipe T I O T T T O T A O I |
14 HEHE Wash 2121212122222 2]2|2
15 |400.80.102 Ty o Bolt 11|12 f{2f2]l2]1|2]1
16 ]400.80.103 RIERE Air pressure gauge 1)1 11121222 ]2]212]1]1
17 1400.80.013 BEE Delivery pipe 1111121212121 f1f1]1]1]1
18 |400.80.014 AR (1) Inlet pipe (II) 11|12 1f{2f2]l2]1|2]1
19 |400.80.105 FERERR Connect board 2122|222 2|2|2|2]2]2

167




& SMNEESN

Cont. Air Brake Device

FE] ke o Name W Qty.

serNo|  Part No. 400[ 404 450] 454] 500] 504 [ 550 554] 600] 604 [ 650 654
20 |GB/T5783 M 8x20 Bolt M8x20 alalalalalalalalalalalas
21 [400.80.106 4% AR Support board 11| afrlalala]|af2la]l21]1
22 (400.80.015 fL4 Hoop 21222222222 2]2
23 [400.80.016 ] Store air canister 11| afrlalala]|2f2l2]l21]1
(b)495BT/498BT

(C)SL4100BT/SL4105BT

(d)YTR4105T56

168




Emﬁng%%m%ﬁﬂemhly I
168



RERBHN

Cooling System 11

Fa=2 % P Name A Qly.

Ser.No. Part No. 400 404 | 450| 454 500 504 | 550 | 554 | 600 | 604 | 650 | 654
1 |700.13.130 25 DI Hollow bolt 20)|2m)| 2| 2| 2| 2| 2] 2
2 HE 22 Complound washer D22 4b)l4b)| 4 | 4| 4| 4| 4| 4
3 |YTRA4105T.015 | ML & #ngsdkmtE &4 |Oil inlet pipe assembly for il cooler 11 1b)fi)| 2 1 2| 2 2| 1] 1
4 |zBJ15001 W4 25-38 Clamp D25-38 ab)|ap)| 4 | 4| a| a| 4| 4
5 |YTRA4105T.101 |37 # i i Oil supply hose 20)|2m)| 2| 2| 2| 2| 2] 2
6 |GB/T 6170 M6 Nut M6 ab)|ap)| 4 | 4| a| a| 4| 4
7 |GB/T 93 H[E6 Wsher 6 ao)|ap)| 4| 4| a| 4| a4
8 |YTR4105T.017 |4 5 RIS Pipe clamp and ruller cushion 2b)2b) 212121 2] 2| 2
9 |YTRA4105T.016 |HLihi&#0as HmtE &1l |Oil outot pipe assembly for oil cooler 11 1b)fi)| 2 1 2| 2 (2| 1] 1
10 |GB/T 5783 BEHM 6x20 Bolt M6x20 ab)|ap)| 4 | 4| a| a| 4| 4
11 |SL4105BT.040 |HLith7a 5158 2k Oil cooler assembly o 1] 2|12 1]1
12 |GB/T 6170 WEREM 10 Nut M10 ab)|ap)| 4 | 4| a| a| 4| 4
13 |GB/T 93 4[5 10 Washer 10 ao)|ap)| 4| 4| 4| a|a]| 4
14 |GB/T 97.1 HuE 10 Washer 10 ab)|ap)| 4 | 4| a| a| 4| 4
15 [YTRA4105T.014 | MLy 028 A A2k Oil outot pipe assembly for oil cooler | 1@(1@(1@|1@| 1| 1

SL4105BT.011-4| HLit & # 25 H iR A4k Oil outot pipe assembly for oil cooler | 1(b) [ 1(b) | 1(b)| 1(b)| 1(b)| 1(b)
16 [YTRA4105T.013 | MLy Hgsdt AL A2k Oil inlet pipe assembly for oil cooler | 1@(1@(1@|1@| 1| 1
SL4105BT.012-4| HL.ifh & H g it A 1| Oil inlet pipe assembly for oil cooler | 1(b)| 1(b)| 1(b)| 1(b)| 1(b) | 1(b)
17 |700.13.123 Wk Oil pipe Keeper 20)|2m)| 2| 2| 2| 2| 2] 2
18 HEHPE 18 Complound washer D18 4b)l4b)| 4 | 4| 4| 4| 4| 4
19 |SL4105BT.104 |25 .0 fe: Hollow bolt 20)|2m)| 2| 2| 2| 2| 2] 2

aYTR4105T b:SL4100BT/SL4105BT

170




WG E T-40~ 65 RN RHEHHL T+ B A

HHIM 40~65 SERIES WHEELED TRACTOR PARTS CATALOGUE

g & Ty-400/404/450/454/500/504/550/554/600/604/650/654 Fl
HHJM - 400/404/450/454/500/504/550/554/600/604/650/654 M ODEL

BAM X%
Technology Department Editor-in-chief

Ty fEA Bk (SR 3 BIALA PR A 7
Mahindra Yueda(Yancheng) Tractor Co., Ltd.

* * *

JFAS: 787x1092 1/16 %45 202-03-001
PAPER SIZE: 7871092 1/16 CODE: Z02-03-001

2010 4£45 2 i 2011 48 1 §45 1 kAR
2010 SECOND EDITION  JANUARY, 2011 1st PRINTING



5 1E ok B i ( ok ) il s Bl H PR 4 o
Mahindra Yueda (Yancheng) Tractor Co., Ltd.
Hahb: FU259 SRS 0 A BT L 3R
Adkdress: No.9 Nengjiang Road, Yancheng economic
development zone, liangse provinge,
Hih Tel: (05153 83260118 (& H1 Telephone exchange) 88231352
fle 30 Fux: (05150 88231121 WM Zip codes 224002
Hitp: s jm=racior.carm
E-mal: tractori@yantuc.cn
Jsbigyvaniuo.cn




<<
  /ASCII85EncodePages false
  /AllowTransparency false
  /AutoPositionEPSFiles true
  /AutoRotatePages /All
  /Binding /Left
  /CalGrayProfile (Dot Gain 20%)
  /CalRGBProfile (sRGB IEC61966-2.1)
  /CalCMYKProfile (U.S. Web Coated \050SWOP\051 v2)
  /sRGBProfile (sRGB IEC61966-2.1)
  /CannotEmbedFontPolicy /Warning
  /CompatibilityLevel 1.4
  /CompressObjects /Tags
  /CompressPages true
  /ConvertImagesToIndexed true
  /PassThroughJPEGImages true
  /CreateJDFFile false
  /CreateJobTicket false
  /DefaultRenderingIntent /Default
  /DetectBlends true
  /DetectCurves 0.0000
  /ColorConversionStrategy /LeaveColorUnchanged
  /DoThumbnails false
  /EmbedAllFonts true
  /EmbedOpenType false
  /ParseICCProfilesInComments true
  /EmbedJobOptions true
  /DSCReportingLevel 0
  /EmitDSCWarnings false
  /EndPage -1
  /ImageMemory 1048576
  /LockDistillerParams false
  /MaxSubsetPct 100
  /Optimize true
  /OPM 1
  /ParseDSCComments true
  /ParseDSCCommentsForDocInfo true
  /PreserveCopyPage true
  /PreserveDICMYKValues true
  /PreserveEPSInfo true
  /PreserveFlatness true
  /PreserveHalftoneInfo false
  /PreserveOPIComments false
  /PreserveOverprintSettings true
  /StartPage 1
  /SubsetFonts true
  /TransferFunctionInfo /Apply
  /UCRandBGInfo /Preserve
  /UsePrologue false
  /ColorSettingsFile ()
  /AlwaysEmbed [ true
  ]
  /NeverEmbed [ true
  ]
  /AntiAliasColorImages false
  /CropColorImages true
  /ColorImageMinResolution 300
  /ColorImageMinResolutionPolicy /OK
  /DownsampleColorImages true
  /ColorImageDownsampleType /Bicubic
  /ColorImageResolution 300
  /ColorImageDepth -1
  /ColorImageMinDownsampleDepth 1
  /ColorImageDownsampleThreshold 1.50000
  /EncodeColorImages true
  /ColorImageFilter /DCTEncode
  /AutoFilterColorImages true
  /ColorImageAutoFilterStrategy /JPEG
  /ColorACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /ColorImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000ColorACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000ColorImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasGrayImages false
  /CropGrayImages true
  /GrayImageMinResolution 300
  /GrayImageMinResolutionPolicy /OK
  /DownsampleGrayImages true
  /GrayImageDownsampleType /Bicubic
  /GrayImageResolution 300
  /GrayImageDepth -1
  /GrayImageMinDownsampleDepth 2
  /GrayImageDownsampleThreshold 1.50000
  /EncodeGrayImages true
  /GrayImageFilter /DCTEncode
  /AutoFilterGrayImages true
  /GrayImageAutoFilterStrategy /JPEG
  /GrayACSImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /GrayImageDict <<
    /QFactor 0.15
    /HSamples [1 1 1 1] /VSamples [1 1 1 1]
  >>
  /JPEG2000GrayACSImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /JPEG2000GrayImageDict <<
    /TileWidth 256
    /TileHeight 256
    /Quality 30
  >>
  /AntiAliasMonoImages false
  /CropMonoImages true
  /MonoImageMinResolution 1200
  /MonoImageMinResolutionPolicy /OK
  /DownsampleMonoImages true
  /MonoImageDownsampleType /Bicubic
  /MonoImageResolution 1200
  /MonoImageDepth -1
  /MonoImageDownsampleThreshold 1.50000
  /EncodeMonoImages true
  /MonoImageFilter /CCITTFaxEncode
  /MonoImageDict <<
    /K -1
  >>
  /AllowPSXObjects false
  /CheckCompliance [
    /None
  ]
  /PDFX1aCheck false
  /PDFX3Check false
  /PDFXCompliantPDFOnly false
  /PDFXNoTrimBoxError true
  /PDFXTrimBoxToMediaBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXSetBleedBoxToMediaBox true
  /PDFXBleedBoxToTrimBoxOffset [
    0.00000
    0.00000
    0.00000
    0.00000
  ]
  /PDFXOutputIntentProfile ()
  /PDFXOutputConditionIdentifier ()
  /PDFXOutputCondition ()
  /PDFXRegistryName ()
  /PDFXTrapped /False

  /Description <<
    /CHS <FEFF4f7f75288fd94e9b8bbe5b9a521b5efa7684002000500044004600206587686353ef901a8fc7684c976262535370673a548c002000700072006f006f00660065007200208fdb884c9ad88d2891cf62535370300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c676562535f00521b5efa768400200050004400460020658768633002>
    /CHT <FEFF4f7f752890194e9b8a2d7f6e5efa7acb7684002000410064006f006200650020005000440046002065874ef653ef5728684c9762537088686a5f548c002000700072006f006f00660065007200204e0a73725f979ad854c18cea7684521753706548679c300260a853ef4ee54f7f75280020004100630072006f0062006100740020548c002000410064006f00620065002000520065006100640065007200200035002e003000204ee553ca66f49ad87248672c4f86958b555f5df25efa7acb76840020005000440046002065874ef63002>
    /DAN <>
    /DEU <>
    /ESP <>
    /FRA <>
    /ITA <>
    /JPN <>
    /KOR <FEFFc7740020c124c815c7440020c0acc6a9d558c5ec0020b370c2a4d06cd0d10020d504b9b0d1300020bc0f0020ad50c815ae30c5d0c11c0020ace0d488c9c8b85c0020c778c1c4d560002000410064006f0062006500200050004400460020bb38c11cb97c0020c791c131d569b2c8b2e4002e0020c774b807ac8c0020c791c131b41c00200050004400460020bb38c11cb2940020004100630072006f0062006100740020bc0f002000410064006f00620065002000520065006100640065007200200035002e00300020c774c0c1c5d0c11c0020c5f40020c2180020c788c2b5b2c8b2e4002e>
    /NLD (Gebruik deze instellingen om Adobe PDF-documenten te maken voor kwaliteitsafdrukken op desktopprinters en proofers. De gemaakte PDF-documenten kunnen worden geopend met Acrobat en Adobe Reader 5.0 en hoger.)
    /NOR <>
    /PTB <>
    /SUO <>
    /SVE <>
    /ENU (Use these settings to create Adobe PDF documents for quality printing on desktop printers and proofers.  Created PDF documents can be opened with Acrobat and Adobe Reader 5.0 and later.)
  >>
  /Namespace [
    (Adobe)
    (Common)
    (1.0)
  ]
  /OtherNamespaces [
    <<
      /AsReaderSpreads false
      /CropImagesToFrames true
      /ErrorControl /WarnAndContinue
      /FlattenerIgnoreSpreadOverrides false
      /IncludeGuidesGrids false
      /IncludeNonPrinting false
      /IncludeSlug false
      /Namespace [
        (Adobe)
        (InDesign)
        (4.0)
      ]
      /OmitPlacedBitmaps false
      /OmitPlacedEPS false
      /OmitPlacedPDF false
      /SimulateOverprint /Legacy
    >>
    <<
      /AddBleedMarks false
      /AddColorBars false
      /AddCropMarks false
      /AddPageInfo false
      /AddRegMarks false
      /ConvertColors /NoConversion
      /DestinationProfileName ()
      /DestinationProfileSelector /NA
      /Downsample16BitImages true
      /FlattenerPreset <<
        /PresetSelector /MediumResolution
      >>
      /FormElements false
      /GenerateStructure true
      /IncludeBookmarks false
      /IncludeHyperlinks false
      /IncludeInteractive false
      /IncludeLayers false
      /IncludeProfiles true
      /MultimediaHandling /UseObjectSettings
      /Namespace [
        (Adobe)
        (CreativeSuite)
        (2.0)
      ]
      /PDFXOutputIntentProfileSelector /NA
      /PreserveEditing true
      /UntaggedCMYKHandling /LeaveUntagged
      /UntaggedRGBHandling /LeaveUntagged
      /UseDocumentBleed false
    >>
  ]
>> setdistillerparams
<<
  /HWResolution [2400 2400]
  /PageSize [612.000 792.000]
>> setpagedevice


